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FCC RF Test Report

APPLICANT . Wistron Corporation

EQUIPMENT . Tablet PC

BRAND NAME . Lenovo

MODEL NAME : TPOOO82A

FCCID : PU5-TPO0082AI

STANDARD : FCC Part 15 Subpart C §15.247
CLASSIFICATION . (DTS) Digital Transmission System

Equipment: Intel 8265D2W tested inside of Lenovo Tablet PC

This is a partial report which is included the conduction emission and radiated emission
test items. The product was received on Sep. 12, 2016 and testing was completed on Nov. 16,
2016. We, SPORTON INTERNATIONAL INC., would like to declare that the tested sample has
been evaluated in accordance with the test procedures and has been in compliance with the

applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written

approval of SPORTON INTERNATIONAL INC., the test report shall not be reproduced except

in full.
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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
Under limit
Radiated Band Edges and 15.209(a) &
0.59 dB at
3.1 15.247(d) Pass 2483.520 &
Radiated Spurious Emission 15.247(d y
P @ 2483.680 MHz
Under limit
3.2 15.207 AC Conducted Emission 15.207(a) Pass 9.30 dB at
0.550 MHz
15.203 & .
3.3 15.247(b) Antenna Requirement N/A Pass -
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1 General Description
Applicant

Wistron Corporation
21F, No. 88, Sec. 1, Hsin Tai Wu Rd., Hsichih Dist, New Taipei City 221, Taiwan R.O.C.

1.2 Manufacturer

Wistron Corporation
21F, No. 88, Sec. 1, Hsin Tai Wu Rd., Hsichih Dist, New Taipei City 221, Taiwan R.O.C.

1.3 Product Feature of Equipment Under Test
Product Feature
Equipment Tablet PC
Brand Name Lenovo
Model Name TPOO082A

PU5-TPO0082AI

Brand Name: Intel

Model Name: 8265D2W

FCC: PD98265D2

WLAN 11a/b/g/n HT20/HT40
WLAN 1lac VHT20/VHT40/VHT80
Bluetooth BR/EDR/LE

Production Unit

FCCID

Integrated WLAN Module

EUT supports Radios application

EUT Stage
Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.

Antenna Information

Manufacturer PULSE

Aux.: Dipole Antenna
025.900FD.0001
WLAN (2.4GHz): 1.39
Bluetooth : 1.39

Antenna Type Main: Dipole Antenna

Part Number 025.900FC.0001

WLAN (2.4GHz): -0.82
Peak Gain

WLAN (5GHz): 2.31

WLAN (5GHz): 3.13
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1.4 Product Specification of EQuipment Under Test

Standards-related Product Specification

Tx/Rx Channel Frequency Range 2412 MHz ~ 2472 MHz

802.11b : DSSS (DBPSK / DQPSK / CCK)

802.11g/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
802.11ac : OFDM (BPSK/ QPSK / 16QAM / 64QAM /

Type of Modulation

256QAM)
Ant. 1 Ant. 2
Antenna Function for Transmitter 802.11 b/g/n/ac v v
802.11 n/ac Vv Vv
MIMO

Note: MIMO Ant. 1+2 is a calculated result from sum of the power MIMO Ant. 1 and MIMO Ant. 2.

1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Testing Location

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and
the FCC designation No. TW1022 under the FCC 2.948(e) by Mutual Recognition Agreement (MRA)
in FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No. 52, Hwa Ya 1*' Rd., Hwa Ya Technology Park,
Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.
TEL: +886-3-327-3456
FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
COO05-HY 03CHO7-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
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1.7 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ FCC Part 15 Subpart C §15.247

¢ FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v03r05

¢ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

¢ FCC KDB 644545 D03 Guidance for IEEE 802 11ac New Rules v01

’ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation

during the test.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: conducted
emission (150 kHz to 30 MHz) and radiated emission (9 kHz to the 10th harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, pre-scanned in
three orthogonal panels, X, Y, Z. The worst cases (X plane) were recorded in this report.

2.1 Carrier Frequency and Channel

Frequency Band Channel (T\;eHci) Channel I(:II/Ie:z.)
1 2412 8 2447
2 2417 9 2452
3 2422 10 2457
2400-2483.5 MHz 4 2427 11 2462
5 2432 12 2467
6 2437 13 2472
7 2442
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2.2 Test Mode

Final test mode of conducted test items and radiated spurious emissions are considering the
modulation and worse data rates as below table.

Single Antenna

Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps

802.11n HT20 MCSO
802.11n HT40 MCSO
MIMO Antenna

Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps

802.11n HT20 MCSO

802.11n HT40 MCSO
Test Cases
AC
Mode 1 : Bluetooth Tx + TF + TC

Conducted

- Mode 2 : WLAN (2.4GHz) Tx + TF +TC

Emission

Remark:

1. TC stands for Test Configuration, and consists of Earphone, USB HD, Adapter, SD Card, and DP
Cable.

2. TF stands for Test Function, and consists of MPEGA4.

3. The worst case of conducted emission is mode 2; only the test data of it was reported.
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2.3 Connection Diagram of Test System
<WLAN Tx Mode>

120Vac/60Hz
EUT
(Adapter)

]

EUT
iFod Eauphone
<AC Conducted Emission Mode>
120Vac/60Hz
120Vac/60Hz EUT
Adapter (Adapter)
LCD
Monitor
EUT
iPod USBE HD
Earphone
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2.4 Support Unit used in test configuration and system

Item |Equipment Trade Name [Model Name|FCC ID Data Cable Power Cord

1. |iPod Earphone |Apple N/A Verification Unshielded, 1.0 m N/A

2. |LCD Monitor DELL u2410 FCC DoC Shielded, 1.6 m Unshielded, 1.8 m
3. |USBHD PQI H568V FCC DoC Unshielded, 0.5 m N/A

4. |SD Card SanDisk MicroSD HC |FCC DoC N/A N/A

2.5 EUT Operation Test Setup

The programmed RF utility “DRTU Tool”, is installed in EUT to provide channel selection, power level,

data rate and the application type. RF Ultility can send transmitting signal for all testing. The RF output

power selection is for the setting of RF output power expected by the customer and is going to be fixed
on the firmware of the final end product.
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3 Test Result
3.1 Radiated Band Edges and Spurious Emission Measurement

3.1.1 Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall
be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the FCC section 15.209 limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.1.3 Test Procedures

1. The testing follows FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v03r05.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For measurement below 1GHz, If the emission level of the EUT measured by the peak detector
is 3 dB lower than the applicable limit, the peak emission level will be reported. Otherwise, the
emission measurement will be repeated using the quasi-peak detector and reported.

7. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured,;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.1.4 Test Setup

For radiated emissions below 30MHz

| : RX Antenna
(-l 3m |
[}
EUT
Kl | T
g0cm 1m

Metal Full Soldered Ground Plane

1

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

RX Antenna
e T F
"/
Ant. feed
point D{ =
1-4m
""" [ ) !
f |
1.5m |
'
= B2 8
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.1.5 Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line per 15.31(0) was not reported.

3.1.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A and B.

3.1.7 Test Result of Radiated Spurious Emission (30MHz ~ 10™ Harmonic)

Please refer to Appendix A and B.
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3.2 AC Conducted Emission Measurement
3.2.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBuV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =

9kHz) with Maximum Hold Mode.
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3.2.4 Test Setup

e B A Tl B e g e T G A DD ET R e S e I
| |
| |
I Rear of EUT to be flushed |
I with rear of table top I
| 1
| |
| |
| — |
} — EUT |
| | I l 80 cm to
| Receiver | ground
I 500 RF Cable #0cm : plane
| |
| |
| i 2 |
| 2
: "3b) :
|
| AC :
I AR |
| (LISH) |
| I
| ” 73 B | -
I - | -~
I f -~ Bonded to horizontal l - s
oy ground plane ~
L et e R e e e B e el B e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
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3.2.5 Test Result of AC Conducted Emission
Test Mode : Mode 2 Temperature : 20~25C
Test Engineer : [James Chiu Relative Humidity : |50~55%
Test Voltage : [120Vac / 60Hz Phase : Line
Function Type : |WLAN (2.4GHz) Tx + TF+TC
1007
90T
80T
70T
60 \ CISPR22-QP Limit at Main Ports
s %1 [
: 50? S Feey
3 4 o 000
3071
20T
10T
0 + + t L + + t t +—t—t + t 1
150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M

Final Result : Quasi-Peak

Frequency in Hz

Frequency Quasi-Peak ) . Corr. | Margin Limit
Filter | Line
(MHz) (dBuv) (dB) (dB) (dBuv)
0.158000 50.6 Off N 19.6 15.0 65.6
0.262000 47.3 Off N 19.6 14.1 61.4
0.366000 46.9 Off N 19.6 11.7 58.6
0.430000 46.7 Off N 19.6 10.6 57.3
0.526000 46.7 Off N 19.6 9.3 56.0
0.614000 46.1 Off N 19.6 9.9 56.0
0.830000 42.6 Off N 19.6 13.4 56.0
1.014000 41.5 Off N 19.6 14.5 56.0
1.382000 41.4 Off N 19.7 14.6 56.0
1.638000 41.7 Off N 19.7 14.3 56.0
2.006000 41.5 Off N 19.7 14.5 56.0
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Test Mode : Mode 2 Temperature : 20~25CC
Test Engineer : |James Chiu Relative Humidity : |50~55%%
Test Voltage : [120Vac / 60Hz Phase : Line

Function Type :

WLAN (2.4GHz) Tx + TF + TC

Level in dBpV

1007

90T

80T

70T

60 \ CISPR22-QP Limit at Main Ports
|

50

r & ey

10 o 009

3071

20T

107

150k 300 400 500 800 1M 2M 3M 4M 5M 6 g8 10M 20M  30M

Final Result : Average

Frequency in Hz

Frequency Average . . Corr. | Margin Limit
Filter | Line
(MHz) (dBuv) (dB) (dB) (dBpv)
0.158000 40.6 Off N 19.6 15.0 55.6
0.262000 39.1 Off N 19.6 12.3 51.4
0.366000 38.0 Off N 19.6 10.6 48.6
0.430000 36.5 Off N 19.6 10.8 47.3
0.526000 35.9 Off N 19.6 10.1 46.0
0.614000 34.5 Off N 19.6 11.5 46.0
0.830000 33.3 Off N 19.6 12.7 46.0
1.014000 32.7 Off N 19.6 13.3 46.0
1.382000 33.6 Off N 19.7 12.4 46.0
1.638000 34.6 Off N 19.7 114 46.0
2.006000 34.7 Off N 19.7 11.3 46.0
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Test Mode : Mode 2 Temperature : 20~25CC
Test Engineer : |James Chiu Relative Humidity : |50~55%%
Test Voltage : [120Vac / 60Hz Phase : Neutral

Function Type :

WLAN (2.4GHz) Tx + TF + TC

Remark :

All emissions not reported here are more than 10 dB below the prescribed limit.

100

920

80

70

) i;-S-.DREZVCD Limit:at Main Hort
o
s ANPNY S 7% ¥R
3w »...»
30
20
10
0 + t + t —+—+ t t + t +—+—+—+ t t 1
150k 300 400 500 800 1M 2M M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result : Quasi-Peak
Frequenc i-Peak . | Margi Limi
q y Quasi-Pea Filter | Line Corr argin imit
(MHz) (dBuV) (dB) (dB) (dBpv)
0.150000 50.0 Off N 19.6 16.0 66.0
0.270000 46.9 Off N 19.6 14.2 61.1
0.366000 46.9 Off N 19.6 11.7 58.6
0.430000 45.6 Off N 19.6 11.7 57.3
0.470000 47.2 Off N 19.6 9.3 56.5
0.550000 46.6 Off N 19.6 9.4 56.0
0.622000 45.0 Off N 19.6 11.0 56.0
0.734000 42.6 Off N 19.6 13.4 56.0
0.798000 41.9 Off N 19.6 14.1 56.0
1.286000 41.1 Off N 19.6 14.9 56.0
2.646000 40.8 Off N 19.3 15.2 56.0
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C
Test Mode : Mode 2 Temperature : 20~25CC
Test Engineer : |James Chiu Relative Humidity : |50~55%%
Test Voltage : [120Vac / 60Hz Phase : Neutral

Function Type :

WLAN (2.4GHz) Tx + TF + TC

Remark :

All emissions not reported here are more than 10 dB below the prescribed limit.

100

920

80

70

) i;-S-.DREZVCD Limit:at Main Hort
o
s ANPNY S 7% ¥R
3w »...»
30
20
10
0 + t + t —+—+ t t + t +—+—+—+ t t 1
150k 300 400 500 800 1M 2M M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result : Average
Frequenc A . | Margi Limi
q y verage Filter | Line Corr argin imit
(MHz) (dBpv) (dB) (dB) (dBuv)
0.150000 37.3 Off N 19.6 18.7 56.0
0.270000 37.1 Off N 19.6 14.0 51.1
0.366000 37.2 Off N 19.6 11.4 48.6
0.430000 34.3 Off N 19.6 13.0 47.3
0.470000 36.7 Off N 19.6 9.8 46.5
0.550000 36.7 Off N 19.6 9.3 46.0
0.622000 34.4 Off N 19.6 11.6 46.0
0.734000 33.2 Off N 19.6 12.8 46.0
0.798000 33.1 Off N 19.6 12.9 46.0
1.286000 33.6 Off N 19.6 12.4 46.0
2.646000 34.8 Off N 19.3 11.2 46.0
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3.3 Antenna Requirements

3.3.1 Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. For the fixed point-to-point operation, the power shall
be reduced by one dB for every 3 dB that the directional gain of the Antenna exceeds 6 dBi. The use
of a permanently attached Antenna or of an Antenna that uses a unique coupling to the intentional

radiator shall be considered sufficient to comply with the FCC rule.

3.3.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.3.3 Antenna Gain

FCC KDB 662911 D01 Multiple Transmitter Output v02r01
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Report No. : FR5N2711-09C

4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
. Conduction
AC Power Source| ChainTek APC-1000W N/A N/A N/A Nov. 08, 2016 N/A
(CO05-HY)
. Rohde & Conduction
EMI Test Receiver ESCI 7 100724 9kHz~7GHz | Aug. 30, 2016 | Nov. 08, 2016 | Aug. 29, 2017
Schwarz (COO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Dec. 02, 2015 | Nov. 08, 2016 | Dec. 01, 2016
Schwarz (CO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Dec. 14, 2015 | Nov. 08, 2016 | Dec. 13, 2016
Schwarz (CO05-HY)
HUBER + Conduction
LF Cable RG-214/U LFO1 N/A Jan. 06, 2016 | Nov. 08, 2016 | Jan. 05, 2017
SUHNER (COO05-HY)
. Rohde & Conduction
Pulse Limiter ESH3-72 100851 N/A Jan. 08, 2016 | Nov. 08, 2016 | Jan. 07, 2017
Schwarz (COO05-HY)
CBL -
. Radiation
Bilog Antenna TESEQ 6111D&00800 | 35419&03 | 30MHz to 1GHz | Jan. 13, 2016 | Nov. 16, 2016 | Jan. 12, 2017 (03CHO7-HY)
N1DO01N-06
Double Ridge Radiation
ESCO 3117 00075962 | 1GHz ~ 18GHz | Aug. 19, 2016 | Nov. 16, 2016 | Aug. 18, 2017
Horn Antenna (03CHO7-HY)
. . N9038A(MXE | MY541300 Radiation
EMI Test Receiver Keysight 20Hz ~ 8.4GHz | Oct. 26, 2016 | Nov. 16, 2016 | Oct. 25, 2017
) 85 (03CHO07-HY)
Rohde & Radiation
Loop Antenna HFH2-Z22 100315 | 9 kHz~30 MHz | Sep. 02, 2015 | Nov. 16, 2016 | Sep. 01, 2017
Schwarz (03CHOQ7-HY)
- AMF-7D-0010 Radiation
Preamplifier MITEQ 1590075 | 1GHz ~ 18GHz | Apr. 15, 2016 | Nov. 16, 2016 | Apr. 14, 2017
1800-30-10P (03CHO07-HY)
» Radiation
Preamplifier COM-POWER PA-103A 161241 10MHz-1GHz | Mar. 18, 2016 | Nov. 16, 2016 | Mar. 17, 2017
(03CHO07-HY)
. . 3008A023 Radiation
Preamplifier Agilent 8449B 1GHz~ 26.5GHz| Oct. 12, 2016 | Nov. 16, 2016 | Oct. 11, 2017
62 (03CHO7-HY)
Spectrum . MY534701 Radiation
Agilent N9010A 10Hz~44GHz | Feb. 27, 2016 | Nov. 16, 2016 | Feb. 26, 2017
Analyzer 18 (03CHO7-HY)
Radiation
Antenna Mast Max-Full MFA520BS N/A 1m~4m N/A Nov. 16, 2016 N/A
(03CHO7-HY)
. Chaintek Radiation
Turn Table ChainTek N/A 0~360 Degree N/A Nov. 16, 2016 N/A
3000 (03CHO7-HY)
Rohde & Radiation
Loop Cable N/A N/A 9KHz~30MHz | Dec. 03, 2015 | Nov. 16, 2016 | Dec. 02, 2016
Schwarz (03CHO7-HY)
. JS44-180040 Radiation
Preamplifier MITEQ 1840917 |18GHz ~ 40GHz| Jun. 14, 2016 | Nov. 16, 2016 | Jun. 13, 2017
00-33-8P (03CH07-HY)
SHF-EHF Horn | SCHWARZBE BBHA9170 Radiation
BBHA 9170 18GHz- 40GHz | Oct. 07, 2016 | Nov. 16, 2016 | Oct. 06, 2017
Antenna CK 251 (03CHO7-HY)
Spectrum Rohde & Radiation
FSP40 100055 9kHz-40GHz | Jul. 17,2016 | Sep 19,2016 | Jul. 16, 2017
Analyzer Schwarz (03CHO7-HY)
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 27
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 57
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.5

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 52
of 95% (U = 2Uc(y)) '
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Report No. : FR5N2711-09C

Appendix A. Radiated Spurious Emission

Temperature : 21~24°C
Test Engineer :  |Ken Wu, Jesse Wang, and James Chiu
Relative Humidity : 50~54%
<Ant.1>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2382.135 53.89 -20.11 74 49.41 32.14 7.31 34.97 | 200 307 P H
2389.8 44.01 -9.99 54 39.49 32.19 7.31 34.98 | 200 307 A H
* 2412 99.82 - - 95.25 32.24 7.31 34.98 | 200 307 P H
* 2412 96.54 - - 91.97 32.24 7.31 34.98 | 200 307 A H
H
802.11b
H
CHO1
2378.67 54.58 -19.42 74 50.17 32.14 7.24 34.97 | 242 144 P V
2412MHz
2388.225 43.94 -10.06 54 39.41 32.19 7.31 34.97 | 242 144 A \%
* 2412 103.22 - - 98.65 32.24 7.31 34.98 | 242 144 P V
* 2412 100.08 - - 95.51 32.24 7.31 34.98 | 242 144 A \%
V
\%
SPORTON INTERNATIONAL INC.
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Report No. : FR5N2711-09C

2330.44 54.69 -19.31 74 50.49 31.98 7.18 34.96 | 200 236 P H
2387.42 43.77 -10.23 54 39.24 32.19 7.31 34.97 | 200 236 A H
* 2437 98.68 - - 93.97 32.34 7.36 34.99 | 200 236 P H
* 2437 95.6 - - 90.89 32.34 7.36 34.99 | 200 236 A H
2486.35 54.92 -19.08 74 50.07 32.45 7.4 35 200 236 P H
802.11b
2487.96 44.09 -9.91 54 39.19 325 7.4 35 200 236 A H
CH 06
2337.72 54.46 -19.54 74 50.21 32.03 7.18 34.96 | 302 177 P \%
2437MHz
2389.38 43.74 -10.26 54 39.21 32.19 7.31 34.97 | 302 177 A \%
* 2437 101.67 - - 96.96 32.34 7.36 34.99 | 302 177 P \Y,
* 2437 98.55 - - 93.84 32.34 7.36 34.99 | 302 177 A \%
2484.11 55 -19 74 50.15 32.45 7.4 35 302 177 P \Y,
2491.25 44.06 -9.94 54 39.16 325 7.4 35 302 177 A \%
* 2462 98.27 - - 93.46 324 7.4 34.99 | 200 248 P H
* 2462 95.52 - - 90.71 32.4 7.4 34.99 | 200 248 A H
2498 54.8 -19.2 74 49.91 325 7.4 35.01 | 200 248 P H
2483.52 45.59 -8.41 54 40.74 32.45 7.4 35 200 248 A H
H
802.11b
H
CH 11
* 2462 101.68 - - 96.87 32.4 7.4 34.99 | 264 181 P \Y,
2462MHz
* 2462 98.95 - - 94.14 324 7.4 34.99 | 264 181 A \%
2496.12 55.36 -18.64 74 50.47 32.5 7.4 35.01 | 264 181 P \Y,
2483.52 48.08 -5.92 54 43.23 32.45 7.4 35 264 181 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 44.49 -29.51 74 58.21 33.64 11.68 | 59.04 | 100 0 P H
H
H
802.11b
H
CHO1
4824 43.23 -30.77 74 56.95 33.64 11.68 | 59.04 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 45.87 -28.13 74 59.74 33.54 11.53 | 58.94 | 100 0 P H
7311 39.38 -34.62 74 48.81 34.69 13.81 | 57.93 100 0 P H
H
802.11b
H
CH 06
4874 43.49 -30.51 74 57.36 33.54 11.53 | 58.94 | 100 0 P V
2437MHz
7311 38.75 -35.25 74 48.18 34.69 13.81 | 57.93 100 0 P \%
V
V
4924 41.91 -32.09 74 55.94 33.44 11.37 | 58.84 | 100 0 P H
7386 38.4 -35.6 74 48.04 34.47 13.95 | 58.06 100 0 P H
H
802.11b
H
CH 11
4924 41.35 -32.65 74 55.38 33.44 11.37 | 58.84 | 100 0 P \%
2462MHz
7386 38.57 -35.43 74 48.21 34.47 13.95 | 58.06 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2385.39 55.18 -18.82 74 50.7 32.14 7.31 34.97 | 200 | 308 P H
2371.32 44.74 -9.26 54 40.33 32.14 7.24 34.97 | 200 308 A H
* 2412 102.65 - - 98.08 32.24 7.31 34.98 | 200 | 308 P H
* 2412 95 - - 90.43 32.24 7.31 3498 | 200 | 308 A H
H
802.11g
H
CHoO1
2387.7 55.71 -18.29 74 51.18 32.19 7.31 3497 | 241 139 P \Y,
2412MHz
2389.695 44.76 -9.24 54 40.23 32.19 7.31 3497 | 241 139 A \Y
* 2412 105.93 - - 101.36 32.24 7.31 3498 | 241 139 P \Y,
* 2412 98.39 - - 93.82 32.24 7.31 3498 | 241 139 A \Y,
\Y
\Y,
2310.84 53.98 -20.02 74 49.82 31.93 7.18 34.95 | 200 239 P H
2385.18 44.52 -9.48 54 40.04 32.14 7.31 34.97 | 200 239 A H
* 2437 102.29 - - 97.58 32.34 7.36 34.99 | 200 239 P H
* 2437 94.56 - - 89.85 32.34 7.36 34.99 | 200 239 A H
2493.07 55.07 -18.93 74 50.18 32.5 7.4 35.01 | 200 239 P H
802.11g
2483.83 44.93 -9.07 54 40.08 3245 7.4 35 200 239 A H
CH 06
2371.46 54.2 -19.8 74 49.79 32.14 7.24 34.97 | 342 174 P \Y,
2437MHz
2352.56 4451 -9.49 54 40.15 32.09 7.24 34.97 | 342 174 A \Y
* 2437 105.71 - - 101 32.34 7.36 34.99 342 174 P \%
* 2437 97.41 - - 92.7 32.34 7.36 34.99 | 342 174 A \Y,
2498.25 55.14 -18.86 74 50.25 325 7.4 35.01 | 342 174 P \Y
2495.03 45 -9 54 40.11 325 7.4 35.01 342 174 A \%
SPORTON INTERNATIONAL INC.
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* 2462 103.3 - - 98.49 324 7.4 34.99 118 246 P H
* 2462 95.15 - - 90.34 324 7.4 34.99 118 246 A H
2483.84 56.54 -17.46 74 51.69 32.45 7.4 35 118 246 P H
2483.52 46.78 -7.22 54 41.93 32.45 7.4 35 118 246 A H
H
802.11g
H
CH 11
* 2462 106.49 - - 101.68 324 7.4 34.99 | 314 28 P \%
2462MHz
* 2462 97.5 - - 92.69 324 7.4 34.99 | 314 28 A \%
2483.72 57.16 -16.84 74 52.31 32.45 7.4 35 314 28 P \Y,
2483.68 48.27 -5.73 54 43.42 32.45 7.4 35 314 28 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 37.85 -36.15 74 51.57 33.64 11.68 | 59.04 | 100 0 P H
H
H
802.11g
H
CHO1
4824 37.94 -36.06 74 51.66 33.64 11.68 | 59.04 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 37.66 -36.34 74 51.53 33.54 11.53 | 58.94 | 100 0 P H
7311 37.76 -36.24 74 47.19 34.69 13.81 | 57.93 100 0 P H
H
802.11g
H
CH 06
4874 37.69 -36.31 74 51.56 33.54 11.53 | 58.94 | 100 0 P V
2437MHz
7311 38.61 -35.39 74 48.04 34.69 13.81 | 57.93 100 0 P \%
V
V
4924 40.14 -33.86 74 54.17 33.44 11.37 | 58.84 | 100 0 P H
7386 39.24 -34.76 74 48.88 34.47 13.95 | 58.06 100 0 P H
H
802.11g
H
CH 11
4924 38.96 -35.04 74 52.99 33.44 11.37 | 58.84 | 100 0 P \%
2462MHz
7386 39.25 -34.75 74 48.89 34.47 13.95 | 58.06 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2327.64 54.55 -19.45 74 50.35 31.98 7.18 34.96 224 307 P H
2389.275 45.06 -8.94 54 40.53 32.19 7.31 34.97 224 307 A H
* 2412 102.82 - - 98.25 32.24 7.31 34.98 224 307 P H
* 2412 94.78 - - 90.21 32.24 7.31 34.98 224 307 A H
802.11n H
HT20 H
CHO1 2382.765 54.91 -19.09 74 50.43 32.14 7.31 34.97 240 142 P \%
2412MHz 2389.8 4488 | -9.12 54 40.36 | 32.19 731 | 3498 | 240 | 142 | A |V
* 2412 105.99 - - 101.42 32.24 7.31 34.98 240 142 P \%
* 2412 98.2 - - 93.63 32.24 7.31 34.98 240 142 A \%
\%
\%
2369.5 54.45 -19.55 74 50.04 32.14 7.24 34.97 227 240 P H
2388.12 44.62 -9.38 54 40.09 32.19 7.31 34.97 227 240 A H
* 2437 102.3 - - 97.59 32.34 7.36 34.99 227 240 P H
* 2437 94.22 - - 89.51 32.34 7.36 34.99 227 240 A H
802.11n 2498.25 54.76 -19.24 74 49.87 325 7.4 35.01 227 240 P H
HT20 2483.55 44.94 -9.06 54 40.09 32.45 7.4 35 227 240 A H
CH 06 2367.4 54.72 -19.28 74 50.36 32.09 7.24 34.97 281 176 P \%
2437MHz 2389.66 4459 | -9.41 54 40.06 | 32.19 731 | 3497 | 281 | 176 | A | V
* 2437 104.91 - - 100.2 32.34 7.36 34.99 281 176 P \%
* 2437 97.07 - - 92.36 32.34 7.36 34.99 281 176 A \%
2490.76 54.42 -19.58 74 49.52 325 7.4 35 281 176 P \%
2489.92 44.9 9.1 54 40 325 7.4 35 281 176 A \%
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* 2462 103.62 - - 98.81 324 7.4 3499 | 152 | 238 P H
* 2462 95.85 - - 91.04 324 7.4 34.99 152 238 A H
2483.72 58.62 -15.38 74 53.77 32.45 7.4 35 152 238 P H
2483.56 47.48 -6.52 54 42.63 32.45 7.4 35 152 238 A H
802.11n H
HT20 H
CH11 * 2462 105.09 - - 100.28 324 7.4 34.99 244 181 P \%
2462MHz |« 2462 97.38 - - 92.57 32.4 7.4 3499 | 244 | 181 | A |V
2483.52 62.23 -11.77 74 57.38 32.45 7.4 35 244 181 P \%
2483.52 49.79 -4.21 54 44.94 32.45 7.4 35 244 181 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 46.78 -27.22 74 60.5 33.64 11.68 59.04 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 47.89 -26.11 74 61.61 33.64 11.68 | 59.04 | 100 0 P |V
2412MHz vV
\%
\%
4872 42.38 | -31.62 74 56.25 33.54 11.53 | 58.94 | 100 0 P H
7308 39.75 |-34.25 74 49.18 34.69 13.81 | 57.93 | 100 0 P H
802.11n H
HT20 H
CH 06 4872 41.59 -32.41 74 55.46 33.54 11.53 58.94 100 0 P \%
2437MHz 7308 39.17 | -34.83 74 48.6 3469 | 13.81 | 57.93 | 100 0 P |V
\%
\%
4926 43.6 -30.4 74 57.63 33.44 11.37 58.84 100 0 P H
7386 38.57 -35.43 74 48.21 34.47 13.95 | 58.06 | 100 0 P H
802.11n H
HT20 H
CH11 4926 40.8 -33.2 74 54.83 33.44 11.37 58.84 100 0 P \%
2462MHz 7386 3855 |-35.45 74 48.19 | 34.47 | 13.95 | 58.06 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT40 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.52 55.99 -18.01 74 51.46 32.19 7.31 34.97 226 240 P H
2389.66 46.73 -7.27 54 42.2 32.19 7.31 34.97 226 240 A H
* 2422 99.5 - - 94.84 32.29 7.36 34.99 226 240 P H
* 2422 91.74 - - 87.08 32.29 7.36 34.99 226 240 A H
802.11n 2493.91 55.14 -18.86 74 50.25 325 7.4 35.01 226 240 P H
HT40 2483.55 45.39 -8.61 54 40.54 32.45 7.4 35 226 240 A H
CHO03 2389.94 56.73 -17.27 74 52.21 32.19 7.31 34.98 244 143 P \%
2422MHz 2389.94 47.11 -6.89 54 4259 | 32.19 731 | 3498 | 244 | 143 | A |V
* 2422 103.05 - - 98.39 32.29 7.36 34.99 244 143 P \%
* 2422 95 - - 90.34 32.29 7.36 34.99 244 143 A \%
2485.16 54.7 -19.3 74 49.85 32.45 7.4 35 244 143 P \%
2497.2 45.09 -8.91 54 40.2 325 7.4 35.01 244 143 A \%
2360.12 54.52 -19.48 74 50.16 32.09 7.24 34.97 200 242 P H
2388.54 45.07 -8.93 54 40.54 32.19 7.31 34.97 200 242 A H
* 2437 99.88 - - 95.17 32.34 7.36 34.99 200 242 P H
* 2437 92.21 - - 87.5 32.34 7.36 34.99 200 242 A H
802.11n 2494.75 54.86 -19.14 74 49.97 325 7.4 35.01 200 242 P H
HT40 2497.83 45.55 -8.45 54 40.66 325 7.4 35.01 200 242 A H
CH 06 2361.8 55.1 -18.9 74 50.74 32.09 7.24 34.97 277 180 P \%
2437MHz 2389.52 45.13 | -8.87 54 40.6 32.19 731 | 3497 | 277 | 180 | A | V
* 2437 103.64 - - 98.93 32.34 7.36 34.99 277 180 P \%
* 2437 95.44 - - 90.73 32.34 7.36 34.99 277 180 A \%
2497.9 55.54 -18.46 74 50.65 325 7.4 35.01 277 180 P \%
2483.83 45.63 -8.37 54 40.78 32.45 7.4 35 277 180 A \%
SPORTON INTERNATIONAL INC.
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2377.34 54.77 -19.23 74 50.36 32.14 7.24 34.97 195 237 P H
2379.58 45.3 -8.7 54 40.89 32.14 7.24 34.97 195 237 A H
2452 99.58 - - 94.87 32.34 7.36 3499 | 195 | 237 P H
2452 91.72 - - 87.01 32.34 7.36 34.99 195 237 A H
802.11n 2483.76 57.33 |-16.67 74 52.48 | 32.45 7.4 35 195 | 237 | P | H
HT40 2483.55 48.43 -5.57 54 43.58 32.45 7.4 35 195 237 A H
CH 09 2378.46 55.3 -18.7 74 50.89 32.14 7.24 34.97 301 182 P \%
2452MHz 2380.56 45.08 | -8.92 54 40.6 32.14 731 | 3497 | 301 | 182 | A |V
2452 102.12 - - 97.41 32.34 7.36 34.99 301 182 P \%
2452 94.3 - - 89.59 32.34 7.36 3499 | 301 | 182 AV
2483.52 58.27 -15.73 74 53.42 32.45 7.4 35 301 182 P \%
2483.52 48.86 -5.14 54 44.01 32.45 7.4 35 301 182 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4842 38.84 |-35.16 74 5256 | 33.61 | 11.68 | 59.01 | 100 0 P | H
7266 39.33 | -34.67 74 4869 | 34.78 | 13.75 | 57.89 | 100 0 P | H
802.11n H
HT40 H
CH 03 4842 39.61 |-34.39 74 53.33 | 33.61 | 11.68 | 59.01 | 100 0 P |V
2422MHz 7266 38.91 |-35.09 74 48.27 | 34.78 | 13.75 | 57.89 | 100 0 P |V
Y
Y
4874 38.52 |-35.48 74 52.39 | 3354 | 11.53 | 58.94 | 100 0 P | H
7308 39.44 |-34.56 74 48.87 | 3469 | 13.81 | 57.93 | 100 0 P | H
802.11n H
HT40 H
CH 06 4872 38.27 |-35.73 74 52.14 | 3354 | 11.53 | 58.94 | 100 0 P |V
2437MHz 7308 39.94 | -34.06 74 49.37 34.69 | 13.81 | 57.93 | 100 0 P |V
\Y
\Y
4902 39.73 | -34.27 74 53.76 | 33.47 | 11.37 | 58.87 | 100 0 P | H
7356 38.14 |-35.86 74 4771 | 3456 | 13.88 | 58.01 | 100 0 P | H
802.11n H
HT40 H
CH 09 4902 38.5 -35.5 74 52.53 | 33.47 | 11.37 | 58.87 | 100 0 P |V
2452MHz 7356 38.74 | -35.26 74 48.31 3456 | 13.88 | 58.01 | 100 0 P |V
\Y
\Y
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : Al2 of A23




SPORTON LAB.

FCC RF Test Report

Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 28.34 -11.66 40 32.62 26 1.07 31.35 - - P H
81.3 24.92 -15.08 40 41.17 14.02 1.28 31.55 - - P H
179.58 33.13 -10.37 43.5 47.39 15.45 1.78 31.49 200 122 P H
332.2 27.53 |-18.47 46 35.64 20.72 241 31.24 - - P H
634.6 29.59 -16.41 46 31.07 25.74 3.57 30.79 - - P H
947.5 33.65 |-12.35 46 29.96 30.15 4.07 30.53 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT20 35.94 32.98 -7.02 40 40.62 22.72 1.07 31.43 100 79 P \%
LF 49.44 26.95 -13.05 40 41.96 15.52 1.07 31.6 - - P \%
63.48 25.48 -14.52 40 43.5 12.28 1.28 31.58 - - P \%
435.1 24.92 -21.08 46 30.25 229 2.89 31.12 - - P \%
667.5 29.93 | -16.07 46 30.96 26.07 3.65 30.75 - - P |V
935.6 33.32 -12.68 46 29.86 29.87 4.12 30.53 - - P \%
\%
\%
\%
\%
\%
\%
5. No other spurious found.
Remark
6. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2467 102.99 | 28.99 74 98.19 32.4 7.4 35 168 150 P H
2467 99.79 45.79 54 94.99 32.4 7.4 35 168 150 A H
2492.6 55.1 -18.9 74 50.21 325 7.4 35.01 | 168 150 P H
2484.2 44.89 -9.11 54 40.04 32.45 7.4 35 168 150 A H
H
802.11b
H
CH 12
2467 102.21 | 28.21 74 97.41 32.4 7.4 35 345 200 P \Y,
2467MHz
2467 98.94 44.94 54 94.14 32.4 7.4 35 345 200 A \Y
2488.2 55.18 -18.82 74 50.28 325 7.4 35 345 200 P \Y,
2484.2 45.68 -8.32 54 40.83 32.45 7.4 35 345 200 A \Y,
\Y
\Y,
2472 102.79 | 28.79 74 97.94 3245 7.4 35 190 154 P H
2472 99.83 45.83 54 94.98 32.45 7.4 35 190 154 A H
2484.68 56.73 -17.27 74 51.88 3245 7.4 35 190 154 P H
2484.64 48.21 -5.79 54 43.36 3245 7.4 35 190 154 A H
H
802.11b
H
CH 13
2472 103.27 | 29.27 74 98.42 32.45 7.4 35 345 207 P \Y,
2472MHz
2472 100.23 | 46.23 54 95.38 3245 7.4 35 345 207 A \Y
2484.6 55.65 -18.35 74 50.8 32.45 7.4 35 345 207 P \Y,
2487.52 47.84 -6.16 54 42.94 325 7.4 35 345 207 A \%
\Y
V
7. No other spurious found.
Remark
8. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI |Note| Frequency | Level Over Limit Read |Antenna| Cable |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4932 46.3 -27.7 74 60.33 33.44 11.37 58.84 100 0 P H
7404 40.23 -33.77 74 49.94 34.42 13.95 | 58.08 | 100 0 P H
H
802.11b
H
CH 12
4932 45 -29 74 59.03 33.44 11.37 | 58.84 | 100 0 P \Y
2467MHz
7404 40.56 -33.44 74 50.27 34.42 13.95 58.08 100 0 P \%
\%
\%
4944 47.74 -26.26 74 61.92 334 11.22 58.8 100 0 P H
7416 39.78 -34.22 74 49.49 34.42 13.95 | 58.08 | 100 0 P H
H
802.11b
H
CH 13
4944 45.17 -28.83 74 59.35 334 11.22 58.8 100 0 P \%
2472MHz
7416 39.42 -34.58 74 49.13 34.42 13.95 58.08 100 0 P \%
\%
\%
9. No other spurious found.
Remark
10. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 105.85 | 31.85 74 101.05 32.4 7.4 35 170 155 P H
* 2467 98.26 44.26 54 93.46 32.4 7.4 35 170 155 A H
2483.52 63.21 -10.79 74 58.36 3245 7.4 35 170 155 P H
2483.52 49.94 -4.06 54 45.09 32.45 7.4 35 170 155 A H
H
802.11g
H
CH 12
* 2467 105.75 | 31.75 74 100.95 32.4 7.4 35 343 | 202 P \Y,
2467MHz
* 2467 98.05 44.05 54 93.25 32.4 7.4 35 343 | 202 A |V
2484.6 64.9 9.1 74 60.05 32.45 7.4 35 343 | 202 P \Y,
2483.52 50.15 -3.85 54 45.3 32.45 7.4 35 343 | 202 A |V
\Y
\Y,
* 2472 90.73 16.73 74 85.88 3245 7.4 35 142 150 P H
* 2472 82.85 28.85 54 78 32.45 7.4 35 142 150 A H
2483.64 61.38 -12.62 74 56.53 3245 7.4 35 142 150 P H
2483.52 50.93 -3.07 54 46.08 3245 7.4 35 142 150 A H
H
802.11g
H
CH 12
* 2472 92.93 18.93 74 88.08 32.45 7.4 35 346 | 209 P \Y,
2472MHz
* 2472 84.23 30.23 54 79.38 3245 7.4 35 346 | 209 A |V
2484.08 64.51 -9.49 74 59.66 32.45 7.4 35 346 | 209 P \Y,
2483.68 53.36 -0.64 54 48.51 32.45 7.4 35 346 | 209 A |V
\Y
\%
11. No other spurious found.
Remark
12. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4932 43.57 -30.43 74 57.6 33.44 11.37 | 58.84 | 100 0 P H
7404 39.81 -34.19 74 49.52 34.42 13.95 | 58.08 100 0 P H
H
802.11g
H
CH 12
4932 42.04 -31.96 74 56.07 33.44 11.37 | 58.84 | 100 0 P \%
2467MHz
7404 39.62 -34.38 74 49.33 34.42 13.95 | 58.08 100 0 P \Y,
\%
\Y,
4944 42.79 -31.21 74 56.97 334 11.22 58.8 100 0 P H
7416 39.19 -34.81 74 48.9 34.42 13.95 | 58.08 100 0 P H
H
802.11g
H
CH 13
4944 40.52 -33.48 74 54.7 334 11.22 58.8 100 0 P V
2472MHz
7416 39.6 -34.4 74 49.31 34.42 13.95 | 58.08 100 0 P \%
V
V
13. No other spurious found.
Remark
14. All results are PASS against Peak and Average limit line.
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WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HV)
* 2467 106.03 32.03 74 101.23 324 7.4 35 138 159 P H
* 2467 97.97 43.97 54 93.17 324 7.4 35 138 159 A H
2483.64 58.09 -15.91 74 53.24 32.45 7.4 35 138 159 P H
2483.52 48.71 -5.29 54 43.86 32.45 7.4 35 138 159 A H
802.11n H
HT20 H
CH 12 * 2467 106.29 32.29 74 101.49 324 7.4 35 346 212 P \%
2467TMHz | * 2467 98.44 | 44.44 54 93.64 324 7.4 35 346 | 212 | A | V
2483.76 62.89 -11.11 74 58.04 32.45 7.4 35 346 212 P \%
2483.52 51.5 -2.5 54 46.65 32.45 7.4 35 346 212 A \%
\%
\%
* 2472 90.08 16.08 74 85.23 32.45 7.4 35 147 148 P H
* 2472 82.54 28.54 54 77.69 32.45 7.4 35 147 148 A H
2483.88 64.52 -9.48 74 59.67 32.45 7.4 35 147 148 P H
2483.52 50.8 -3.2 54 45.95 32.45 7.4 35 147 148 A H
802.11n H
HT20 H
CH 12 * 2472 91.15 17.15 74 86.3 32.45 7.4 35 345 207 P \%
2472MHz | * 2472 83.79 | 29.79 54 78.94 | 3245 7.4 35 345 | 207 | A |V
2483.72 66.92 -7.08 74 62.07 32.45 7.4 35 345 207 P \%
2483.52 53.36 -0.64 54 48.51 32.45 7.4 35 345 207 A \%
\%
\%
15. No other spurious found.
Remark
16. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4932 42.8 -31.2 74 56.83 33.44 11.37 58.84 100 0 P H
7404 39.28 |-34.72 74 48.99 34.42 13.95 | 58.08 | 100 0 P H
802.11n H
HT20 H
CH 12 4932 41.75 -32.25 74 55.78 33.44 11.37 58.84 100 0 P \%
2467MHz 7404 40.32 -33.68 74 50.03 34.42 13.95 | 58.08 | 100 0 P |V
\%
\%
4944 40.76 -33.24 74 54.94 334 11.22 58.8 100 0 P H
7416 39.48 |-34.52 74 49.19 34.42 13.95 | 58.08 | 100 0 P H
802.11n H
HT20 H
CH 13 4944 40.11 -33.89 74 54.29 334 11.22 58.8 100 0 P \%
2472MHz 7416 39.3 -34.7 74 49.01 | 34.42 | 13.95 | 58.08 | 100 0 P |V
\%
\%
17. No other spurious found.
Remark
18. All results are PASS against Peak and Average limit line.
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WIFI 802.11n HT40 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HV)
2386.72 54.87 -19.13 74 50.34 32.19 7.31 34.97 151 155 P H
2375.24 45.21 -8.79 54 40.8 32.14 7.24 34.97 151 155 A H
* 2457 103.31 29.31 74 98.54 324 7.36 34.99 151 155 P H
* 2457 95.41 41.41 54 90.64 324 7.36 34.99 151 155 A H
802.11n 2483.69 60.41 -13.59 74 55.56 32.45 7.4 35 151 155 P H
HT40 2483.52 51.24 -2.76 54 46.39 32.45 7.4 35 151 155 A H
CH 10 2384.9 54.54 -19.46 74 50.06 32.14 7.31 34.97 344 178 P \%
2457TMHz 2375.8 45.12 -8.88 54 40.71 | 32.14 724 | 3497 | 344 | 178 | A |V
* 2457 101.98 27.98 74 97.21 324 7.36 34.99 344 178 P \%
* 2457 93.99 39.99 54 89.22 32.4 7.36 34.99 344 178 A \%
2483.52 58.75 -15.25 74 53.9 32.45 7.4 35 344 178 P \%
2483.52 49.7 -4.3 54 44.85 32.45 7.4 35 344 178 A \%
2352.84 55.18 -18.82 74 50.82 32.09 7.24 34.97 150 156 P H
2385.18 45.37 -8.63 54 40.89 32.14 7.31 34.97 150 156 A H
* 2462 90.32 16.32 74 85.51 324 7.4 34.99 150 156 P H
* 2462 82.02 28.02 54 77.21 324 7.4 34.99 150 156 A H
802.11n 2484.39 58.99 -15.01 74 54.14 32.45 7.4 35 150 156 P H
HT40 2483.52 51.1 -2.9 54 46.25 32.45 7.4 35 150 156 A H
CH11 2386.72 54.65 -19.35 74 50.12 32.19 7.31 34.97 346 200 P \%
2462MHz 2379.16 4525 | -8.75 54 40.84 | 32.14 724 | 3497 | 346 | 200 | A | V
* 2462 89.23 15.23 74 84.42 324 7.4 34.99 346 200 P \%
* 2462 81.91 27.91 54 77.1 324 7.4 34.99 346 200 A \%
2483.76 62.61 -11.39 74 57.76 32.45 7.4 35 346 200 P \%
2483.55 53.21 -0.79 54 48.36 32.45 7.4 35 346 200 A \%
19. No other spurious found.
Remark
20. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
4914 40.63 -33.37 74 54.66 33.47 11.37 58.87 100 0 P H
7368 38.94 -35.06 74 48.58 34.51 13.88 | 58.03 100 0 P H
802.11n H
HT40 H
CH 10 4914 39.76 -34.24 74 53.79 33.47 11.37 58.87 100 0 P \%
2457MHz 7368 40.08 | -33.92 74 49.72 | 3451 | 13.88 | 58.03 | 100 0 P |V
\%
\%
4926 39.34 -34.66 74 53.37 33.44 11.37 58.84 100 0 P H
7386 38.9 -35.1 74 48.54 34.47 13.95 | 58.06 100 0 P H
802.11n H
HT40 H
CH11 4926 39.09 -34.91 74 53.12 33.44 11.37 58.84 100 0 P \%
2462MHz 7386 39.44 | -34.56 74 49.08 | 34.47 | 13.95 | 58.06 | 100 0 P |V
\%
\%
21. No other spurious found.
Remark
22. All results are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

SPORTON INTERNATIONAL INC.
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Level(dBuV/m) =

Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBpuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456 Ant. 1

FAX : 886-3-328-4978 Page Number : A23 of A23




saronas. FCC RF Test Report

Report No. : FR5N2711-09C

<Ant. 2>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.225 54.74 -19.26 74 50.21 32.19 7.31 34.97 | 101 130 P H
2389.065 44.25 -9.75 54 39.72 32.19 7.31 34.97 | 101 130 A H
* 2412 105.59 - - 101.02 32.24 7.31 34.98 | 101 130 P H
* 2412 101.69 - - 97.12 32.24 7.31 3498 | 101 130 A H
H
802.11b
H
CHoO1
2363.76 54.47 -19.53 74 50.11 32.09 7.24 34.97 | 348 288 P \Y,
2412MHz
2389.065 44 -10 54 39.47 32.19 7.31 34.97 | 348 288 A \Y
* 2414 101.58 - - 97.01 32.24 7.31 34.98 | 348 288 P \Y,
* 2414 98.57 - - 94 32.24 7.31 34.98 | 348 288 A \Y,
\Y
\Y,
2386.02 54.3 -19.7 74 49.77 32.19 7.31 34.97 | 137 122 P H
2388.26 44.02 -9.98 54 39.49 32.19 7.31 34.97 | 137 122 A H
* 2437 104.12 - - 99.41 32.34 7.36 3499 | 137 122 P H
* 2437 101.14 - - 96.43 32.34 7.36 3499 | 137 122 A H
2483.76 54.87 -19.13 74 50.02 32.45 7.4 35 137 122 P H
802.11b
2484.88 44.45 -9.55 54 39.6 32.45 7.4 35 137 122 A H
CH 06
2359 54.02 -19.98 74 49.66 32.09 7.24 34.97 | 348 288 P \Y,
2437MHz
2389.24 43.9 -10.1 54 39.37 32.19 7.31 34.97 | 348 288 A \Y
* 2437 101.72 - - 97.01 32.34 7.36 34.99 | 348 288 P \Y,
* 2437 98.48 - - 93.77 32.34 7.36 34.99 | 348 288 A \Y,
2484.25 54.68 -19.32 74 49.83 32.45 7.4 35 348 288 P \Y
2488.17 44.15 -9.85 54 39.25 32.5 7.4 35 348 288 A \Y,
SPORTON INTERNATIONAL INC.
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* 2462 106.07 - - 101.26 324 7.4 34.99 | 158 124 P H
* 2462 102.78 - - 97.97 324 7.4 34.99 | 158 124 A H
2484.72 54.86 -19.14 74 50.01 32.45 7.4 35 158 124 P H
2483.52 45.56 -8.44 54 40.71 32.45 7.4 35 158 124 A H
H
802.11b
H
CH 11
* 2462 102.26 - - 97.45 324 7.4 34.99 | 339 294 P \%
2462MHz
* 2462 98.98 - - 94.17 324 7.4 34.99 | 339 294 A \%
2484.6 55.34 -18.66 74 50.49 32.45 7.4 35 339 294 P \Y,
2485.68 44.29 -9.71 54 39.44 32.45 7.4 35 339 294 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 42.69 -31.31 74 56.41 33.64 11.68 | 59.04 | 100 0 P H
H
H
802.11b
H
CHO1
4824 42.41 -31.59 74 56.13 33.64 11.68 | 59.04 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 41.11 -32.89 74 54.98 33.54 11.53 | 58.94 | 100 0 P H
7311 40.33 -33.67 74 49.76 34.69 13.81 | 57.93 100 0 P H
H
802.11b
H
CH 06
4874 40.05 -33.95 74 53.92 33.54 11.53 | 58.94 | 100 0 P V
2437MHz
7311 40.18 -33.82 74 49.61 34.69 13.81 | 57.93 100 0 P \%
V
V
4924 45.6 -28.4 74 59.63 33.44 11.37 | 58.84 | 100 0 P H
7386 39.25 -34.75 74 48.89 34.47 13.95 | 58.06 100 0 P H
H
802.11b
H
CH 11
4924 42.19 -31.81 74 56.22 33.44 11.37 | 58.84 | 100 0 P \%
2462MHz
7386 38.62 -35.38 74 48.26 34.47 13.95 | 58.06 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.855 54.72 -19.28 74 50.19 32.19 7.31 34.97 164 63 P H
2390 45.99 -8.01 54 41.47 32.19 7.31 34.98 164 63 A H
* 2412 107.35 - - 102.78 32.24 7.31 34.98 164 63 P H
* 2412 100.06 - - 95.49 32.24 7.31 34.98 164 63 A H
H
802.11g
H
CHO1
2388.435 56.24 -17.76 74 51.71 32.19 7.31 34.97 | 304 266 P \%
2412MHz
2390 45.52 -8.48 54 41 32.19 7.31 34.98 | 304 266 A \Y,
* 2412 105.56 - - 100.99 32.24 7.31 34.98 | 304 266 P \%
* 2412 98.24 - - 93.67 32.24 7.31 34.98 | 304 266 A \%
\Y,
\%
2377.34 55.22 -18.78 74 50.81 32.14 7.24 34.97 100 63 P H
2382.24 44.74 -9.26 54 40.26 32.14 7.31 34.97 100 63 A H
* 2437 108.43 - - 103.72 32.34 7.36 34.99 100 63 P H
* 2437 100.58 - - 95.87 32.34 7.36 34.99 100 63 A H
2486.77 54.86 -19.14 74 50.01 32.45 7.4 35 100 63 P H
802.11g
2486.77 45.08 -8.92 54 40.23 32.45 7.4 35 100 63 A H
CH 06
2371.74 54.97 -19.03 74 50.56 32.14 7.24 34.97 | 351 262 P \%
2437MHz
2385.18 44.6 -9.4 54 40.12 32.14 7.31 34.97 | 351 262 A V
* 2437 106.39 - - 101.68 32.34 7.36 34.99 | 351 262 P \%
* 2437 99.17 - - 94.46 32.34 7.36 34.99 351 262 A \%
2489.01 54.73 -19.27 74 49.83 325 7.4 35 351 262 P \Y,
2483.83 45.25 -8.75 54 40.4 32.45 7.4 35 351 262 A \%
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* 2462 105.99 - - 101.18 324 7.4 34.99 | 136 67 P H
* 2462 98.52 - - 93.71 324 7.4 34.99 | 136 67 A H
2483.56 60.86 -13.14 74 56.01 32.45 7.4 35 136 67 P H
2483.64 51.89 -2.11 54 47.04 32.45 7.4 35 136 67 A H
H
802.11g
H
CH 11
* 2462 106.88 - - 102.07 324 7.4 34.99 | 327 260 P \%
2462MHz
* 2462 99.76 - - 94.95 324 7.4 34.99 | 327 260 A \%
2483.92 62.13 -11.87 74 57.28 32.45 7.4 35 327 260 P \Y,
2483.52 52.33 -1.67 54 47.48 32.45 7.4 35 327 260 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : A5 of A23




saronas. FCC RF Test Report

Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 40.46 -33.54 74 54.18 33.64 11.68 | 59.04 | 100 0 P H
H
H
802.11g
H
CHO1
4824 38.76 -35.24 74 52.48 33.64 11.68 | 59.04 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 38.53 -35.47 74 52.4 33.54 11.53 | 58.94 | 100 0 P H
7311 38.69 -35.31 74 48.12 34.69 13.81 | 57.93 100 0 P H
H
802.11g
H
CH 06
4874 38.74 -35.26 74 52.61 33.54 11.53 | 58.94 | 100 0 P V
2437MHz
7311 38.62 -35.38 74 48.05 34.69 13.81 | 57.93 100 0 P \%
V
V
4924 42.39 -31.61 74 56.42 33.44 11.37 | 58.84 | 100 0 P H
7386 38.55 -35.45 74 48.19 34.47 13.95 | 58.06 100 0 P H
H
802.11g
H
CH 11
4924 40.25 -33.75 74 54.28 33.44 11.37 | 58.84 | 100 0 P \%
2462MHz
7386 39.36 -34.64 74 49 34.47 13.95 | 58.06 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2377.62 55.55 -18.45 74 51.14 32.14 7.24 34.97 164 63 P H
2389.59 45.63 -8.37 54 41.1 32.19 7.31 3497 | 164 63 A H
* 2412 107.38 - - 102.81 32.24 7.31 34.98 164 63 P H
* 2412 99.74 - - 95.17 32.24 7.31 34.98 164 63 A H
802.11n H
HT20 H
CHO1 2340.03 54.45 -19.55 74 50.15 32.03 7.24 34.97 304 266 P \%
2412MHz 2390 45.36 | -8.64 54 40.84 | 32.19 731 | 3498 | 304 | 266 | A | V
* 2412 105.39 - - 100.82 | 32.24 7.31 3498 | 304 | 266 P Y,
* 2412 97.98 - - 93.41 32.24 7.31 3498 | 304 | 266 AV
\%
\%
2369.78 55.82 -18.18 74 51.41 32.14 7.24 34.97 100 63 P H
2387.98 44.75 -9.25 54 40.22 32.19 7.31 34.97 100 63 A H
* 2437 107.79 - - 103.08 | 32.34 7.36 34.99 | 100 63 P H
* 2437 99.96 - - 95.25 32.34 7.36 34.99 | 100 63 A H
802.11n 2491.11 5454 |-19.46 74 49.64 325 7.4 35 100 | 63 P | H
HT20 2483.62 45.09 -8.91 54 40.24 32.45 7.4 35 100 63 A H
CH 06 2365.02 54.63 -19.37 74 50.27 32.09 7.24 34.97 351 262 P \%
2437MHz 2374.82 44.79 -9.21 54 40.38 32.14 7.24 34.97 351 262 A \%
* 2437 106.25 - - 101.54 32.34 7.36 34.99 351 262 P \%
* 2437 99.04 - - 94.33 32.34 7.36 34.99 351 262 A \%
2496.99 54.12 -19.88 74 49.23 325 7.4 35.01 351 262 P \%
2489.36 45.07 -8.93 54 40.17 325 7.4 35 351 262 A \%
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* 2462 108.8 - - 103.99 324 7.4 34.99 | 122 69 P H
* 2462 100.64 - - 95.83 324 7.4 34.99 122 69 A H
2484 61.53 -12.47 74 56.68 32.45 7.4 35 122 69 P H
2483.56 50.91 -3.09 54 46.06 32.45 7.4 35 122 69 A H
802.11n H
HT20 H
CH11 * 2462 105.95 - - 101.14 324 7.4 34.99 296 298 P \%
2462MHz |« 2462 98.12 - - 93.31 32.4 7.4 3499 | 296 | 298 | A |V
2484 62.01 -11.99 74 57.16 32.45 7.4 35 296 298 P \%
2483.64 48.61 -5.39 54 43.76 32.45 7.4 35 296 | 298 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 40.61 -33.39 74 54.33 33.64 11.68 59.04 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 38.88 | -35.12 74 52.6 33.64 11.68 | 59.04 | 100 0 P |V
2412MHz vV
\%
\%
4874 39.52 -34.48 74 53.39 33.54 11.53 58.94 100 0 P H
7311 39 -35 74 48.43 34.69 13.81 | 57.93 | 100 0 P H
802.11n H
HT20 H
CH 06 4874 39.04 -34.96 74 52.91 33.54 11.53 58.94 100 0 P \%
2437MHz 7311 38.79 |-35.21 74 48.22 | 3469 | 13.81 | 57.93 | 100 0 P |V
\%
\%
4926 41.36 -32.64 74 55.39 33.44 11.37 58.84 100 0 P H
7386 39.27 -34.73 74 48.91 34.47 13.95 | 58.06 | 100 0 P H
802.11n H
HT20 H
CH11 4926 40.56 -33.44 74 54.59 33.44 11.37 58.84 100 0 P \%
2462MHz 7386 38.87 |-35.13 74 4851 | 34.47 | 13.95 | 58.06 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT40 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.38 58.33 -15.67 74 53.8 32.19 7.31 34.97 124 128 P H
2389.8 50.36 -3.64 54 45.84 32.19 7.31 34.98 124 128 A H
* 2422 105.21 - - 100.55 32.29 7.36 34.99 124 128 P H
* 2422 97.86 - - 93.2 32.29 7.36 34.99 124 128 A H
802.11n 2491.11 55.19 |-18.81 74 50.29 325 7.4 35 124 | 128 | P | H
HT40 2498.32 45.91 -8.09 54 41.02 325 7.4 35.01 124 128 A H
CHO03 2389.66 55.81 -18.19 74 51.28 32.19 7.31 34.97 341 292 P \%
2422MHz 2389.52 47.05 | -6.95 54 4252 | 3219 731 | 3497 | 341 | 292 | A |V
* 2422 102.73 - - 98.07 32.29 7.36 34.99 341 292 P \%
* 2422 94.75 - - 90.09 32.29 7.36 34.99 341 292 A \%
2495.45 54.58 -19.42 74 49.69 325 7.4 35.01 341 292 P \%
2489.71 45.74 -8.26 54 40.84 325 7.4 35 341 292 A \%
2389.24 54.75 -19.25 74 50.22 32.19 7.31 34.97 169 128 P H
2389.66 46.25 -7.75 54 41.72 32.19 7.31 34.97 169 128 A H
* 2437 105.16 - - 100.45 32.34 7.36 34.99 169 128 P H
* 2437 97.07 - - 92.36 32.34 7.36 34.99 169 128 A H
802.11n 2488.17 54.94 | -19.06 74 50.04 325 7.4 35 169 | 128 | P | H
HT40 2483.55 46.16 -7.84 54 41.31 32.45 7.4 35 169 128 A H
CH 06 2359.84 55.01 -18.99 74 50.65 32.09 7.24 34.97 345 291 P \%
2437MHz 2389.94 45.75 -8.25 54 41.23 32.19 731 | 3498 | 345 | 291 | A | V
* 2437 102.49 - - 97.78 32.34 7.36 34.99 345 291 P \%
* 2437 94.6 - - 89.89 32.34 7.36 34.99 345 291 A \%
2484.11 55.11 | -18.89 74 50.26 32.45 7.4 35 345 | 291 | P | V
2498.39 46.03 -7.97 54 41.14 325 7.4 35.01 345 291 A \%
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2352.7 5461 |-19.39 74 50.25 32.09 7.24 3497 | 169 | 128 P H
2389.94 46.06 -7.94 54 41.54 32.19 7.31 34.98 169 128 A H
2452 105 - - 100.29 | 32.34 7.36 3499 | 169 | 128 P H
2452 97.36 - - 92.65 32.34 7.36 34.99 169 128 A H
802.11n 2484.32 57.08 |-16.92 74 52.23 32.45 7.4 35 169 | 128 P H
HT40 2483.52 47.78 -6.22 54 42.93 32.45 7.4 35 169 128 A H
CH 09 2338.7 54.38 -19.62 74 50.13 32.03 7.18 34.96 345 291 P \%
2452MHz 2389.66 4576 | -8.24 54 4123 | 3219 731 | 3497 | 345 | 291 | A |V
2452 102.69 - - 97.98 32.34 7.36 34.99 345 291 P \%
2452 95.04 - - 90.33 32.34 7.36 3499 | 345 | 291 AV
2493.21 54.48 -19.52 74 49.59 325 7.4 35.01 345 291 P \%
2486.84 45.94 -8.06 54 41.09 32.45 7.4 35 345 291 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 37.87 |-36.13 74 51.59 | 33.61 | 11.68 | 59.01 | 100 0 P | H
7266 38.82 |-35.18 74 48.18 | 34.78 | 13.75 | 57.89 | 100 0 P | H
802.11n H
HT40 H
CH 03 4844 39.86 | -34.14 74 53.58 | 33.61 | 11.68 | 59.01 | 100 0 P |V
2422MHz 7266 39.04 |-34.96 74 48.4 3478 | 13.75 | 57.89 | 100 0 P |V
Y
Y
4874 39.35 |-34.65 74 53.22 | 3354 | 11.53 | 58.94 | 100 0 P | H
7311 39.06 |-34.94 74 48.49 | 3469 | 13.81 | 57.93 | 100 0 P | H
802.11n H
HT40 H
CH 06 4874 38.57 |-35.43 74 5244 | 3354 | 11.53 | 58.94 | 100 0 P |V
2437MHz 7311 39.4 -34.6 74 48.83 34.69 | 13.81 | 57.93 | 100 0 P |V
\Y
\Y
4904 39.57 |-34.43 74 53.6 33.47 | 11.37 | 58.87 | 100 0 P | H
7356 39.88 | -34.12 74 49.45 | 3456 | 13.88 | 58.01 | 100 0 P | H
802.11n H
HT40 H
CH 09 4904 38.43 |-35.57 74 52.46 | 33.47 | 11.37 | 58.87 | 100 0 P |V
2452MHz 7356 38.78 | -35.22 74 48.35 3456 | 13.88 | 58.01 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
30.27 27.64 -12.36 40 31.92 26 1.07 31.35 100 0 P H
48.63 25.75 -14.25 40 40.34 15.93 1.07 31.59 - - P H
182.28 27.79 -15.71 43.5 41.99 15.42 1.87 31.49 - - P H
474.3 26.42 -19.58 46 30.81 23.63 3.04 31.06 - - P H
803.3 32.22 -13.78 46 31.15 27.76 3.9 30.59 - - P H
916.7 33.56 -12.44 46 30.58 294 4.12 30.54 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
35.67 33.66 -6.34 40 41.3 22.72 1.07 31.43 100 81 P V
LF
62.67 29.03 -10.97 40 47.12 12.21 1.28 31.58 - - P \%
167.43 24.3 -19.2 43.5 37.81 16.2 1.78 31.49 - - P V
468.7 25.64 -20.36 46 30.17 235 3.04 31.07 - - P V
736.8 30.07 -15.93 46 30 27 3.74 30.67 - - P \%
949.6 33.28 -12.72 46 29.54 30.2 4.07 30.53 - - P V
\%
V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number 1 Al3 of A23




saronas. FCC RF Test Report

Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 105.93 | 31.93 74 101.13 324 7.4 35 100 309 P H
* 2467 102.21 | 48.21 54 97.41 324 7.4 35 100 309 A H
2483.56 56.04 -17.96 74 51.19 32.45 7.4 35 100 309 P H
2484.08 47.65 -6.35 54 42.8 32.45 7.4 35 100 309 A H
H
802.11b
H
CH 12
* 2467 103.54 29.54 74 98.74 324 7.4 35 351 144 P \%
2467MHz
* 2467 100.26 | 46.26 54 95.46 324 7.4 35 351 144 A \Y,
2484 .4 55.46 -18.54 74 50.61 32.45 7.4 35 351 144 P \%
2484.44 46.18 -7.82 54 41.33 32.45 7.4 35 351 144 A \%
\Y,
\%
* 2472 104.98 | 30.98 74 100.13 32.45 7.4 35 100 309 P H
* 2472 101.94 | 47.94 54 97.09 32.45 7.4 35 100 309 A H
2483.6 58.54 -15.46 74 53.69 32.45 7.4 35 100 309 P H
2483.52 51.08 -2.92 54 46.23 32.45 7.4 35 100 309 A H
H
802.11b
H
CH 13
* 2472 103.49 29.49 74 98.64 32.45 7.4 35 349 143 P \%
2472Mz
* 2472 100.47 | 46.47 54 95.62 32.45 7.4 35 349 143 A V
2483.56 56.84 -17.16 74 51.99 32.45 7.4 35 349 143 P \%
2484.72 49.72 -4.28 54 44 .87 32.45 7.4 35 349 143 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number 1 Al4 of A23




saronas. FCC RF Test Report

Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4932 39.45 -34.55 74 53.48 33.44 11.37 | 58.84 | 100 0 P H
7404 39.31 -34.69 74 49.02 34.42 13.95 | 58.08 100 0 P H
H
802.11b
H
CH 12
4932 38.71 -35.29 74 52.74 33.44 11.37 | 58.84 | 100 0 P \Y
2467MHz
7404 39.52 -34.48 74 49.23 34.42 13.95 | 58.08 100 0 P \Y,
\Y
\Y,
4944 45.89 -28.11 74 60.07 334 11.22 58.8 100 0 P H
7416 39.18 -34.82 74 48.89 34.42 13.95 | 58.08 100 0 P H
H
802.11b
H
CH 13
4944 42.54 -31.46 74 56.72 334 11.22 58.8 100 0 P V
2472MHz
7416 39.2 -34.8 74 48.91 34.42 13.95 | 58.08 100 0 P \Y
\Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
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saronas. FCC RF Test Report

Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 108.39 | 34.39 74 103.59 324 7.4 35 100 309 P H
* 2467 101.07 | 47.07 54 96.27 324 7.4 35 100 309 A H
2483.96 60.02 -13.98 74 55.17 32.45 7.4 35 100 309 P H
2483.64 50.19 -3.81 54 45.34 32.45 7.4 35 100 309 A H
H
802.11g
H
CH 12
* 2467 105.82 | 31.82 74 101.02 324 7.4 35 350 145 P \%
2467MHz
* 2467 98.52 44.52 54 93.72 324 7.4 35 350 145 A \Y,
2485.12 60.84 -13.16 74 55.99 32.45 7.4 35 350 145 P \%
2483.6 49.61 -4.39 54 44.76 32.45 7.4 35 350 145 A \%
\Y,
\%
* 2472 94.27 20.27 74 89.42 32.45 7.4 35 100 307 P H
* 2472 86.04 32.04 54 81.19 32.45 7.4 35 100 307 A H
2483.52 64.83 -9.17 74 59.98 32.45 7.4 35 100 307 P H
2483.68 53.41 -0.59 54 48.56 32.45 7.4 35 100 307 A H
H
802.11g
H
CH 13
* 2472 92.25 18.25 74 87.4 32.45 7.4 35 352 143 P \%
2472MHz
* 2472 84.61 30.61 54 79.76 32.45 7.4 35 352 143 A V
2483.6 64.01 -9.99 74 59.16 32.45 7.4 35 352 143 P \%
2483.52 51.83 -2.17 54 46.98 32.45 7.4 35 352 143 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
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saronas. FCC RF Test Report

Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4932 41.29 -32.71 74 55.32 33.44 11.37 | 58.84 | 100 0 P H
7404 39.52 -34.48 74 49.23 34.42 13.95 | 58.08 100 0 P H
H
802.11g
H
CH 12
4932 40.51 -33.49 74 54.54 33.44 11.37 | 58.84 | 100 0 P \Y
2467MHz
7404 39.23 -34.77 74 48.94 34.42 13.95 | 58.08 100 0 P \Y,
\Y
\Y,
4944 39.78 -34.22 74 53.96 334 11.22 58.8 100 0 P H
7416 40.27 -33.73 74 49.98 34.42 13.95 | 58.08 100 0 P H
H
802.11g
H
CH 13
4944 39.89 -34.11 74 54.07 334 11.22 58.8 100 0 P V
2472MHz
7416 38.5 -35.5 74 48.21 34.42 13.95 | 58.08 100 0 P \Y
\Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number 1 Al7 of A23




saronas. FCC RF Test Report

Report No. : FR5N2711-09C

WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2467 109.02 35.02 74 104.22 324 7.4 35 100 308 P H
2467 101.38 | 47.38 54 96.58 324 7.4 35 100 | 308 A H
2483.76 64.04 -9.96 74 59.19 32.45 7.4 35 100 308 P H
2483.8 52.46 -1.54 54 47.61 32.45 7.4 35 100 308 A H
802.11n H
HT20 H
CH 12 2467 106.77 32.77 74 101.97 324 7.4 35 353 144 P \%
2467MHz 2467 99.28 45.28 54 94.48 32.4 7.4 35 353 144 A \%
2486.68 62.84 -11.16 74 57.99 32.45 7.4 35 353 144 P \%
2483.56 52.17 -1.83 54 47.32 32.45 7.4 35 353 144 A \%
\%
\%
2472 93.19 19.19 74 88.34 32.45 7.4 35 100 307 P H
2472 85.87 31.87 54 81.02 32.45 7.4 35 100 307 A H
2483.68 65.4 -8.6 74 60.55 32.45 7.4 35 100 | 307 P H
2483.52 53.41 -0.59 54 48.56 32.45 7.4 35 100 | 307 A H
802.11n H
HT20 H
CH 13 2472 92.06 18.06 74 87.21 32.45 7.4 35 354 145 P \%
2472MHz 2472 84.36 30.36 54 79.51 32.45 7.4 35 354 145 A \%
2483.56 65.23 -8.77 74 60.38 32.45 7.4 35 354 145 P \%
2483.56 521 -1.9 54 47.25 32.45 7.4 35 354 145 A \%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number 1 A18 of A23




saronas. FCC RF Test Report

Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4932 42.21 -31.79 74 56.24 33.44 11.37 58.84 100 0 P H
7404 39.59 -34.41 74 49.3 34.42 13.95 58.08 100 0 P H
802.11n H
HT20 H
CH 12 4932 40.3 -33.7 74 54.33 33.44 11.37 58.84 100 0 P \%
2467MHz 7401 39.46 | -34.54 74 49.17 | 34.42 | 13.95 | 58.08 | 100 0 P |V
\%
\%
4944 39.52 -34.48 74 53.7 334 11.22 58.8 100 0 P H
7416 39.26 |-34.74 74 48.97 34.42 13.95 | 58.08 | 100 0 P H
802.11n H
HT20 H
CH 13 4944 40.57 -33.43 74 54.75 334 11.22 58.8 100 0 P \%
2472MHz 7416 39.3 -34.7 74 49.01 | 34.42 | 13.95 | 58.08 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number 1 A19 of A23




saronas. FCC RF Test Report

Report No. : FR5N2711-09C

WIFI 802.11n HT40 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2389.24 54.55 -19.45 74 50.02 32.19 7.31 34.97 110 308 P H
2386.44 46.14 -7.86 54 41.61 32.19 7.31 34.97 110 308 A H
* 2457 108.18 34.18 74 103.41 324 7.36 34.99 110 308 P H
* 2457 99.77 45.77 54 95 32.4 7.36 34.99 110 308 A H
802.11n 24835 59.84 |-14.16 74 54.99 | 32.45 7.4 35 110 | 308 | P | H
HT40 2483.5 51.57 -2.43 54 46.72 32.45 7.4 35 110 308 A H
CH 10 2382.8 54.49 -19.51 74 50.01 32.14 7.31 34.97 352 144 P \%
2457MHz 2389.52 4581 | -8.19 54 41.28 | 32.19 731 | 3497 | 352 | 144 | A | V
* 2457 105.14 31.14 74 100.37 324 7.36 34.99 352 144 P \%
* 2457 97.75 43.75 54 92.98 324 7.36 34.99 352 144 A \%
2483.5 59.92 -14.08 74 55.07 32.45 7.4 35 352 144 P \%
2483.5 52.18 -1.82 54 47.33 32.45 7.4 35 352 144 A \%
2320.92 54.76 -19.24 74 50.56 31.98 7.18 34.96 108 310 P H
2353.68 45.57 -8.43 54 41.21 32.09 7.24 34.97 108 310 A H
* 2462 94.19 20.19 74 89.38 32.4 7.4 34.99 108 310 P H
* 2462 86.73 32.73 54 81.92 32.4 7.4 34.99 108 310 A H
802.11n 24835 61.9 -12.1 74 57.05 | 32.45 7.4 35 108 | 310 | P | H
HT40 2483.62 53.39 -0.61 54 48.54 32.45 7.4 35 108 | 310 A H
CH11 2387.7 54.72 -19.28 74 50.19 32.19 7.31 34.97 350 145 P \%
2462MHz 2376.64 45.61 -8.39 54 41.2 32.14 7.24 34.97 350 145 A \%
* 2462 91.91 17.91 74 87.1 324 7.4 34.99 350 145 P \%
* 2462 84.5 30.5 54 79.69 324 7.4 34.99 350 145 A \%
2483.55 61.97 -12.03 74 57.12 32.45 7.4 35 350 145 P \%
2483.5 53.34 -0.66 54 48.49 32.45 7.4 35 350 145 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
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saronas. FCC RF Test Report

Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
4914 38.89 -35.11 74 52.92 33.47 11.37 58.87 100 0 P H
7368 39.2 -34.8 74 48.84 34.51 13.88 | 58.03 100 0 P H
802.11n H
HT40 H
CH 10 4914 38.92 -35.08 74 52.95 33.47 11.37 58.87 100 0 P \%
2457MHz 7368 39.25 | -34.75 74 4889 | 3451 | 13.88 | 58.03 | 100 0 P |V
\%
\%
4926 40.62 -33.38 74 54.65 33.44 11.37 58.84 100 0 P H
7386 38.72 -35.28 74 48.36 34.47 13.95 | 58.06 100 0 P H
802.11n H
HT40 H
CH11 4926 39.64 -34.36 74 53.67 33.44 11.37 58.84 100 0 P \%
2462MHz 7386 38.67 |-35.33 74 48.31 | 34.47 | 13.95 | 58.06 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : A21 of A23




s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5N2711-09C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CH 01
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Level(dBuV/m) =

Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBpyV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456 Ant. 2
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saronas. FCC RF Test Report

Report No. : FR5N2711-09C

WIFI 802.11n HT20 (Band Edge @ 3m)

<MIMO1+2>

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2340.975 54.98 -19.02 74 50.68 32.03 7.24 34.97 249 360 P H
2390 45.19 -8.81 54 40.67 32.19 7.31 34.98 249 360 A H
* 2412 105.28 - - 100.71 32.24 7.31 34.98 249 360 P H
* 2412 97.69 - - 93.12 32.24 7.31 34.98 249 360 A H
802.11n H
HT20 H
CHO1 2390 54.72 -19.28 74 50.2 32.19 7.31 34.98 216 103 P \%
2412MHz 2390 46.17 -7.83 54 41.65 | 32.19 731 | 3498 | 216 | 103 | A | V
* 2412 109.49 - - 104.92 32.24 7.31 34.98 216 103 P \%
* 2412 101.47 - - 96.9 32.24 7.31 34.98 216 103 A \%
\%
\%
2353.96 54.52 -19.48 74 50.16 32.09 7.24 34.97 100 244 P H
2385.74 44.69 -9.31 54 40.16 32.19 7.31 34.97 100 244 A H
* 2437 107.71 - - 103 32.34 7.36 34.99 100 244 P H
* 2437 100.05 - - 95.34 32.34 7.36 34.99 100 244 A H
802.11n 2483.97 55.12 -18.88 74 50.27 32.45 7.4 35 100 244 P H
HT20 2484.18 45.37 -8.63 54 40.52 32.45 7.4 35 100 244 A H
CH 06 2321.48 54.9 -19.1 74 50.7 31.98 7.18 34.96 200 270 P \%
2437MHz 2384.2 44.77 -9.23 54 40.29 32.14 7.31 34.97 200 270 A \%
* 2437 104.56 - - 99.85 32.34 7.36 34.99 200 270 P \%
* 2437 96.66 - - 91.95 32.34 7.36 34.99 200 270 A \%
2498.88 54.32 -19.68 74 49.43 325 7.4 35.01 200 270 P \%
2483.55 45.25 -8.75 54 404 32.45 7.4 35 200 270 A \%
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 MIMO 1+2
FAX : 886-3-328-4978 Page Number : Al of A13




SPORTON LAB.

FCC RF Test Report

Report No. : FR5N2711-09C

* 2462 108.47 - - 103.66 324 7.4 34.99 | 116 242 P H
* 2462 100.95 - - 96.14 324 7.4 34.99 116 242 A H
2483.56 64.43 -9.57 74 59.58 32.45 7.4 35 116 242 P H
2483.52 52.54 -1.46 54 47.69 32.45 7.4 35 116 242 A H
802.11n H
HT20 H
CH11 * 2462 105.28 - - 100.47 324 7.4 34.99 185 270 P \%
2462MHz |« 2462 98 - - 93.19 32.4 7.4 3499 | 185 | 270 | A |V
2484 61.61 -12.39 74 56.76 32.45 7.4 35 185 270 P \%
2483.52 49.4 -4.6 54 44.55 32.45 7.4 35 185 270 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 39.54 -34.46 74 53.26 33.64 11.68 59.04 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 39.52 -34.48 74 53.24 33.64 11.68 | 59.04 | 100 0 P |V
2412MHz vV
\%
\%
4872 37.91 -36.09 74 51.78 33.54 11.53 58.94 100 0 P H
7308 38.81 |-35.19 74 48.24 34.69 13.81 | 57.93 | 100 0 P H
802.11n H
HT20 H
CH 06 4872 38.53 -35.47 74 524 33.54 11.53 58.94 100 0 P \%
2437MHz 7308 39.92 | -34.08 74 49.35 | 34.69 | 13.81 | 57.93 | 100 0 P |V
\%
\%
4926 39.05 -34.95 74 53.08 33.44 11.37 58.84 100 0 P H
7386 39.78 -34.22 74 49.42 34.47 13.95 58.06 100 0 P H
802.11n H
HT20 H
CH11 4926 39.82 -34.18 74 53.85 33.44 11.37 58.84 100 0 P \%
2462MHz 7386 39.36 | -34.64 74 49 34.47 | 13.95 | 58.06 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 MIMO 1+2
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saronas. FCC RF Test Report

Report No. : FR5N2711-09C

WIFI 802.11n HT40 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
2389.94 55.2 -18.8 74 50.68 32.19 7.31 34.98 266 2 P H
2389.94 46.82 -7.18 54 42.3 32.19 7.31 34.98 266 2 A H
* 2422 103.85 - - 99.19 32.29 7.36 34.99 266 2 P H
* 2422 95.89 - - 91.23 32.29 7.36 34.99 266 2 A H
802.11n 2487.4 55.2 -18.8 74 50.35 | 32.45 7.4 35 266 2 P | H
HT40 2486.42 45.88 -8.12 54 41.03 32.45 7.4 35 266 2 A H
CHO03 2389.52 57.75 -16.25 74 53.22 32.19 7.31 34.97 209 108 P \%
2422MHz 2389.94 49.08 | -4.92 54 4456 | 32.19 731 | 3498 | 209 | 108 | A | V
* 2422 105.83 - - 101.17 32.29 7.36 34.99 209 108 P \%
* 2422 98.49 - - 93.83 32.29 7.36 34.99 209 108 A \%
2496.22 55.13 -18.87 74 50.24 325 7.4 35.01 209 108 P \%
2493.14 46.2 -7.8 54 41.31 325 7.4 35.01 209 108 A \%
2337.16 55.08 -18.92 74 50.83 32.03 7.18 34.96 100 245 P H
2389.94 45.79 -8.21 54 41.27 32.19 7.31 34.98 100 245 A H
* 2437 105.97 - - 101.26 32.34 7.36 34.99 100 245 P H
* 2437 98.15 - - 93.44 32.34 7.36 34.99 100 245 A H
802.11n 2485.72 55.89 | -18.11 74 51.04 | 32.45 7.4 35 100 | 245 | P | H
HT40 2484.46 46.59 -7.41 54 41.74 32.45 7.4 35 100 245 A H
CH 06 2382.52 54.65 -19.35 74 50.17 32.14 7.31 34.97 192 146 P \%
2437MHz 2389.1 45.67 -8.33 54 4114 | 32.19 731 | 3497 | 192 | 146 | A | V
* 2437 103.25 - - 98.54 32.34 7.36 34.99 192 146 P \%
* 2437 95.41 - - 90.7 32.34 7.36 34.99 192 146 A \%
2485.16 54.84 -19.16 74 49.99 32.45 7.4 35 192 146 P \%
2487.89 45.96 -8.04 54 41.06 325 7.4 35 192 146 A \%
SPORTON INTERNATIONAL INC.
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2363.76 5488 |-19.12 74 50.52 32.09 7.24 3497 | 100 | 241 P H
2380.28 45.89 -8.11 54 41.41 32.14 7.31 34.97 100 241 A H
* 2452 103.86 - - 99.15 32.34 7.36 3499 | 100 | 241 P H
* 2452 95.91 - - 91.2 32.34 7.36 34.99 100 241 A H
802.11n 2483.52 64.42 | -9.58 74 59.57 | 32.45 7.4 35 100 | 241 | P | H
HT40 2483.69 52.85 -1.15 54 48 32.45 7.4 35 100 241 P H
CH 09 2370.76 54.48 -19.52 74 50.07 32.14 7.24 34.97 100 267 P \%
2452MHz 2386.72 4559 | -8.41 54 41.06 | 32.19 7.31 | 3497 | 100 | 267 | A |V
* 2452 99.79 - - 95.08 32.34 7.36 34.99 | 100 | 267 P |V
* 2452 92.28 - - 87.57 32.34 7.36 34.99 | 100 | 267 AV
2483.69 61.66 -12.34 74 56.81 32.45 7.4 35 100 267 P \%
2483.76 52.37 -1.63 54 47.52 32.45 7.4 35 100 267 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4842 39.96 | -34.04 74 53.68 | 33.61 | 11.68 | 59.01 | 100 0 P | H
7266 38.55 |-35.45 74 4791 | 3478 | 13.75 | 57.89 | 100 0 P | H
802.11n H
HT40 H
CH 03 4842 38.44 |-35.56 74 5216 | 33.61 | 11.68 | 59.01 | 100 0 P |V
2422MHz 7266 38.61 |-35.39 74 4797 | 3478 | 13.75 | 57.89 | 100 0 P |V
Y
Y
4872 38.28 |-35.72 74 5215 | 3354 | 11.53 | 58.94 | 100 0 P | H
7308 39.69 |-34.31 74 49.12 | 3469 | 13.81 | 57.93 | 100 0 P | H
802.11n H
HT40 H
CH 06 4872 38.78 |-35.22 74 52.65 | 33.54 | 11.53 | 58.94 | 100 0 P |V
2437MHz 7308 38.89 |-35.11 74 48.32 34.69 | 13.81 | 57.93 | 100 0 P |V
\Y
\Y
4902 38.54 |-35.46 74 52.57 | 33.47 | 11.37 | 58.87 | 100 0 P | H
7356 38.89 | -35.11 74 48.46 | 3456 | 13.88 | 58.01 | 100 0 P | H
802.11n H
HT40 H
CH 09 4902 38.53 |-35.47 74 52.56 | 33.47 | 11.37 | 58.87 | 100 0 P |V
2452MHz 7356 38.73 | -35.27 74 48.3 3456 | 13.88 | 58.01 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 27.77 -12.23 40 32.05 26 1.07 31.35 | 100 0 P H
81.3 25.45 -14.55 40 41.7 14.02 1.28 31.55 - - P H
282.18 27.5 -18.5 46 37.11 19.38 2.32 31.31 - - P H
332.2 27.62 -18.38 46 35.73 20.72 241 31.24 - - P H
634.6 28.33 -17.67 46 29.81 25.74 3.57 30.79 - - P H
938.4 33.25 |-12.75 46 29.74 29.92 4.12 30.53 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT40 35.67 33.31 -6.69 40 40.95 22.72 1.07 31.43 100 80 P \%
LF 63.48 28.15 -11.85 40 46.17 12.28 1.28 31.58 - - P \%
110.19 26.3 -17.2 43.5 38.92 17.35 1.55 31.52 - - P \%
421.1 24.8 -21.2 46 30.35 22.7 2.89 31.14 - - P \%
716.5 30.04 | -15.96 46 30.33 26.67 3.74 30.7 - - P |V
940.5 33.05 -12.95 46 29.52 29.99 4.07 30.53 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2467 108.47 34.47 74 103.67 324 7.4 35 100 309 P H
* 2467 100.73 | 46.73 54 95.93 324 7.4 35 100 | 309 A H
2483.64 63.42 -10.58 74 58.57 32.45 7.4 35 100 309 P H
2483.52 50.22 -3.78 54 45.37 32.45 7.4 35 100 | 309 A H
802.11n H
HT20 H
CH 12 * 2467 105.27 31.27 74 100.47 324 7.4 35 350 148 P \%
2467TMHz |« 2467 98.19 | 44.19 54 93.39 324 7.4 35 350 | 148 | A | V
2483.56 61.06 -12.94 74 56.21 32.45 7.4 35 350 148 P \%
2483.52 50.82 -3.18 54 45.97 32.45 7.4 35 350 148 A \%
\%
\%
* 2472 97.78 23.78 74 92.93 32.45 7.4 35 100 308 P H
* 2472 85.69 31.69 54 80.84 32.45 7.4 35 100 308 A H
2483.64 66.44 -7.56 74 61.59 32.45 7.4 35 100 | 308 P H
2483.52 53.29 -0.71 54 48.44 32.45 7.4 35 100 308 A H
802.11n H
HT20 H
CH 13 * 2472 91.49 17.49 74 86.64 32.45 7.4 35 356 148 P \%
2472MHz * 2472 84.17 30.17 54 79.32 32.45 7.4 35 356 148 A \%
2483.72 63.9 -10.1 74 59.05 32.45 7.4 35 356 148 P \%
2483.6 52.94 -1.06 54 48.09 32.45 7.4 35 356 148 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4932 41.57 -32.43 74 55.6 33.44 11.37 58.84 100 0 P H
7404 39.34 |-34.66 74 49.05 34.42 13.95 | 58.08 | 100 0 P H
802.11n H
HT20 H
CH 12 4932 41.41 -32.59 74 55.44 33.44 11.37 58.84 100 0 P \%
2467MHz 7404 38.91 |-35.09 74 48.62 | 34.42 | 13.95 | 58.08 | 100 0 P |V
\%
\%
4944 40 -34 74 54.18 334 11.22 58.8 100 0 P H
7416 39.29 |-34.71 74 49 34.42 13.95 | 58.08 | 100 0 P H
802.11n H
HT20 H
CH 13 4944 39.31 -34.69 74 53.49 334 11.22 58.8 100 0 P \%
2472MHz 7416 39.34 | -34.66 74 49.05 | 34.42 | 13.95 | 58.08 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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WIFI 802.11n HT40 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2367.12 54.97 -19.03 74 50.61 32.09 7.24 34.97 100 80 P H
2387.84 45.79 -8.21 54 41.26 32.19 7.31 34.97 | 100 80 A H
* 2457 102.46 28.46 74 97.69 324 7.36 34.99 100 80 P H
* 2457 94.89 40.89 54 90.12 324 7.36 34.99 | 100 80 A H
802.11n 2483.62 56.71 |-17.29 74 51.86 | 32.45 7.4 35 100 | 80 P | H
HT40 2483.62 48.49 -5.51 54 43.64 32.45 7.4 35 100 80 A H
CH 10 2358.86 55.34 -18.66 74 50.98 32.09 7.24 3497 | 355 | 229 P Y
2457MHz 2362.36 45.62 | -8.38 54 41.26 | 32.09 724 | 3497 | 355 | 229 | A |V
* 2457 102.72 | 28.72 74 97.95 324 7.36 3499 | 355 | 229 P Y,
* 2457 94.77 40.77 54 90 324 7.36 34.99 355 229 A \%
2483.55 57.43 -16.57 74 52.58 32.45 7.4 35 355 229 P \%
2483.52 49.46 -4.54 54 44.61 32.45 7.4 35 355 229 A \%
2378.32 54.56 -19.44 74 50.15 32.14 7.24 34.97 100 80 P H
2375.38 45.59 -8.41 54 41.18 32.14 7.24 34.97 100 80 A H
* 2462 94.19 20.19 74 89.38 32.4 7.4 34.99 100 80 P H
* 2462 86.18 32.18 54 81.37 32.4 7.4 34.99 100 80 A H
802.11n 2484.18 61.08 |-12.92 74 56.23 | 32.45 7.4 35 100 | 80 P | H
HT40 2483.55 53.42 -0.58 54 48.57 32.45 7.4 35 100 80 A H
CH11 2320.08 54.72 -19.28 74 50.52 31.98 7.18 34.96 358 226 P \%
2462MHz 2372.58 45.57 -8.43 54 41.16 32.14 7.24 34.97 358 226 A \%
* 2462 96.67 22.67 74 91.86 324 7.4 34.99 358 226 P \%
* 2462 85.63 31.63 54 80.82 324 7.4 34.99 358 226 A \%
2483.62 61.79 -12.21 74 56.94 32.45 7.4 35 358 226 P \%
2483.52 53.1 -0.9 54 48.25 32.45 7.4 35 358 226 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4914 38.41 -35.59 74 52.44 33.47 11.37 58.87 100 0 P H
7368 39.34 -34.66 74 48.98 34.51 13.88 | 58.03 | 100 0 P H
802.11n H
HT40 H
CH 10 4914 38.96 -35.04 74 52.99 33.47 11.37 | 58.87 | 100 0 P \Y
2457MHz 7371 38.93 -35.07 74 48.57 34.51 13.88 | 58.03 | 100 0 P \Y
\%
\%
4926 40.33 -33.67 74 54.36 33.44 11.37 | 58.84 | 100 0 P H
7386 39.14 -34.86 74 48.78 34.47 13.95 | 58.06 | 100 0 P H
802.11n H
HT40 H
CH11 4926 39.22 -34.78 74 53.25 33.44 11.37 58.84 100 0 P \%
2462MHz 7386 38.67 |-35.33 74 48.31 | 34.47 | 13.95 | 58.06 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 MIMO 1+2
FAX : 886-3-328-4978 Page Number 1 Al2 of A13
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A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978 Page Number 1 A13 of A13

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO01
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Level(dBuV/m) =
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBpuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
SPORTON INTERNATIONAL INC.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 21~24°C
Test Engineer :  |Ken Wu, Jesse Wang, and James Chiu
Relative Humidity : 50~54%
<Ant.1>
Note symbol
-L Low channel location
-R High channel location
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B1of B78
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

Level (dBuVim) Date: 2016-11-05.
Level (dBuVim) Date: 2016-11-05
1300) PEAK BE 74 1300)
1200)
1200) 1100
100
1000)
1004y =| 00|
900
800 PEAK 74
800
00|
700 00
9 ittt
50,0 b
500/ )
400 200
300)
200)
200) 100
100)
000 300, 1500 1700 1900 2100 2300 2500 2700 3000
2310 2320, 2340 2360 2380, 2400, 215 Frequency (MHz)
Peak Freauency (ie) ste aacror
Site 03CHOT-HY Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
REW:1000.000KHz VBW:3000.000KHz SWTAuto Detector Peak
Detector Peak Project 5N2711-09
Project EN2711-09 Mode 7
Mode 7
Level (dBuVim) Date: 2016-11-05
Level (dBuVim) Date: 2016-11-05.
AVG BE 54
1300)
1300)
1200
1200)
100
100
1000)
1000)
90.)
/_v‘ 00|
800
800
700
00|
60|
500 04 AVG 54
1 500)
400
00
300
300
200
200)
100)
100)
310 2320, 2340 2360. 2380, 2400, 215
Frequency (M) 000 300, 1500 1700 1900 2100 2300 2500 2700, 3000
Site 03CHOT-HY Frequency (W)
Av g . Condiion AVG_BE 54 3m HF-ANT_130829 HORIZONTAL Site 03CHOT-HY
RBW:1000.000KHz VBW-0.010KHz SWTAuto Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
Detector Peak RBW-1000.000KHz VBW:0.010KHz SWT-Auto
Project EN2711-09 Detector Peak
Mode 7 Project 5N2711-09
Mode 7

SPORTON INTERNATIONAL INC.
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Date: 2016.11.05 Date: 2016.11.05
PEAK_BE_74
1300) 1300)
1200) 1200)
1109 t10g
1000) 1000
900 900
800 200 salcT
700 700
600 . 600
IR -
500 FY E——————_——— Ll
00 400
300) 300|
200) 200
100 100)
310 320, 340, 73560, 350, 7400, 715 000 001800 700 1000 700 200 2500 Z100. 000
requency (Hz) Frequency (MHz)
site 03CHOT-HY site 03CHOTHY
Condtion - PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condiion - PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:T000-000KHz VBW-3000.000KHz SWT-Auto RBW:7000.000KHz VBIW.3000.000KHz SWT Auto
Detector Peak Detector Peak
Project sN2711-09 Project sn7109
Peak Mode 7 Mode 7
Date: 2016.11.05 Date: 2016.11.05
avG_ee 54
1300) 1300)
1200) 1200)
tog t10g
1004) 1000
904 s 90|
900 800
700 700
600 600 =
500 500
00 400
300) 300
200) 200
100) 100
310 2320, 7340, 7360, 7380, 700, 715 %00 TS0 W00 1700 1900 7100 206 2800 2100, 3000
Frequency (WHz) Frequency (MHz)
s 03CHOT-HY sie 03CHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130829 VERTICAL Condion - AVG_54 3m HF-ANT_130629 VERTICAL
REW-1000.000KHz VBWI0.010KHz SWTAuto REW-1000.000KHz VBW:0.010KHz SWT-Auto
Detector ca Detector ca
Project SN2711-09 Project sN2711-09
Av g Mode 7 ode 7
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Date: 2016.11.05 Date: 2016.11.05
penoe 74
1304) 1300)
1200) 1200)
tog t10g
1004) 1000
904 900
800 800 peak 74
700 700
604 600 -
s00) 50.0pebmscsmcngo bt
00 400
300) 300
200) 200
100) 100
S0 Ty 7360 7560, 700 730 7440 78 000 TS0 100 1700 1900 7100 206 2500 200, 3000
Frequency (Hz) Frequency (MHz)
st 03CHOT-HY ste a3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130829 HORZONTAL Condion - PEAK_74 3m HF-ANT_130829 HORZONTAL
RBW:T000.000KHz VBW:3000.000kHz SWT:Auto RBW:T000.000KHz VBW:3000.000KHz SWT Auto
Detector Peak Detector Peak
Project SN2711-09 Project SN2711-09
Peak Mode 3 Mode 8
Date: 2016.11.05 Date: 2016.11.05
vl e 54
1300) 1300)
1200) 1200)
tog 110g
1004) 1000
904 90|
900 800
700 700
500 600 e
500 500
1 O A A s s
04 400
300) 300
200) 200
100) 100
S0 Ty 7360, 7560, 700 7430 7440 78 %00 TS0 100 1700 1900 7100 206 2800 2100, 3000
Frequency (Hz) Frequency (MHz)
s 03CHOT-HY sie a3CHOHY
Condtion - AVG_BE_ 54 3m HF-ANT_130829 HORZONTAL Condion - AVG. 54 3m HF-ANT_130629 HORIZONTAL
REW-1000.000KHz VBWI0.010KHz SWT-Auto REW-1000.000KHz VBW:0.010KHz SWT-Auto
Detector Peak Detector Peak
Project SN2711-09 Project sN2711-09
Av g Mode s Mode s
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Horizontal Fundamental

Date: 20161105

1200
100|
1000f

90|
800 | PEAK BE 74
00|
60| ¥
b

500|
00|

300|
200|
100]

430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW.0.010KHz SWT-Auto
Detector

Peak
Peak ’\Pny:éeed gNZﬁ!'ﬂg Left blank

Date: 2016-11-05

AVG_BE 54,

430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE _54 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW0.010KHz SWT-Auto
Detector

Peak
Avg. B D Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B5 of B78



saronas. FCC RF Test Report

Report No. :

FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

Date: 2016-11-05

g g
wg
50.0( W.DMWWWW it
. T e e
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Peak H ;
10 o
g o
wog g e
g
g g
Project 5N2711-09 Project 5N2711-09
8 lode 8

Av g. Mode

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant. 1
: B6 of B78



SPORTON LAB.

FCC RF Test Report

Report No. : FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

Date: 2016-11-05

bt

PEAK_BE_74

430

Site
Condition

Detector
Project
Mode

2440, 2450, 2461 470,
Frequency (MHz)

03CHOT-HY.

PEAK_BE_74 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT-Auto

Peak
5N2711-09
8

2480, 2490, 2500

Left blank

Avg.

Date: 2016-11-05

1200
100|

1000

300
700
500
500
400
300
200
100

AVG_BE_54)

430

Site
Condition

Detector
Project
Mode

2440, 2450, 2460, 470,
Frequency (MHz)

03CHOT-HY

AVG_BE_54 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW0.010KHz SWT-Auto

Peak
5N2711-09
8

2480, 2490, 2500

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant. 1
Page Number : B7 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.05 Date: 2016-11.05
130. 1300)
1200) 1200)
1t0g tt0g
1000) 1000)
904 900
809 PERK_BE 74 #00) PEAK 74,
700) 700
600 600
enebeon oA e e
500 7 M A
00 400
300 300
200) 200
100) 100
460 2463.2465. 2467 2469.2471.2473.2AT5.24T7 2470, 481 240324052497 2469 2491 2493 FAS5 2497, 2500 000 001500 1700 1900 7100 200 2500 Z100. 000
Frequency (Hz) Frequency (Hz)
site 03CHOT-HY site O3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130829 HORZONTAL Condon - PEAK_74 Im HF-ANT_130829 HORZONTAL
RBW:7000.000KHz VBW.3000.000KHz SWT Auto RBW:1000.000KHz VBIW.3000.000KHz SWT Auto
Detector Peak Detector Peak
Project sN2711-09 Project SN2711-09
Peak w8 o
Date: 2016-11.05 Date: 2016-11.05
1 1300)
1200) 1200)
tt0g ttog
1000) 1000
900 900
800 800
700 700
o4 VG BE 54 04y )
500 500
00 400
300 300
200) 200
100) 100
160 2463.2465. 2467 2460.2471.2473.24T5.24T7 2475, 481 240324052497 2469 2491 7493 FAS5 AT, 2500 000 TS0 1500 1700 1900 7100 200 2500 Z100. 000
Frequency (Hz) Frequency (Hz)
sie 03CHOT-HY site 03CHOHY
Condtion - AVG_BE_ 54 3m HF-ANT_130829 HORZONTAL Condion - AVG. 54 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KHz VBWL0.010KHz SWTAuto REVV-1000.000KHz VBW.0.010KHz SWTAuto
Detector Peak Detector Peak
Project SN2711-09 Project SN2711-09
Av g. Mode 9 Mode 9

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B8 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016:11.05 Date: 2016.11.05
1300
1200 1200
og| oo
1000 S 1000
900 900
809 PEAK_BE_74 809 PERK 74
700 700|
600 60|
Ao P ————
500 0.0 sttt
100 00
300] 300]
200] 200]
100 100
460 2463.2465.2467.2460.2471.2473.2475. 24712479, 2431.2483.2485.2467.2480.2491.2403.2495.2497. 2600 000 300 1500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (M) Frequency (MHz)
site 03CHOT-HY Site 03CHOTHY
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condtion PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:T000.000KHz VBW.0.010KkHz SWT-Auto RBW:1000.000KHz VEW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2T11.09 Project 5N2711.09
Peak w8 ol
Date: 2016.11.05 Date: 2016.11.05
1 1300
1200 1200
04| 00|
1000 1000
90| 900
s00) s00]
700| 700|
609 AVG BE b4, 609 AV 54
500 500]
400 40,
300] 300]
200) 200]
100] 100
460 2463.2465.2467.2460.2471.2473.2475. 24712479, 2451.2483.2485.2467.2480.2491.2403.2495.2497. 2600 000 300 1500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
ste 03CHOTHY Site 03CHOTHY
Condition AVG_BE 64 3m HF-ANT_130829 VERTICAL Condition AVG_54 3m HF-ANT_130829 VERTICAL
RBW-1000.000KHz VBWS0.010KkHz SWT-Auto RBW-1000.000KHz VBW:0.010KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711.09 Project 5N2711.09
AV g . Mode 9 Mode 9

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B9 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

Date: 2016.11.05 Date: 2016.11.05
PEAK_BE 74
1300) 1300|
1200) 1200|
109 1109
1000| 1000|
o 7~ p
300 800 serkcra
700 700)
09 0 VO ———
500 50,0 et
400 400|
300 300
200 200
100 100
310 2320, a0, 2360, 7580, 2400, s 000 00, 1500 4700 1900 Zi00. 2300 2500 2700, 3000
Frequency (W) Frequency (WHz)
site 03CHOT-HY. Site 03CHOT-HY
Condtion PEAK_BE_74 3m HF-ANT_130629 HORIZONTAL Conditon PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:000,000KHz VBW-3000.000KHz SWT-Auto RBW-1000.000KHz VB-3000.000KHz SWTAuto
Detector cal Detector cal
Project N271109 Project N271109
Peak Mode 10 Mode 10
evel (@BuVim) Date: 2016.11.05
Level dBuvim) Date: 2016.11.05
AVG_BE 54]
1300
1300
1200
1200)
1109
109
1000)
1000) 1
900
900
200
500
700
709
500
50 : 609 A6 54
50
409 5000 DS S
400 e
300
300
200
209
100
100
2510 2320, 40, 2360 7380, 200, 2415
Av Frequency (MH2) 000 300, 1500 4700 1900 2100 2300 2500 2700, 3000
Frequency (Wi
g . site G3CHOT-HY roauency (i)
Condition AVG_BE 54 3m HF-ANT_130829 HORIZONTAL site 03CHOT-HY
RBV-1000.000KHz VBW:1.000KHz SWT-Auto Condition AVG_4 3m HF-ANT_130829 HORIZONTAL
Detector Peak RBV-1000.000KHz VBW-1.000KHz SWT-Auto
Project N271109 Detector Peak
Mode 10 Project N271109
Mode 10

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B10 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 20161105 Date: 20161105
peax B 74
1309 1309
1209 1200
1100 1109
1009 1009
s04 s0g
w00 500 -
704 704
609 . 600 o
50.0( 50,0} A mson it el 1
104 100
304 309
29 204
109 109
S0z Ty 7300 7. 700 7015 00 w00 w00 w70 s00.  zioo  z0 Z00 00 3000
Frequency (MHz) Frequency (MHz)
ste a3CHOT-HY sie a3CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project SN2 1109 Project SN2 11.09
Peak Mode 10 Mode 10
Date: 20161105 Date: 20151105
130.0| AVG_BE_54 130.0|
1209 1200
tog 1109
1009 1009
s04 s0g
500 500
704 704
609 60g e
504 s0g
40.0| 40,0 T
309 309
209 209
109 109
S0 %7 Ty 7300 D 700 P 00 00 w0 w0 s00.  zioo  za0 Z00 00 3000
Frequency (MHz) Frequency (MHz)
ste o3CHOTHY sie o3CHOTHY
Condiion - AVG_BE_54 3m HF-ANT 130829 VERTICAL Condition - AVG_54 3m HF-ANT 130629 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW-1.000KHz SWT-Auto
Detector Peak Detector Peak
Project sK2r11.09 Projct sN2T11.09
Av g. Vode 10 Vode 10

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B11 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

vate: 20151105 vate: 20151105
509 500
o) o)
1000 1000
w0 w09 ek
700 700
50.0( e
w0 w0
204 200
100 100
T ST T T a7 T N/ S
Frequoncy (e Heaiency i
Site 03CHO7-HY Site 03CHO7-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
R TO0T000Kr VAN T000 GA0KH ST A RE 7000 GO0Kr 2 VN 3000 00KE SWT Auto
Datscter - Pask Datscar ok
Project 5N2711-09 Project 5N2711-09
Peak B &)
Date: 20151105 bate: 20151105
P
1500 100
1200 1200
1000 1000
%0 %0
700 700
600 600 AVG 54
500
—
w0 ad
500 500
100 100
Frequency (e Hreauency (i)
ste oscrony ste sscroy
Gondition £ AVG. B 54 m HE-ANT 130029 HORZONTAL Comdon AV, 84 m HF ANT 130829 HORIZONTAL
REVEH000 000KH VEWE! 000Ktz SWTAuto REVE100 000Kr VBV 000Kz SWHAuto
Detecter o Detector o
Project 5N2711-09 Project 5N2711-09
Avg, Vote it ot it

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B12 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal Fundamental

Date: 20161105

1200
100|

1000
90|
800 | PEAK BE 74,
700]
600]

500|
00|

300|
200|
100]

430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz SWT-Auto
Detector

Peak
Peak i Left blank

Date: 2016-11-05

1200f
00|
1000
%00,
800|
700|
600 AVG_BE 54,
500|
400|
300|
200|
100]
430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE _54 3m HF-ANT_130829 HORIZONTAL

RBW-1000.000KHz VBW.:1.000KHz SWT-Auto
Detector

Peak
Avg. B S Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B13 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.05 Date: 2016.11.05
pEAK| BE 74
1300 1300
1200 1200
og| oo 1
1000 1000
904 900
s00) s00] Akl
700 700|
ol A 9 I e s LSRR e e
500 500t
100 00
300] 300]
200] 200]
100 100
3102320, 740, 2560, 2380, 200, 2420, 2440, 2450 000 300 1500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY Site 03CHOTHY
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condtion PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VEW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711.09 Project 5N2711.09
Peak Mode il Mode il
Date: 2016:11.05 Date: 2016.11.05
Ava]BE 54
1300 1300
1200 1200
00| 00|
1000 1000
90| 90|
s00) s00]
700) 700]
600 60| ]
500] . 500]
400] Y e
300 300]
200] 200]
100] 10|
3102320, 740, 7560, 2360, 2400, 2420, 2440, 24 000 300 1500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
ste 03CHOT-HY site 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Condtion AVG_54 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:1 000KHz SWT Auto RBW:1000.000KHz VBW:1.000KHz SWT Auto
Detector eal Detector cal
Project 5N2711.09 Project 5N2711.09
Av g Mode k) ode k)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B14 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Vertical Fundamental

Date: 20161105

100.0fu

PEAK_BE_74

60| 1

430 2440, 2450, 2460. 2470, 2480, 2490, 0
Frequency (MHz)

Site 03CHOT-HY.

Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT-Auto

Detector Peak
Project 5N2711-09

Peak Mods B Left Blank

Date: 20161105

Y AVG_BE 54,
500| 1

00|
300|
200
100]
430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE_4 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector

AVg . proc s Left Blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B15 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.05 Date: 2016.11.05
130, 1300|
1200) 1200|
109 1109
1000) 1000|
900 900
809 PEAK BE 74 809 PERK 74
700 700)
500 1 600
500 e Y O DR DR
400 400|
300 300
200 200
100 100
460 2463.2405.2467.2409. 24712475 2475.2477.2470. 2481 2483, 2465 2487 2489, 2491 2493 2495.2497. 2500 000 T00. 1500 4700 1900 2100 2300 2500 2700, 3000
Frequency (WH2) Frequency (WHz)
site 03CHOT-HY. Site 03CHOT-HY
Condtion PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Conditon PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW: 000 000KHz VBW-3000.000KHz SWT-Auto RBW-1000.000KHz VB-3000.000KHz SWTAuto
Detector Peak Detector Peak
Project N271109 Project N2T1109
Peak Mode 2 Mode 2
Date: 2016.11.05 Date: 2016.11.05
130, 1300|
1200) 1200|
1100 1100
1000| 1000|
900 909
500 500
700 700
609 AVG BE 54 609 VG 54,
500 500)
USSR OO I R SO SO A | R R R e
400 400
300 300
200 200)
100 100
460 246324652467 2469, 2471. 2475 2475, 2477 2470, 24512483 2485 2467 2480, 2491 2493 24952497, 2500 900 300, 1500 1700 1900 2100 2300 2500 2700, 3000
Frequency (WH2) Frequency (MH)
Site 03CHOT-HY site 03CHOTHY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL Condition AVG_54 3m HF-ANT_130629 HORIZONTAL
RBW-1000.000KHz VBW:1.000KHz SWT-Auto RBW-1000.000KHz VBW-1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711.09 Project NZ7 1109
AV g . Mode 2 Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B16 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Vertical Fundamental

Date: 2016-11-05 Date: 2016-11-05
130, 1300|
1200f 1200f
00| 00|

100.Qfmar 100.0f
900| 900|

800 PEAK BE 74 800 PEAK 74
700 700
600/ 600 o -

Pt et poonmtory ol

et
s00) 50,0t ettt
400 400
300 300
200) 200
100) 100
960 2463.2465.2467 2469, 2471, 2473 2475, 2477 2475, 2481 2403, 24052487 2469 2431 2493 24524072500 00 oo see. 700 100 7100 200 2800 2700, 000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condion - PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condion - PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBW-3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711-09 Project 5N2711-09
Peak Mode 2 Mode 2
Date: 2016.11.05 Date: 2016.11.05
130, 1300)
1200) 1200
1og 10g
1000 1000
904 90|
a00) a0
700) 700
600 AVG_BE 54 600 AVG 54
s00) 500
1
400 400
300 300
200) 200
100) 100
960 2463.2465.2467 2469, 2471, 2473 2475, 2477 2475, 2481 240324052487 2469 2431 2493 24552407, 2500 00 oo see. 700 100 7100 200 2800 2700, 000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site O3CHOTHY
Condion - AVG_BE_54 Im HF-ANT 130829 VERTICAL Condion - AVG._54 3m HE-ANT_130629 VERTICAL
RBW:1000.000KHz VBW-1.000KHz SWT-Auto RBW:1000.000KHz VBW-1.000KHz SWT-Auto
Detector eak Detector Peak
Project 5N2711-09 Project 5N2711-09
Av g Mode 12 Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B17 of B78



saronas. FCC RF Test Report

Report No.

: FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

Date: 2016.11.05 Date: 2016.11.05
PEAK_BE 74
1300) 1300|
1200) 1200|
109 1109
1000| 1000|
900 900
300 800 ]
700 700)
600 600
TS —————
sp i 50.0] o
400 400|
300 300
200 200
100 100
310 2320, a0, 2360, 7580, 2400, s 000 00, 1500 4700 1900 Zi00. 2300 2500 2700, 3000
Froquency (MHz) Frequency (WHz)
site 03CHOT-HY. Site 03CHOT-HY
Condtion PEAK_BE_74 3m HF-ANT_130629 HORIZONTAL Condtion PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:000,000KHz VBW-3000.000KHz SWT-Auto RBW-1000.000KHz VB-3000.000KHz SWTAuto
Detector cal Detector cal
Project N271109 Project N271109
Peak fode 13 lode 13
evel (4BuVim) Date: 2016.11.05 Level dBuVim) Date: 2016.11.05
aVG_BE 54]
1300 1300)
1200 1200
1109 1109
1000 1000)
900 909
800 800
700 700
509 500 )
500 1 504
409 400 g
300 300
200 200
100 100
2510 2920, a0, 2360 7380, 2400, 2415 000 00, 1500 700 1900 Zi00. 2300 2500 2700 3000
Av Frequency (MHz) Frequency (MHz)
g. o sscrory ooy
Condiion AVG_BE _54 3m HF-ANT_130829 HORIZONTAL Condition AVG_4 3m HF-ANT_130829 HORIZONTAL
RBW.1000.000KHz VBW:1.000KHz SWT-Auto RBW-1000.000KHz VBW-1.000KHz SWTAuto
Detector eak Detector Peak
Project BN2711-09 Project BN271109
Mode 3 Mode 3

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant. 1

Page Number : B18 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016:11.05 Date: 2016.11.05
PEAK_BE 74
1300 1300
1200 1200
og| oo
1000 1000
904 900
s00) s00] Akl
700 700|
600 60|
- T
500] 50,0 e
100 00
300] 300]
200] 200]
100] 100
310 2320, 240, 2360, 780, 200, 215 000 300 4500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY Site 03CHOTHY
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condtion PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VEW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711.09 Project 5N2711.09
Peak Mode 13 Mode 13
Date: 2016.11.05 Date: 2016.11.05
AV
1300 1300
1200 1200
04| 00|
1000 1000
90| 900
s00) s00]
700| 700|
600] 60| W
500 T 500] {
-
100 100]
300] 300]
200) 200]
100] 100
310 2320, 240, 2360, 780, 2400, 215 000 300 1500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY Site 03CHOTHY
Condition AVG_BE 54 3m HF-ANT_130829 VERTICAL Condition AVG_54 3m HF-ANT_130829 VERTICAL
RBW.1000.000KHz VBW:1.000KHz SWT Auto RBW-1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711.09 Project 5N2711.09
Avg . Mode 13 Mode 13

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.05 Date: 2016.11.05
penoe 74
1304) 1300)
1200) 1200)
tog t10g
1004) 1000
904 900
800 800 peak 74
700 700
604 1 - 600
s00) 500t
00 400
300) 300
200) 200
100) 100
S0 Ty 7360 7560, 700 730 7440 78 000 TS0 100 1700 1900 7100 206 2500 200, 3000
Frequency (Hz) Frequency (MHz)
st 03CHOT-HY ste a3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130829 HORZONTAL Condion - PEAK_74 3m HF-ANT_130829 HORZONTAL
RBW:T000.000KHz VBW:3000.000kHz SWT:Auto RBW:T000.000KHz VBW:3000.000KHz SWT Auto
Detector Peak Detector Peak
Project sN2711-09 Project sN2711-09
Peak Mode 1 Mode 14
Date: 2016.11.05 Date: 2016-11.05
vl e 54
1300) 1300)
1200) 1200)
tt0g ttog
1000) 1000
900 900
800 800
700 700
600 60| b
500 500
O DU R R—
04 400
300 300
200) 200
100) 100
107320, Ty 7360 7360, 7400 7% 7440, 2450 000 TS0 1500 1700 1900 7100 200 2500 Z100. 000
Frequency (Hz) Frequency (Hz)
sie 03CHOTHY site 03CHOHY
Condtion - AVG_BE_ 54 3m HF-ANT_130829 HORZONTAL Condion - AVG. 54 3m HF-ANT_130629 HORIZONTAL
RBWW:1000.000KHz VBW:1.000KHz SWTAuto REVV-1000.000KHz VBW.1.000KHz SWTAuto
Detector Peak Detector Peak
Project sN271109 Project sN711-09
Av g. Mode 1 Mode 1

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B20 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1 Horizontal Fundamental

Date: 20161105

1200
100|
1000)

e
90|
800 | PEAK BE 74,
700]
600]

Yo 1

s00)
a00)
309)
200)
100)

430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz SWT-Auto
Detector

Peak
Peak P Bl Left blank

Date: 2016-11-05

1300
1200f
00|
1000
%00
00|
700|
604 AVG_BE_54.
500 1
400|
300|
200|
100]
430 2440, 2450, 2460. 2470, 2a80. 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE _54 3m HF-ANT_130829 HORIZONTAL

RBIW:1000.000Ktz VBW:1.000KkHz SWT-Auto
Detector

Peak
Avg. W Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B21 of B78



saronas. FCC RF Test Report

Report No. :

FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Vertical

Fundamental

Date: 2016-11-05

Date: 2016-11-05

peaK] Be 74
1300) ! 1300)
1200) 1200
10g 110g
1000) 1000
904 900
800 800 seRkcra
700 700
600 . 600
PRS-
B! 50,0t A
400 400
300) 300|
200) 200
100) 100
0720, 740 7360, 760, 7400 770 P 000 00400 700 1900 Zi00. 700 2600 2700 3000
Frequency (MHz) Frequency (MHz)
si 03CHOT-HY site a3CHOTHY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector Peak
Project SN71109 Project sNaT11-09
Peak Mode 4 Mode 14
Date: 2016.11.05 Date: 2016.11.05
vl oe 54
1300) 1300)
1200) 1200)
110g 110g
1000) 1000
904 900
800 200
700 700
600 600 e
504 500 —
400 400
300) 300|
200) 200
100) 100
S0z, 70, 7360, 780, 7400, 770 70 2450 000 001800 700 1900 700 700 2600 Z100. 3000
Frequency (HHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Condition 'AVG_54 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW-1.000KHz SWT-Auto
Detector Peak Detector Peak
Project sn271109 Project sN711-09
Av g. Mode 14 Mode 14

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant. 1
: B22 of B78



SPORTON LAB.

FCC RF Test Report

Report No. : FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

Peak

Date: 2016-11-05

1300
1200f
00|

1000f

a0g)
700)
500
509
400
300)
200)

100]

PEAK_BE_74

430

Site
Condition
Detector
Project
Mode

2440, 2450, 2460. 2470,
Frequency (MHz)

03CHOT-HY.

PEAK_BE_74 3m HF-ANT_130829 VERTICAL

RBW:7000.000KHz VBW:3000.000KHz SWT-Auto

Peak
5N2711-09
%

2a80. 2491 2500

Left Blank

Avg.

Date: 2016-11-05

1200
1100
1000
900
500
700
50
504
400
300
200

100]

AVG_BE_54)

430

Site
Condition

Detector
Project
Mode

2440, 2450, 2460. 2470,
Frequency (MHz)

03CHOT-HY

AVG_BE_4 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW1.000KHz SWTAuto

Peak
5N2711-09
14

Left Blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant. 1
Page Number : B23 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

1 Horizontal Fundamental

Date: 2016-11-05 Date: 2016-11-05
1 1300f
1200 1200]
100| 100|
1000} im oot 100.0f

o0 N %09

80.) PEAK_BE_74| 80.) PEAK_74|
70 M 700
509 509

[t bt rpth o]
500 [T, AU A D S ot sl |
00 400
300) 300
200) 200
100) 100
460 2463.2465.2467 2460.2471 247 2475.4T7 2475, 481 240324052487 2469 2491 7493 FAS5 AT, 2500 000 TS0 100 1700 1900 7100 206 2500 200, 3000
Frequency (iHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condtion - PEAK_BE_74 3m HF-ANT_130829 HORZONTAL Condion - PEAK_74 3m HF-ANT_130829 HORZONTAL
RBW:T000.000KHz VBW:3000.000kHz SWT:Auto RBW:T000.000KHz VBW:3000.000KHz SWT Auto
Detector Peak Detector Peak
Project 5N2711-09 Project 5N2711-09
Peak Mode 15 Mode 15
Date: 2016.11.05 Date: 2016.11.05
g 1300)
1200) 1200)
110g 110g
1000) 1000
904 900
800 200
700 700
00 AVG_BE 54 09 AV 54
s00) — 500 —]
S B (O R B R e e =
400 400
300) 300|
200) 200
100) 100
460 2463.2465.2457 24692471, 2473.24T5.24T7 2470, 2481 2483 24052497 2469.2491 2493 245 2497, 2500 000 001800 700 1900 700 700 2600 Z100. 3000
Frequency (HHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL Condition 'AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW-1.000KHz SWT-Auto
Detector Peak Detector Peak
Project sN271109 Project sN711-09
Avg . Mode i Mode i

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B24 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

Date:2016.11.05 Date:2016.11.05
1300 . - - ! 1300
1200 1200
100 o)
1000t 1000
a0 a0
00 PEAK BE_74 800 PEAK 74
700 U“"“’M 70
60.0| WW 60.0|
e I PR N
500 PP N ——
400 109
300 300
200 200
100 100
50 2463.2465 2457 2469, 2471 2473 2475, 2471 2470 2451 2489 2485274872480 2401 2493 2455 2457, 7500 G0 oo T w70 Too 700 %6 2800 7700 300
Frequency (MHz) Frequency (MHz)
ste a3CHOTHY Ste G3CHOTHY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector Peak
Projet 27109 Proeet 27109
Peak Mode 15 Mode 15
Date:2016.11.05 Date:2016.11.05
1300—— . - — - 1300
1200 1200
00 100
1000 1000
a04) a00)
o040 o040
709 70
600 L AVG_BE 54, 600 AVG_ 54
500 e 500 T
—
40.0| 0.0
300 300
200 200
10 10
150 7463.2465 2457 24692471 2473 2475, 247T 2470 2451 2489 24857087 2480 2401 7403 2455 2457, 7500 0 oo 7o w7 10 700 6 2800 7700 3000
Frequency (MHz) Frequency (MHz)
ste G3CHOTHY ste G3CHOTHY
Condiion - AVG, BE. 54 3m HE-ANT_130829 VERTICAL Condiion - AVG 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW-1.000KHz SWT-Auto
Detector eak Detector Peak
Projet sN271109 Proect sN271109
Av g. Vode it Vode i

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B25 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

- -
100.0| 100.0| 1
f/vM«v’/“\
oy
it | et
Iy ! R IV W b
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
Peak t "
600 AV 54|
Avg G0 w0 w00 0 1o zion 2300 200 2700, 3000
. '23102320. 2340, 2360. 2380. 2400. 2420, 2440. 24! Frequency (MHz)
requency iz} 03CHO7-HY
Site 03CHO7-HY Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL RBW:1000.000KHz VBW-2.000KHz SWT-Auto
Detector Peak Project 5N2711-09
Project 5N2711-09 Mode 16
Mode 16

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1

FAX : 886-3-328-4978 Page Number : B26 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

1 Horizontal Fundamental

Date: 20161105

1200
100|
1000)

900
800 PERK_BE 74
700

60|

500
400
300
200

100]

2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Datector

Peak B S Left Blank

Date: 20161105

1200
100|
1000

900f
800

700

600 AVG_BE 54
500/ T

00|

300|
200

100]

430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW:2.000KHz SWT-Auto
Datector

Avg. e g Left Blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B27 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1 Vertical Fundamental

Date: 2016.11.05 Date: 2016.11.05
pEAK| BE 74
1300 1300
1200 1200
og| oo .
1000 o 1000
904 900
s00) s00] Akl
700 700|
600 60|
B RS
50.0( 50.0j ek
100 00
300] 300]
200] 200]
100 100
3102320, 740, 2560, 2380, 200, 2420, 2440, 2450 000 300 1500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY Site 03CHOTHY
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condtion PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VEW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711.09 Project 5N2711.09
Peak Mode 16 Mode 16

Date: 2016.11.05 Date: 2016.11.05
V6] BE 54
1300 1300
1200 1200
04| 00|
1000 1000 |
90| 900
s00) s00]
700| 700|
600] 60| )
509 + 509 —
ISR SIS A =2 i
400 400
300] 300]
200) 200]
100] 100
3102320, 740, 2360, 2380, 2400, 2420, 2440, 2450 000 300 1500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
ste 03CHOTHY Site 03CHOTHY
Condition AVG_BE 64 3m HF-ANT_130829 VERTICAL Condition AVG_54 3m HF-ANT_130829 VERTICAL
RBW-1000.000KHz VBW:2.000KHz SWT-Auto RBW-1000.000KHz VBW:2.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711.09 Project 5N2T11.09
AV g . Mode 16 Mode 16

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B28 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

1 Vertical Fundamental

Date: 20161105

1200f
00|
1000f
00|
809 PEAK_BE_74
700|
60|
500|
00|
300|
200|
100]
430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector Peak
Project 5N2711-09

Peak Mods 16 Left blank

Date: 2016-11-05

1200
00|
1000f

90|
800|
700|
609 AVG_BE_54)
500|

00|

300|

200|

100]

430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE_4 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW2.000KHz SWT-Auto
Detector

Peak
Avg. N Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B29 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.05 Date: 2016.11.05
peaK] BE 74
1300) 1300|
1200 1200|
1100 1100
1000| 1000|
900 900
300 800 T
700 700)
600 600
-
500 500
400 400
300 300
200 200
100 100)
3102320, 7540, 7360 2560, 2400, 2420 2440, 2450 000 T30, 1500 1700 1900 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHa)
Site 03CHOT-HY. site 03CHOT-HY
Condtion PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Conditon PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW-T0007000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBN-3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project N271109 Project N2T109
Peak Mode 17 Mode 17
Date: 2016.11.05 Date: 2016.11.05
ave[Be s
1300) 1300|
1200 1200|
1109 1100
1000| 1000|
900 900
300 500
700 700
500 600 WEE
504 e IR R B s e == (e
400 400)
300 300
200 200
100 100)
3102520, 7540, 2360, 2560, 2400, 2420 2440, 2450 000 T30, 1500 1700 1800 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY site 03CHOT-HY
Condtion AVG_BE_54 3m HF-ANT_130829 HORIZONTAL Conditon AVG_E4 3m HF-ANT_130629 HORIZONTAL
RBW-1000.000KHz VBW2.000KHz SWT-Auto RBW-1000.000KHz VBW:2.000KHz SWT-Auto
Detector Peak Detector Peak
Project N271109 Project N271109
Av g. Mode b Mode b

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B30 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

1 Horizontal Fundamental

Date: 20161105

1200
100|
1000)

90|
800 | PEAK BE 74,
700]
600]

500|
00|

300|
200|
100]

430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz SWT-Auto
Detector

Peak
Peak P Bl Left blank

Date: 2016-11-05

1300
1200f
00|
1000
%00
00|
700|
604 AVG_BE_54.
500 ==
400|
300|
200|
100]
430 2440, 2450, 2460. 2470, 2a80. 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE _54 3m HF-ANT_130829 HORIZONTAL

RBI:1000.000Ktz VBW:2.000Kkz SWT-Auto
Detector

Peak
Avg. i Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B31 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.05 Date: 2016.11.05
pEAK| BE 74
1300 1300
1200 1200
og| oo
1000 1000
904 900
s00) s00] Akl
700 700|
600 60| o
500] L
100 00
300] 300]
200] 200]
100 100
3102320, 740, 2560, 2380, 200, 2420, 2440, 2450 000 300 1500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY Site 03CHOTHY
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condtion PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VEW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711.09 Project 5N2711.09
Peak Mode 17 Mode 17
Date: 2016.11.05 Date: 2016.11.05
V6] BE 54
1300 1300
1200 1200
04| 00|
1000 1000
90| e 900
s00) s00]
700| 700|
600] 60| )
500 1 w.nM 8 E———
400 400
300] 300]
200) 200]
100] 100
3102320, 740, 2360, 2380, 2400, 2420, 2440, 2450 000 300 1500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
ste 03CHOTHY Site 03CHOTHY
Condition AVG_BE 64 3m HF-ANT_130829 VERTICAL Condition AVG_54 3m HF-ANT_130829 VERTICAL
RBW-1000.000KHz VBW:2.000KHz SWT-Auto RBW-1000.000KHz VBW:2.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711.09 Project 5N2T11.09
AV g . Mode 17 Mode 17

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B32 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

1 Horizontal Fundamental

Date: 2016-11-05

1000 e

00|

00 PEAK BE 74
700

600 M

500
400|
300|
200|
100]
430 2440, 2450, 2460. 2470, 2a80. 2490, 2500
Frequency (MHz)
Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW-3000.000KHz SWT-Auto
Detector Peak
Projet 27109
Peak Mode I

Left blank

Date: 2016-11-05

1200f
00|

1000

800|
700|
60| 6 o 5|
500

400|
300|
200|

100]

a0 260, 250, 2460, 2470 280, 7450, 50
Frequency (WHz)
site 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:2.000KHz SWT-Auto
Detector Peak
Project SNZ711.09
Avg. Mode ki Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B33 of B78



SPORTON LAB.

FCC RF Test Report

Report No. : FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Horizontal

Fundamental

Date: 2016-11-05

Date: 2016-11-06

pEAK]BE 74
1300) 1300|
1200) 1200|
109 1109
1000| 1000|
900 . 900
300 800 ]
g 2 WWM/ Mmoo
500 L 600
. ]
500 EY I prm———
400 400|
300 300
200 200
100 100
102320, 7340, 560, 360, 2400, 220 2440, 2 000 00, 1500 4700 1900 2100 2300, 2700, 3000
Frequency (WH2) Frequency (WHz)
site 03CHOT-HY. Site 03CHOT-HY
Condtion PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Conditon PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW: 000 000KHz VBW-3000.000KHz SWT-Auto RBW-1000.000KHz VB-3000.000KHz SWTAuto
Detector Peak Detector Peak
Project N271109 Project N271109
Peak Mode 1 Mode 18
Date: 2016.11.05 Date: 2016.11.06
ave[ge 54
1300| 1300|
1200) 1200|
1100 1100
1000| 1000|
900 909
500 500
700 700
500 600 )
500 500)
e
400 400
300 300
200 200)
100 100
3102520, 7540, 2360, 2360, 2400, 2420 2440, 2450 900 300, 1500 1700 1900, 2100 2300, 7700, 3000
Frequency (WH2) Frequency (MH)
Site 03CHOT-HY site 03CHOTHY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL Condition AVG_54 3m HF-ANT_130629 HORIZONTAL
RBW-1000.000KHz VBW:2.000KHz SWT-Auto RBW-1000.000KHz VBW-2.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711.09 Project N2 1109
AV g . Mode 18 Mode 18

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant. 1
: B34 of B78




saronas. FCC RF Test Report

Report No. : FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Horizontal Fundamental

Date: 2016-11-06

50.0/ [ttt
400
300
200
100
40 2840 250, 250, 2490, 2500

S I
900 T

800 PERK B 74
700

600 :

Site
Condition

Datector

3CHOT-H:

[ v
PEAK_BE 74 3m HF-ANT_130629 HORIZONTAL
RBW:000.000KHz VBW:3000.000KHz SWTAuto

2460. 470
Frequency (MHz)

Peak A Left blank
o

Avg.

o i s
\\‘

s

o Tt s Left blan
ft blank
Project 5N2711-09
lode 18

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant. 1
: B35 of B78




s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.05 Date: 2016.11.05
pEAK| BE 74
1300 1300
1200 1200
og| oo
1000 he] 1000
904 900
s00) s00] Akl
700 700|
600 b 60|
i
500] 5000
100 00
300] 300]
200] 200]
100 100
3102320, 740, 2560, 2380, 200, 2420, 2440, 2450 000 300 1500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY Site 03CHOTHY
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condtion PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VEW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2T11.09 Project 5N2711.09
Peak Mode 18 Mode 18
Date: 2016:11.05 Date: 2016.11.05
Ava]BE 54
1300 1300
1200 1200
00| 00|
1000 1000 .
90| 90|
s00) s00]
700) 700]
609 609 ]
s0.0] I 50.0] is B—
S I A—
400 40
300 300]
200] 200]
100] 10|
3102320, 740, 7560, 2380, 2400, 2420, 2440, 24 000 300 1500 1700, 1900 2100 2300, 2500, 2700. 3000
Frequency (MHz) Frequency (MHz)
ste 03CHOT-HY site 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Condtion AVG_54 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:2.000KHz SWT Auto RBW:1000.000KHz VBW:2.000KHz SWT Auto
Detector eal Detector cal
Project 5N2711.09 Project 5N2711.09
Av g Mode 1 ode 1

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B36 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

1 Vertical Fundamental

Date: 2016-11-05

e —
00|
800| PEAK_BE 74
700|
60|

N ity

430 2440, 2450, 2460. 2470, 2a80. 2490, 2500
Frequency (MHz)
Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL
RBW:7000.000KHz VBW:3000.000KHz SWT-Auto
Detector

Peak
Peak w0 Left blank

Date: 2016-11-05

1200f
00|

1000

00|
800|
700|

60| \ |
500

T
400|
300|
200|
100]
430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW:2.000KHz SWT-Auto
Detector
Project

Avg. Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B37 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Vertical

Date: 2016-11.09 Date: 2016-11.09
130, 130,
1200 1200
10| 0|
100.) 100.|
90| 00|
800 PEAK 74 800 PEAK 74
700 700
600 AVG 54 600 AV 54
500 T 500 B
400 400
300 300/
200 200)
100 100

000 4000, 6000 B000. 10000, 12000 14000. 16000, 18000 20000. 22000. 25000 000 4000, 6000 8000. 10000, 12000 14000. 16000, 18000 20000. 22000. 25000
Frequency (Hz) Frequency (MHz)

site 03CHOT-HY site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL

P k Detector Peak Detector Peak

eal Project 5N2711-09 Project 5N2711-09

lode 7 lode 7

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B38 of B78



SPORTON LAB.

FCC RF Test Report Report No.

: FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

Date: 2016-11-09

Date: 2016-11-09

1300] 1300]
1200 1200|
100| 100|
1000f 100.0f
90| 900|
800 | PEAK 74 800 | PEAK 74
700| 700|
609 AVG_54, 609 AVG_54]
500 1 500| 1
00| 0.0 2
300| 300|
200| 200|
100] 100]
000 4000. G000, 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000 000 4000. G000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000
Frequency (MHz) Frequency (MHz)
Sit 03CHOT-HY Site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Datector Peal Detector Peal
Project 5N2711-09 Project 5N2711-09
Mode 8 Mode 8

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report Report No.

: FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal Vertical

Peak

Avg.

Date: 2016-11-09

Date: 2016-11-09

1300] 1300]
1200 1200|
100| 100|
1000f 100.0f
90| 900|
800 | PEAK 74 800 | PEAK 74
700| 700|
609 AVG_54, 609 AVG_54]
500| 500|
1 1

00| 0.0 2
300| 300|
200| 200|
100] 100]

000 4000. G000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000 000 4000. G000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000

Frequency (MHz) Frequency (MHz)

Sit 03CHOT-HY Site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Datector Peal Detector Peal
Project 5N2711-09 Project 5N2711-09
Mode 9 Mode 9

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No

.+ FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Date: 2016-11-09

Date: 2016-11.09
130, 130,

1200 1200|

10| 0|
100.) 100.0|

900 900

800 | peAK 74, 809 | PEAK 74
700 700

600 AVG 54 600 AVG 54
500 500

00| + 400 4

300 300

200 200

100 100

Site 03CHOT-HY

Avg.

000 4000. 6000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000
i

Site 03CHO7-HY
Peak
Mode 10 Mode 10

000 4000. G000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000
i

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report Report No.

: FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

Date: 2016-11-09

Date: 2016-11-09

1300] 1300]
1200 1200|
100| 100|
1000f 100.0f
90| 900|
800 | PEAK 74 800 | PEAK 74
700| 700|
609 AVG_54, 609 AVG_54]
500| 500|
00| + 400 + 2
300| 300|
200| 200|
100] 100]
000 4000. G000, 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000 000 4000. G000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000
Frequency (MHz) Frequency (MHz)
Sit 03CHOT-HY Site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Datector Peal Detector Peal
Project 5N2711-09 Project 5N2711-09
Mode 1 Mode 1

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

Date: 2016-11-09

Date: 2016-11.09

1300] 1300|
1200 1200|
100| 100|
1000 100.0f
00| 900|
800 PEAK 74, 800 PEAK 74|
700| 700|
609 AVG_54, 609 AVG_54]
500| 500|
00| : 2 00| 1 2
300| 300|
200| 200|
100] 100]
000 4000. 6000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000 000 4000. 6000 8000. 10000. 12000. 14000. 16000. 18000. 20000 22000. 25000
Frequency (MHz) Frequency (MHz)
Sit 03CHOT-HY Site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector Peak Detector Peak
roject 5N2711-09 Project 5N2711-09
Mode 12 Mode 12

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No

.+ FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 20161107

Date: 2016-11-07
1300] 1300]
1200 1200|
100| 100|
1000f 100.0f
90| 900|
800| | peaK 74 800) | PEAK 74
700| 700|
609 AVG_54, 609 AVG_54]
500| T 500| T
00| 0.0
300| 300|
200| 200|
100] 100]
000 4000. 6000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000 000 4000. G000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000
i i
Sit 03CHOT-HY Site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Detect Peal tect Peal
Project 5N2711-09 Project 5N2711-09
Mode 13 Mode 13

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report Report No.

: FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

Date: 20161107

Date: 2016-11-07

1300] 1300]
1200 1200|
100| 100|
1000f 100.0f
90| 900|
800 | PEAK 74 800 | PEAK 74
700| 700|
609 AVG_54, 609 AVG_54]
500| 500|
1 1

00| 0.0 2
300| 300|
200| 200|
100] 100]

000 4000. G000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000 000 4000. G000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000

Frequency (MHz) Frequency (MHz)

Sit 03CHOT-HY Site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Datector Peal Detector Peal
Project 5N2711-09 Project 5N2711-09
Mode 1 Mode 14

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report Report No.

: FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal Vertical

Peak

Avg.

Date: 20161107

Date: 2016-11-07

1300] 1300]
1200 1200|
100| 100|
1000f 100.0f
90| 900|
800 | PEAK 74 800 | PEAK 74
700| 700|
609 AVG_54, 609 AVG_54]
500| 500|
1 1

00| 2 0.0 2
300| 300|
200| 200|
100] 100]

000 4000. G000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000 000 4000. G000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000

Frequency (MHz) Frequency (MHz)

Sit 03CHOT-HY Site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Datector Peal Detector Peal
Project 5N2711-09 Project 5N2711-09
Mode 15 Mode 15

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No

.+ FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO3 2422MHz

Horizontal Vertical

Peak

Avg.

Date: 20161107

Date: 2016-11-07
1300] 1300]
1200 1200|
100| 100|
1000f 100.0f
90| 900|
800 | PEAK 74 800 | PEAK 74
700| 700|
609 AVG_54, 609 AVG_54]
500| 500|
00| 1 0.0 1 2
300| 300|
200| 200|
100] 100]
000 4000. G000, 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000 000 4000. G000  8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000
i i
Sit 03CHOT-HY Site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Detect Peal tect Peal
Project 5N2711-09 Project 5N2711-09
Mode 16 Mode 16

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report Report No.

: FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

Date: 20161107

Date: 2016-11-07

1300] 1300]
1200 1200|
100| 100|
1000f 100.0f
90| 900|
800 | PEAK 74 800 | PEAK 74
700| 700|
609 AVG_54, 609 AVG_54]
500| 500|
00| t 2 0.0 1 2
300| 300|
200| 200|
100] 100]
000 4000. G000, 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000 000 4000. G000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000
Frequency (MHz) Frequency (MHz)
Sit 03CHOT-HY Site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Datector Peal Detector Peal
Project 5N2711-09 Project 5N2711-09
Mode 17 Mode 17

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report Report No.

: FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

Horizontal Vertical

Peak

Avg.

Date: 20161107

Date: 2016-11-07

1300] 1300]
1200 1200|
100| 100|
1000f 100.0f
90| 900|
800 | PEAK 74 800 | PEAK 74
700| 700|
609 AVG_54, 609 AVG_54]
500| 500|
00| 1 2 0.0 1 2
300| 300|
200| 200|
100] 100]
000 4000. 6000, 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000 000 4000, G000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000
Frequency (MHz) Frequency (MHz)
Sit 03CHOT-HY Site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Datector Peal Detector Peal
Project 5N2711-09 Project 5N2711-09
Mode 18 Mode 18

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No

.+ FR5N2711-09C

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 LF

Horizontal

Vertical

Date: 2016-11-16

Date: 2016-11-16

oa.|
629
Bz
514

pr
229
74
14

453|
s00—1

0 100,

Site
Condition

QP/ e

Mode

Peak

20, 300 400

03CHOT-HY
QP 3m LF-ANT-35419(6) HORIZONTAL

5N2711-09
3

500, 500,
Frequency (MHz)

700,

800

20,

03CHOT-H!

300 400,

HY
QP 3m LF-ANT-35419(6) VERTICAL

5N2711-09
39

500. 600,
Frequency (MHz)

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

1 Horizontal Fundamental

Date: 2016-1-18 Lovel dBuVim) Date: 2016-1-18
1 1300
1200 1200
100 100 .
100 1000
m/./m 00
04 PEAK_BE 74 09 PERK 74
700 700
600 600
500 500
400 00
300 300
200 200
10 10
2460 246324652467 2469, 2471 2475 2475.2477.2479. 2461 2483 2485.2457. 2480, 24912493, 24952497, 2500 000 300 1500 1700, 1900 2100 2300, 2500 2700 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY site 03CHOT-HY
Condition PEAK_BE 74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:7000.000KHz VBW:3000.000KHz SWT-Auto RBW:T000.000KHz VBW:3000.000KHz SWT Auto
Detector ak Detector Peak
Project BN2711.09 Project 5N2711.09
Peak in Ei o ¥
Level (@BuVim) Date: 20161118
Date: 20161118
1300
1200/
100
100
900
s00)
70
AVG 54
600 AVG BE b4
50,
00
300
200
10,
000 300 4500 1700, 1900 2100 2300, 2500 2700, 3000
2460 246324652467 2469, 2471, 2473 2475.2477.2470.2451.2483. 2485.2487.2439. 24912493, 24952497, 2500 Frequency (MHz)
Frequency (M) Site 03CHOT-HY
A Site 03CHOT-HY Condition AVG_54 3m HE-ANT_130829 HORIZONTAL
Vv g . Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL RBW:1000.000KHz VBW-0.010KHz SWT-Auto
REV-1000.000KHz VBW:0.010KHz SWT-Auto Detector eak
Detector Peak Project 5N2711.09
Project EN271109 Mode Ed
Mode 37

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B51 of B78



SPORTON LAB.

FCC RF Test Report

Report No. :

FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Vertical

Fundamental

Date: 2016118 Level dBuVim) Date: 20161118
X 1300
1200/ 1200
100 100)
100 100
900 00
09 PERK BE 74 209 PERK 74
709 70,
600 T 600) N T e v ay
500 500t M s A
400 00
300 309
200 200
10,0 10
2460 246324652467 2469, 2471 2473 2475.2477 2479, 2461 2483.2455.2487. 24309, 2491 2493, 2495.2497. 25 000 300, 1500 1700, 1900 2100 2300, 2500 2700 3000
Frequency (M) Frequency (MHz)
site 03CHOT-HY site 03CHOTHY
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW/-7000.000KHz VBW:3000.000KHz SWT-Auto RBW:T000.000KHz VBW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project EN2711.09 Project BN2711.09
Peak Mode 37 Mode 3
Date: 2016118 Level dBuVim) Date: 2016118
.« 1300
1200/ 1200
100 100
100 100
90, 00
s00) s00)
709 709
609 AVG BE b4l 09 AV 54
50| 50| RS o] || o ——
L D [ S A o
400 40.gf e
300 300
200 200
10, 100
2860 246324652467 2469.2471 2473, 2475.2477 2479, 2461 2483.2455.2437. 2430, 2491 2493, 2495.2497. 25 000 300, 1500 1700, 1900 2100 2300, 2500 2700 3000
Frequency (M) Frequency (MHz)
Site 03CHOT-HY site 03CHOTHY
Condition AVG_BE_54 3m HF-ANT_130629 VERTICAL Condition AVG_54 3m HF-ANT_130829 VERTICAL
RBW-1000.000KHz VBWI0.010KHz SWT-Auto RBVI.1000.000KHz VBW.0.010KHz SWT-Auto
Detector Peak Detector Peak
Project SN2711.09 Project SN2711.09
AV g . Mode 37 Mode 37

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Date: 2016-11.18 Level @Buvim) Date: 2016.41-18
130 1300)
1200 1200)
1109 1109 .
100 100
900 900)
a0 1 1 PEAK B 74| a0 1 1 1 1 1 PERK 74
700 700)
600 4 600
SIS ——
509 50,0 e A
00 00
309 309
29 209
109 109
160 2463.2465.2467 2460 2471 247324752471 2470, 2481 24832405 2497, 2460 2491 2493, 2495 2497, 25 000 1300 1800 4700 1900 72100 7300 2600 2700, 3000
Frequency (HHz) Frequency (MHz)
site 03CHOT-HY ste 03CHOT-HY
Condtion - PEAK_BE_74 3m HF-ANT_130629 HORZONTAL Condion - PEAK_74 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KtHz VBW:3000.000KHz SWTAuto REW:7000.000KHz VBW-3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project sN2T11.09 Project SN271109
Peak Mode B Mode B
Date: 2016.11.18 Level (@Buvim) Date: 2016.11-18
y 1300
1200 1200
1109 1100
100 100
909 /m 904
800) 300
709 709
609 G BE 54 60 G50
w09 ; g —
00 00—
300 309
209 200)
109 109
7460 24632465 2467 246024712473 2475, 2477 2475 401 24830405 2407 2400 2491 7493 FAS 247, 25 00 1300 100 1700 1900 7100 700 2600 2000, T
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY st 03CHOTHY
Condtion - AVG_BE_54 3m HF-ANT 130829 HORZONTAL Condtion - AVG_ 54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBWX0.010KHz SWTAuto REWW-1000.000KHz VBW.0.010KHz SWTAuto
Detector Peak Detector Poak
Project sN2T1109 Project SN271109
Av g Mode 3 Mode 3

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
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s=amranas. FCC RF Test Report Report No. :

FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH13 2472MHz

1 Vertical Fundamental

Date: 2016.11.18 Level (@Buvim) Date: 2016.11-18
y 1300
1200 1200
1109 1100
100 100
909 904
oy PEAK_BE 74| o PERICTA
709 709
o TRt et o sl (Wi st
509 [P SO U SSPRPUR PSP PR
00 100
300 309
209 200)
109 109
7460 24632465 2467 246024712473 2475, 2477 2475 401 24830405 2407 2400 2491 7493 FAS 247, 25 00 1300 100 1700 1900 7100 700 2600 2000, 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY st 03CHOTHY
Condtion  PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condtion  PEAK_74 3m HF-ANT_130629 VERTICAL
RBW:1000 000Kz VBW:3000.000KHz SWAuto REW:7000.000KHz VBIW.3000.000KHz SWTAuto
Detector Peak Detector Poak
Project sN2T1109 Project SN271109
Peak Mode 3 Mode 3
Date: 2016-11.18 Level (@Buvim) Date: 2016.41-18
y 1300
1200 1200
1109 1109
1000 100
909 904
500 500
709 709
604 G BE 54 60 o5
509 = 509 i R R B
S
00 B E——
300 300
209 200)
109 109
7460 24632465 2467 2460, 24712473 2475, 2477 2475, 401 04832405 2407 2400.2491 7493 FAS 24T, 25 00 1300 100 1700 1900 7100 700 2600 2700, 3000
Frequency (Mz) Frequency (Hz)
site 03CHOT-HY site 03CHOT-HY
Condion - AVG_BE_54 3m HF-ANT 130829 VERTICAL Condion - AVG_ 54 3m HF-ANT 130823 VERTICAL
RBW:1000.000KHz VBWX0.010KHz SWT Auto REW:1000.000KHz VBW.0.010KHz SWTAuto
Detector Peak Detector Peak
Project sN2T1109 Project sN2T1109
Av g Mode 3 Mode 3

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number

Ant. 1
: B54 of B78



SPORTON LAB.

FCC RF Test Report

Report No.

: FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

evel (@Buvim) Date: 2016.11.18 Level (@Buvim) Date: 2016.11.18
1300 1300
1200 1200
1100 1109 1
1000 1000
909 904
800 \PEAK_BE 74| 800 PEAK_74|
709 700
09 e TN VO P o et foie
50.0f § 50,0 ot onme A4
00 00
300 309
209 200)
109 109
7460 24632465 2467 2460, 24712473 2475, 2471 2475, 491,248 2405 2407 2400.2491 7493 FAS 2AGT. 25 00 1300 100 1700 1900 7100 7300 2600 000, 3000
Frequency (Hz) Frequency (Hz)
Site 03CHO7-HY 03CHO7-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000 000Ktz VBW:3000.000KHz SWTAuto REW:7000.000KHz VBIV.3000.000KHz SWT Auto
Detector Peak Detector Peak
Project sN2T1109 Project sN2T1109
Peak Mode 3 Mode 3
Level (dBuV/m) Date: 2016-11-18
130. Level (dBuV/m) Date: 2016-11-18
1200) 1300
1109 1200)
100 1109
90.0| 100.0f 1
300 900
700) 500
600 A 700)
509 R R 600 s
00 500
30.0f 40.07 S e m—
29 309
109 209
460 2463.2465.2467.2469. 2471, 2473.2475. 2471.2479.2481.2483,2485.2487.2489.2491.2403,2495.2497. 2500 109
Av Frequency (HHa)
. %00 To00 4800 700 1000 700 200 2800 Z00. 3000
Ste 03CHOT-HY Hreauency (aHz)
Condition - AVG_BE_54 Im HF-ANT 130829 HORZONTAL P
RBW:1000.000KHz VBW:1.000KHz SWT-Autc N
Detector eak i i e Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
Project ENZT11.09 RBW.:1000.000KHz VBW:1.000KHz SWT-Auto
Mode oy Detector Peak
Project Sn271109
Mode 1

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant. 1
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016-11.18 Level (dBuvim) Date: 20161118
1304 1309
1209 1209
1100) 1100)
1009 1009
900) 900
809 PEAK_BE 74 809 PEAK 74
70, 700
500 50,0k
40 400
300 300
200 200
100) 100
7460 2463.2465.2467 24602471, 2AT3 2AT5. 2471 2470241 2483, 24952457 2400, 401 2493, 24962497, 2500 00 T30 800 700 A000. 700 2300 2600, Z00. X
Frequency (WH2) Frequency (WHz)
Ste G3CHOT-HY 03CHOT-HY
Condtion PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW-1000,000KHz VBW-3000.000KHz SWT-Auto REW-T000.000KHz VBW-3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project SN2711.09 Project SN2711.09
Pea k Mode 3 Mode 39
ovel (@BuVim) Date: 2016.11-18 Level (dBuVim) Date: 2016.11-18
1304 1309
1209 1209
1100 1100
1009 1009
900) 900
20, 30,
700 70
609 AV BE 54 609 A 54
500 504 ——
R (R T O o
400 400
300) 300
200 200
100 100
2450 2463.2465 2467 2469.2471.2475 2475, 2477 2470, 2461 2483, 2485.2457.2480.2401 2403.2495.2497. 25 000 00 500 1700 Ae00  Zi00.  Z300. 2600, Z700. E
Frequency (Hiz) Frequency (HHa)
ste 03CHOT-HY ste 03CHOT-HY
Condtion AVG_BE 54 3m HF-ANT_130829 VERTICAL Condition AVG_54 3m HE-ANT_130829 VERTICAL
RBW-1000.000KHz VBW:1.000KHz SWT Auto RBW:1000.000KHz VBW-1.000KHz SWT-Auto
Detector Peak Detector Peak
Project sN2711.09 Project SNZ711.09
Av g Mode E) Mode )

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1

FAX : 886-3-328-4978 Page Number : B56 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016-11.18 Level @Buvim) Date: 2016.41-18
130 1300)
1200 1200)
1109 1109
100 100
900 900)
a0 1 1 PEAK B 74| a0 1 1 1 1 1 PERK 74
700 700)
9 A S o »
509 Y SRR ———
00 00
309 309
29 209
109 109
160 2463.2465.2467 2460 2471 2473.2475.24T1 2470, 2481 2483 2405 2467 2460 2491 2493, 2495 2497, 25 000 1300 1800 4700 1900 72100 7300 2600 2700, 3000
Frequency (HHz) Frequency (MHz)
site 03CHOT-HY ste 03CHOT-HY
Condtion - PEAK_BE_74 3m HF-ANT_130629 HORZONTAL Condion - PEAK_74 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KtHz VBW:3000.000KHz SWTAuto REW:7000.000KHz VBW-3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project sN2T11.09 Project SN271109
Peak Mode 0 Mode 50
025 025
Date: 2016.11.18 Level (@Buvim) Date: 2016.11-18
y 1300
1200 1200
1109 1100
100 100
909 904
800) 300
709 709
609 G BE 54 60 G50
509 = 509
00 B el [ S
300 309
209 200)
109 109
7460 24632465 2467 246024712473 2475, 2477 2475 2401 248324052407 2400 2491 7493 FASE 247, 25 00 1300 100 1700 1900 7100 700 2600 2000, T
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY st 03CHOTHY
Condion - AVG_BE_54 3m HF-ANT_130829 HORZONTAL Condtion - AVG_ 54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWTAuto REWW:1000.000KHz VBW1.000KHz SWTAuto
Detector Peak Detector Poak
Project sN2T1109 Project SN271109
Av g Mode ) Mode )
. 025 025

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B57 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.18 Level (@Buvim) Date: 2016.11-18
y 1300
1200 1200
1109 1100
100 100
900 e 904
09 PERK BE 74 209 PERK 74
709 = 709
600 o 600 ;
SVIPHISHNE ol | e o
500) Py e —————EL
00 100
300 309
209 200)
109 109
7460 24632465 2467 246024712473 2475, 2477 2475 401 2483, 2405 2407 2400 2491 7493 FASE 247, 25 00 1300 100 1700 1900 7100 700 2600 2000, 3000
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condtion  PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condtion  PEAK_74 3m HF-ANT_130629 VERTICAL
RBW:1000 000Kz VBW:3000.000KHz SWAuto REW:7000.000KHz VBIW.3000.000KHz SWTAuto
Detector Peak Detector Poak
Project sN2T1109 Project SN271109
Peak Mode ) Mode 40
025 025
Date: 2016-11.18 Level (@Buvim) Date: 2016.41-18
y 1300
1200 1200
1109 1109
1000 100
909 904
500 500
709 709
609 AVG BE b4l 09 AV 54
509 509
40.0] Y e N A
300 300
209 200)
109 109
7460 24632465 2467 246024712473 2475, 2477 2475 401,048,240 2407 2400.2491 7493 FAS 247, 25 00 1300 100 1700 1900 7100 700 2600 2700, 3000
Frequency (Mz) Frequency (Hz)
Site 03CHO7-HY Site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Condition AVG_54 3m HF-ANT_130829 VERTICAL
RBV:1000.000KHz VBW:1.000KHz SWTAuto RBW-1000.000KHz VBW:1.000KHz SWTAuto
Detector Peak Detector Peak
Project sN2T1109 Project sN2T1109
Avg Mode ) Mode )
. 025 025

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B58 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH12 2467MHz

Level (dBuV/m) Date: 2016-11-18 Level (dBuV/m) Date: 2016-11-18
130, 1300
1200/ 1200
100 100 1
1000 100
900 900)
b PEAK_BE 74| 04 PEAK 74|
700 700
600 s00)
e e LV P AN
it sttt nte]
500 “ 50.0frverinbhhr et A
00 00
300 309
200 200
109 100
460 2463.2465.2467.2469. 2471, 2473.2475. 24772470, 2481.0483.2485.2487.2489.2491.2493, 24952497, 25 000 300 4500 1700, 1900, 2100 2300, 2500 2700 3000
Frequency (M) Frequency (MHz)
Site 03CHOT-HY Site 03CHOT-HY
Condition PEAK_BE 74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130629 HORIZONTAL
RBW:7000.000KHz VBW:3000.000KHz SWT-Auto RBW:T000.000KHz VEW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711.09 Project 5N2711.09
Peak o il
Level dBuVim) Date: 20161118
Level dBuvim) Date: 2016-11-18
1300
130 1200)
1200/ 100
100 1000) 4
1000 00
904 200
00 700
700
04 VG 54
09 AVG_BE 54 504 e
509 ~I P L S U U S
00 300
309 200
200 100
10
A 000 300, 1500 1700, 1900 2100 2300, 2500 2700 3000
Frequency (MHz) site 03CHOT-HY
sie 03CHOT-HY Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
Condition AVG_BE 54 3m HF-ANT 130629 HORIZONTAL RBW.:1000.000KHz VBW:1.000KHz SWT:Auto
RBW:1000.000KHz VBW:1.000KHz SWT-Auto Detector Peak
Detector Peak Project BN2711.09
Project 5N2711-09 Mode 4
Mode @

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B59 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016-11.18 Level @Buvim) Date: 20164118
y 1300
1200 1200
1109 1109 4
100.gfpster T 100.0f
909 904
800 \PEAK_BE 74| 80| PEAK_74|
709 709
:
o Pt it bbb o e e
500) sooke
00 00
300 300
209 200)
109 109
7460 24632465 2467 246024712473 2475, 2477 2475, 401,048 2405 2407 2400 2491 7493 FAS 247, 25 00 1300 100 1700 1900 7100 700 2600 2000, 3000
Frequency (Mz) Frequency (Hz)
Site 03CHO7-HY Site 03CHO7-HY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000 000Ktz VBW:3000.000KHz SWTAuto REW:7000.000KHz VBIV.3000.000KHz SWT Auto
Detector Peak Detector Peak
Project sN2T1109 Project sN2T1109
Peak Mode 4 Mode 4
Date: 2016-11.18 Level @Buvim) Date: 20164118
y 1300
1200 1200
1109 1109
1000 100
909 904
500 500
709 709
60.0] AVG_BE_b4| 60.0] AVG_54
500 e 09 R N s s s ==
00 00—
300 300
209 200)
109 109
7460 24632465 2467 2460, 24712473 2475, 2477 2475, 401,048 2405 2407 2400.2491 7493 FAS 2AG7. 25 00 1300 100 1700 1900 7100 700 2600 2000, 3000
Frequency (Mz) Frequency (Hz)
Site 03CHO7-HY Site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Condition AVG_54 3m HF-ANT_130829 VERTICAL
RBV:1000.000KHz VBW:1.000KHz SWT Auto RBW-1000.000KHz VBW:1.000KHz SWTAuto
Detector Peak Detector Peak
Project sN2T1109 Project sN2T1109
Avg Mode 4 Mode 4

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B60 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date; 2016.11.18 Lovl (@Buvim) Date; 2016.1118
" 1200
1200 1209
1104 1104
1000 1000
%04 a0
Ninat S lnniay SN
800 X AR EE T 209 PEAK T
700 S 709
a0 a0
504 103! PO SO R A L
400 400
204 209
200 204
10 104
3460 7463 2455.2457 2460 2471 2478 2478 2477 2470 2451 2403, 2405 2467 2405 2451 243 2S5 45T, 2500 oG 16 e 0 fe00 o6 30 2500 7700, 3000
Frequency (MHz) Frequency (MHz)
Ste oscHoTHY ste a3cHoHY
Condion - PEAK_BE 74 3m HF-ANT_130529 HORZONTAL Condion - PEAK_74 3m H-ANT_130829 HORZONTAL
REVI-T000 000Kz VEW- 3000 000KHz SWT Auta REW:T000.000Kz VBIW-3000.000kHz SWT Auto
Detector Peal Detector Peak
P k Project 5N2711-09 Project 5N2711-09
ea Mode 42 Mode 42
0 0
vate 20161118 Leve (¢Buvim) Date: 2016.1-18
1304 1309
1200 1209
10 10
1000 1009
%00 500
w00 w04
700 ﬁﬁwﬁ 70
60 AVG_BE 54| 0.0 AVG_54
50.0) T 500 —
—
400 angf———
200 30
204 204
100 104
50 7463 2455.2467 2460 2471 2473 24752477 2478 2ATH 2493 2405 2497 2408 24K A3 24T AT 75 o0 0w e ten 7o mm o0 @ 00
Frequency (MHz) Frequency (MHz)
sie o3cHOTHY ste G3CHOTHY
Condion - AVG. BE_54 3m HF-ANT 130629 HORIZONTAL Condion - AVG. 54 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector ak Detector Peak
Project 5N2711-09 Project SN2711-09
Avg i Mode 2 Mode 2
o o

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1

FAX : 886-3-328-4978 Page Number : B61 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH13 2472MHz

1 Vertical Fundamental

b PEAK BE 74 b PEAK 74
————
WM
S s pmasaomiy
Frequency (MHz) Frequency (MHz)
Detector Peak Detector Peak
Project 5N2711-09 Project 5N2711-09
Peak ok @ o »
0 0

80.0) 80|
700 700
60.0) v B 5 60.0)

ao N o

400 A
300 300
200 209
10 10
450 2463.2465.2467.2469.2471.2473.2475. 2477 2470, 2451.2483.2485.2487.2489.2491.2493.2495.2497. 25 000 300 1500 1700 1900 Z100  Z300. 2500, 2700 3000
Frequency (MHz) Frequency (MHz)
site 03CHO7-HY site 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT 130829 VERTICAL Condition AVG_54 3m HE-ANT_130829 VERTICAL
RBW-1000.000KHz VBW:1.000KHz SWT-Auto RBV:1000.000KHz VBW:1.000KHz SWT Auto
Detector ak Detector Peak
Project BN2711.09 Project 5271109
AV g Mode 42 Mode 42
. 0 0

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B62 of B78



SPORTON LAB.

FCC RF Test Report

Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

evel (dBuV/m) Date: 2016-11-18 Level (dBuVim) Date: 20161118
e o
1304 1304
1200 1200
109 109 :
100 100
%0 /f 50
504 s0d e
70d 704
60 50 =
500 S0 0hrms e g
Py Py
%09 %09
- 204
109 100
T R T ) I T T G 0.0 oo Tao zioo  Zawn  zmn a6 3000
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY 03CHO7-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector - Pask Detector - Pank
Prject Suariios Project “oriis
Peak Vot i Vot a
evel (dBuVim) Date:2016.11-18 Level (dBuVim) Date: 2016-11-18
o e 54
1304 -
1200 m
109
‘ 110.0
1009 i 100 .
904 ‘ 90.0)
504 -
70 o
50 | ~
]
509 ; o
’ O S N A oo e
409 40.0]
%09
%09
- o
109
19
R G T s bt 7o o mon  zoo %00
Frequency (MHz)
st oscHorHY
g 03CHOT-HY
Avg. Comtion £ AYC BE 430 HF AT 2020 HOREONTAL Smsion A AT Rz
Detector Poak RBW:1000.000Kkz VBW:2 000Ktz SWT-Auto
Project 5N2711-09 Detector Peak
Mode, a Project 5N2711-09
ot 5

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CH10 2457MHz - R

1 Horizontal Fundamental

evel (dBuV/m) Date: 2016-11-18

1000 S
90,
209 PEAK_BE 74
700

B

- [

500/
40,
300
200
100
430 2440, 2a50. 2460. 2470, 2480, 2490, 25
Frequency (MHz)
site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL

RBW:1000-000KHz VBW:3000.000KHz SWT-Auto
Detector

Peak
Peak e Left Blank

Date: 2016-11-18

1200
1100
1000
90.f
80.0)
700
60.0) AVG_BE 54
50| . :
40,0
300
200
100
2430 2440. 2450, 2460. 2470, 2480, 2490, 25
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL

RBW-1000.000KHz VBW-2.000KHz SWT:Auto
Detector

Avg. AT Left Blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B64 of B78



SPORTON LAB.

FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016-11.18 Level (@Buvim) Date: 2016-11.18
pea B _74]
1300) 1300)
1200 1200
1109 1109 ;
1009 ] 1009
509 904
300 300 ST
700 700)
600 600
s
50, Y S—
100 100
309 300)
209 209
109 109
510820, Ty 7360 7360, 700, Iy 7440 2450 G0 w0 w00 0 1o zioo 200 2500 200, 3000
Frequency (WHz) Frequency (HHz)
site 03CHOT-HY 03CHOT-HY
Condion - PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condion + PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VEW:3000.000KHz SWT-Auto REW:7000.000KHz VBW:3000.000KHz SWT Auto
Detector Peak Detector Peak
Project 271109 Project 271109
Peak Mode 4 Mode 4
Date: 2016.11.18 Level (dBuvim) Date: 2016.41.18
vl e 54
1300) 1300)
1200 1200
1109 1109
1000 1000 .
509 900
300 300
700) 700)
600 600 i
509 500
SO O RSV S e
400 00
309 300)
29 09
109 109
3107520 70, 7360 780, 7400, 770 Zak0. 78 000 1300 1500 4700 Ae00. 2100 7300, 2600 2700, 3000
Frequency (M) Frequency (MHz)
site 03CHOT-HY ite 03CHOT-HY
Condiion - AVG_BE_54 3m HF-ANT 130829 VERTICAL Condiion - AVG_54 3m HF-ANT_130628 VERTICAL
RBW:1000.000KHz VBWZ2 000Ktz SWT-Auto REW-1000.000KHz VBW:2.000KHz SWTAuto
Detector cak Detector Peak
Project 271109 Project SN271109
Av g Mode @ Mode 3

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant. 1
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CH10 2457MHz - R

1 Vertical Fundamental

evel (dBuVim) Date: 2016-11-18

1000)
90.)
a0 PEAK_BE 74|
700

600 Ny

s00 [t sebsinanf
40,0

300

200

100

2430 2440, 2450, 2460. 470, 2480, 2490, 25
Frequency (MHz)

Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector

Peak i Left blank

evel (dBuVim) Date: 2016-11-18
1200
100
1000
9.
80.0)
700
09 AVG_BE_54]
50| .
40,0
300
200
100
2430 2440, 2450, 2460. 470, 2480, 2490, 25
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW:2.000KHz SWT-Auto
Detector

Avg. RO Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B66 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016-11.18 Level @Buvim) Date: 2016.41-18
1300) 1300)
1200 1200)
1109 1109
100 100
900) 900) :
800 300 Pk
700
600 .
509
00
309
29
109
10720 7540, 7360 780, 700, 720, 780, 78 000 1300 1800 4700 1900 2100 7300 2600 2700, 3000
Frequency (HHz) Frequency (MHz)
site 03CHOT-HY ste 03CHOT-HY
Condtion - PEAK_BE_74 3m HF-ANT_130629 HORZONTAL Condion - PEAK_74 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KtHz VBW:3000.000KHz SWTAuto REW:7000.000KHz VBW-3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project sN2T11.09 Project SN271109
Peak Mode 4 Mode “
15 15
Date: 2016.11.18 Level (@Buvim) Date: 2016.11-18
v e 54
1300 1300
1200 1200
1109 1100
100 100
909 904
800) 300
709 709
600 600 R
iy o S A B B s s =
00 00
300 309
209 200)
109 109
TOBE. 7540, 7360 7360, 700 prrTy prTTT 00 1300 100 1700 1900 7100 700 2600 2700, T
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY st 03CHOTHY
Condion - AVG_BE_54 3m HF-ANT_130829 HORZONTAL Condtion - AVG_ 54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW?2 000KHz SWT.Auto REWW-1000.000KHz VBW:2.000KHz SWTAuto
Detector Peak Detector Poak
Project sN2T1109 Project £N271109
Av g Mode u Mode u
. 15 15

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B67 of B78



saronas. FCC RF Test Report

Report No. : FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CH11 2462MHz - R

Horizontal

Fundamental

evel (dBuV/m)

Date: 2016-11-18

1304
1200)
1109
1000
909
s00)
700)
600
500
a0
300
209
109

2430

Site
Condition

Detector
Project

Peak

2440, 2450, 2460. 470,
Frequency (MHz)

03CHOT-HY

P 4 3m HF-ANT_130829 HORIZONTAL

EAK_BE 7.
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Peak

EN2711-09

a“

15

PEAK_BE 74|
B

bt

2450, 2490, 25

Left Blank

Date: 2016-11-18

130,
1200
109
1009

90

400
309
09
109

80.0)
700

0 AVG_BE 54|
500 ~

430

site
Condition
Detector
Project
Mode

Avg.

2440 2a50. 2461 470
Frequency (MHz)

03CHOT-HY

AVG_BE_54 3m HF-ANT_130829 HORIZONTAL

RBW.1000.000KHz VBW:2.000KHz SWT-Auto
eal

5N2711-09

"

15

2480. 2490, 2500

Left Blank
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CH11 2462MHz - L

1 Vertical Fundamental

Date: 20161118 Level @Buvim) Date: 2016-11.18
130.0| EEAKIBE T4 130.0f
1200) 1200)
1109 1109
1000) 1000
a09 900
804 04 PEAK 74|

-

AN

50, 50.0Dmsrirerey ks e A
400 00
300 309
200 200
10,0 10
23102320, 740, 2360, 2380, 2400, 220, 2440, 24 000 300, 1500 1700, 1900 2100 2300, 2500 2700 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY site 03CHOTHY
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW/-7000.000KHz VBW:3000.000KHz SWT-Auto RBW:T000.000KHz VBW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project EN2711.09 Project BN2711.09
Peak Mode u Mode u
15 15
Date: 2016118 Level dBuVim) Date: 2016118
Av6_BE 4]
1300 1300
1200/ 1200
100 100
100 100
900 00
s00) s00)
709 709
600 600 WS
509 509 i B s e =1 | 1
w00 PPy S
300 300
200 200
10, 100
23102320, 740, 2360, 2380, 2400, 220, 2440, 24 000 300, 1500 1700, 1900 2100 2300, 2500 2700 3000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY site 03CHOTHY
Condition AVG_BE_54 3m HF-ANT_130629 VERTICAL Condition AVG_54 3m HF-ANT_130829 VERTICAL
RB-1000.000KHz VBW:2.000KHz SWT-Auto RBVI-1000.000KHz VBW.2.000KHz SWT-Auto
Detector Peak Detector Peak
Project £N2711.09 Project SN2711.09
AV g . Mode 44 Mode 44
15 15

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
FAX : 886-3-328-4978 Page Number : B69 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CH11 2462MHz - R
1 Vertical Fundamental
1
1
W.WM/J Mm PEAKCBE 74
-
500 gttt
Frequency (MHz)
g?;,eec;m Zﬁg;wus
Peak Mode :45 Left blank
09 AVG_BE 54
S0 O T ——
Frequency (MHz)
RBW:1000.000KHz VBW:2.000KHz SWT-Auto
ot
Avg. Mok Left blank

SPORTON INTERNATIONAL INC.
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s=amranas. FCC RF Test Report Report No

.+ FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH12 2467MHz

Horizontal Vertical

Peak

Avg.

evel (dBuvim) Date: 2016.11-19 Level (dBuVim) Date: 2016.41-19
1309 1309
1209 1209
1100 1100
1009 1009
900) 900
o8 I I I I I | pEAK 74| 04 | peAk 74|
700 700
60| AVG_54] 60| AVG_54|
500) T 50 -
2 2

400 400
300) 300
200 200
100 109

000 4000, 6000, 8000 10000, 17000, 14000 16000, 18000 20000. 22000, 750 000 4000, G000, 6000, 10000 12000, 14000. 16000 16000, 20000, 22000. 25000

Frequency (MHz) Frequency (MHz)

ste G3CHOT-HY ste 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector Peak Detector Peal
Project 5271109 Project SN2711.09
Mode 7 Mode 7

SPORTON INTERNATIONAL INC.
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FAX : 886-3-328-4978 Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Vertical

Peak

Avg.

Date: 2016-11-19

1300)
1200)
1109
1000)
a09
800

PEAK_74]

700
60.0)

AVG 54

500
400
300
200
100

000

Site
Condition
Detector
Project
Mode

2000 6000, 6000, 10000. 12000. 14000 16000 18000. 20000. 22000. 250
i

03CHOT-HY

PEAK_74 3m SHF-EHF_131029 HORIZONTAL

Peal
5N2711.09
£

Level (4BuVim)

Date: 2016-11-19

1300)
1200)
1109
1000
900
a0

PEAK_74]

700
60|

AVG 54

s04)
400
300
209
100

000

Site
Condition
Detector
Project
Mode

2000 6000, §000. 10000. 12000. 14000 16000. 18000.
i

03CHOT-HY

PEAK_74 3m SHF-EHF_131029 VERTICAL

Peal
5N2711.09
38

20000, 22000. 25000

SPORTON INTERNATIONAL INC.
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s=amranas. FCC RF Test Report Report No

.+ FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH12 2467MHz

Horizontal Vertical

Peak

Avg.

evel (dBuV/m) Date: 2016-1-19 evel (dBuVim) Date: 2016-11-19
1300 1300
1200 1200f
1100 1100
1000 100.0f
9. 90|
00 PEAK_74] 09 PEAK_74]
700 700
09 AVG_54] 00 AVG 54]
50.0) 50|
1 2 1 2
40,0 00|
300 300
200 200
100 104
000 4000, 6000. 8000 10000. 12000 14000. 16000. 18000. 20000. 22000. 250 000 4000. 6000 8000. 10000 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY Site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector Peak Detector Peak
Project 5N2711.09 Project 5N2711.09
Mode 38 Mode 38
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH13 2472MHz

1 Horizontal Vertical

Date:2016.1119 Level GBuvim) Dete: 2016.4119
1300 1300
1200 1200
1100 100
1009 1000
a0 500
04 PEAK 74 04 PEAK 74
700 709
0. AVG_54 0. AVG_54
500 : 500
40.0 2 40.0 1 2
300 500
200 200
100 100

G00 4000, 6000, G000 10000, 17000 14000 16000, 18000, 20000, 72000 25000 G00 4000, 6000, G000 10000, 17000 14000, 16000, 18000, 20000, 7000 25000
Frequency (MHz) Frequency (MHz)

S 03CHOT-HY ste G3CHOT-HY
Condiion - PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condiion - PEAK_74 3m SHF-EHF_131029 VERTICAL

Peak Detector - Peak Detector - Peak

eal Project 271109 Project 271109
Mode 40 Mode 40
025 025

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
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s=amranas. FCC RF Test Report Report No

.+ FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH12 2467MHz

Horizontal Vertical

Peak

Avg.

evel (dBuvim) Date: 2016.11-19 Level (dBuVim) Date: 2016.41-19
1309 1309
1209 1209
1100 1100
1009 1009
900) 900
o8 I I I I I | pEAK 74| 04 | peAk 74|
700 700
60| AVG_54] 60| AVG_54|
500) 50
1 2 1 2

400 400
300) 300
200 200
100 109

000 4000, 6000, 8000 10000, 17000, 14000 16000, 18000 20000. 22000, 750 000 4000, G000, 6000, 10000 12000, 14000. 16000 16000, 20000, 22000. 25000

Frequency (MHz) Frequency (MHz)

ste G3CHOT-HY ste 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector Peak Detector Peal
Project 5271109 Project SN2711.09
Mode @ Mode a

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH13 2472MHz

1 Horizontal Vertical

evel 9BuVim) Date: 2016-1-19 Level @Buvim) Date: 2016-11-19
1300 1300
1200 1200
1109 1109
100 100
90,9 %00
800 PEAK 74 00 PEAK 74
709 709
600 AVG 54 04 AVG 54
509 509
1
400 2 400 1 2
300 300
209 200
109 109
000 4000 6000 8000. 10000. 12000. 14000. 16000. 1000. 20000. 22000 250 000 4000, 6000 8000 10000. 12000 14000 16000. 18000. 20000. 22000. 25000
Frequency (M) Frequency (M)
sie O3CHOT-HY sie 03CHOT-HY
Condtion PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condtion PEAK 74 3m SHF-EHF_131029 VERTICAL
=] k Detector Peak Detector Peak
ea Prject snzTi1.09 Pojet sN2T11.09
Mode 2 Mode 2
0 0

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
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s=amranas. FCC RF Test Report Report No

.+ FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CH12 2467MHz

Horizontal Vertical

Peak

Avg.

evel (dBuVim) Date: 2016-11-19 Level (dBuvim) Date: 2016-11-19
1300 1300
1200 1200
1100) 1100
1000 100.0f
90.| 00|
809 PEAR 74 809 PEAK 74
700 700
o0 a6 54 oo [ av6 54
500 500
400 1 2 400 1 2
300 300
200 200f
100 100
000 4000, 6000. 8000 10000. 12000 14000. 16000. 18000 20000. 22000 25000 000 4000, 6000. 8000 10000. 12000 14000, 16000. 18000 20000. 22000 25000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY Site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector eak Detector Peal
Project 5N2711-09 Project 5N2711-09
Mode 3 Mode 4

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant. 1
: B77 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CH13 2472MHz

1 Horizontal Vertical

Date: 2016-11-19 Level @Buvim) Date: 2016-11-19
1300 1300
1200 1200
100 100
100 100
909 00
800 PEAK 74 00 PEAK 74
709 709
o0 AVG 54 04 AVG 54
509 509
400 : 2 400 1 2
309 309
209 200
109 109
000 4000 6000 8000. 10000, 12000. 14000. 16000. 1000, 20000. 22000 250 000 4000 6000 8000. 10000, 12000. 14000. 16000. 18000. 20000. 22000. 25000
i [
sie 03CHOT-HY sie 03CHOT-HY
Condtion PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condtion PEAK_74 3m SHF-EHF_131029 VERTICAL
=] k Detector Peak Detector Peak
eal Project snz71109 Prject sN271109
Mode “ Mode “
15 15

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 1
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

<Ant. 2>

Note symbol

-L Low channel location

-R High channel location

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

Date: 20161110 Date: 20161110
1300 1300
1200 1200
04| 00| y
1000 1000
90| 90|
s00) i i s00] PRk
700] 700|
600] . 600]
50.0f 500}ttt
400 400
300 300]
200] 200
100] 100
310 2320, 540, 2360, 7580, 2400, 215 000 300 1500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
ste 03CHOTHY Site 03CHOTHY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000,000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VEW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711.09 Project 5N2711.09
Peak . S
Date: 20164110 Level (¢Buvim) Date: 2016-11-10
AVG_BE 54
1300 B¢ 1300
1200 1200
100 1oy
100 — 1000
90, 209
00 09
700 709
600 09 VG 54
500 - oo
400 409
300 309
200 200
100 10
S0 7 7540 7350 380 400 it 000 300 1500 1700 1900, 2100 Z300. 2500 2700, 3000
Avg Frequency (MHz) Frequency (MHz)
. site 03CHOT-HY
site 03CHO7-HY
Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
it ANT_1 ’ > .
Codin VB am AT s HORZONTAL Ao A S Tt
Detector Peak
Detector Peak o e 100
Project 5N2711-09 Holet Pl
Mode 19 lode !

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B2 of B78



SPORTON LAB.

FCC RF Test Report

Report No. :

FR5N2711-09C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

Date: 2016-11-10

Date: 2016-11-10

PEAK_BE_74
1300) 1300)
1200) 1200)
1109 t10g
1000) 1000
900 900
800 200 salcT
700 700
600 600 .
50.0f [TY) P e——————— Sl
00 400
300) 300|
200) 200
100 100)
310 320, 340, 73560, 700, 7400, 715 000 001800 700 1000 700 2300 2500 Z100. 000
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project sN271109 Project sna7109
Peak o _
Date: 20164140 Date: 2016.11.10
avG_ee 54
1300) 1300)
1200) 1200)
tog t10g
1004) 1000
904 90|
900 800
700 700
600 600 =
500 500
00 400
300) 300
200) 200
100) 100
310 2320, 7340, 7360, 7380, 700, 715 %00 TS0 100 1700 1900 7100 200 2800 2100, 3000
Frequency (MHz) Frequency (MHz)
s 03CHOT-HY sie 03CHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130829 VERTICAL Condion - AVG_54 3m HF-ANT_130629 VERTICAL
REW-1000.000KHz VBWI0.010KHz SWTAuto REW-1000.000KHz VBW:0.010KHz SWT-Auto
Detector ca Detector ca
Project 5N2711-09 Project 5N2711-09
Av g ode 19 ode 19

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Ant. 2
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.10 Date: 2016-11.10
7
130.0| PEAKLBE74 130.0|
1200) 1200
1100 110g
1000 1000
904 900
00 800 PEAK 74
700 700
o4l £l W’J B e e i
s sl
400 400
300) 300
200) 200
100) 100
S07320. 740 7360, 780, 7400 720 2440, 24 000 00 400 700 1900 Zi00 700 2600 2700 000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY. site 03CHOT-HY
Condion - PEAK_BE_74 3m HF-ANT_130629 HORIZONTAL Condion - PEAK_74 3m HE-ANT 130829 HORZONTAL
RBW:1000.000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector Peak
Project SN711-09 Project sN2711-09
Peak Mode 2 Mode 2
Date: 2016.11-10 Date: 2016-11.10
Ave[Be 54
1300) ! 1300)
1200) 1200
1100 110g
1000) 1000
904 900
800 800
700 700
600 600 mw
s00) 500) ———
400 00—
300 300
200) 200
100) 100
S0z, 740 7360, 780, 7400 720 a0 24 00 00 AS00. 700 1900 Zi00. 700 2600 2700 000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY Site a3CHOTHY
Condion - AVG_BE_ 54 Im HF-ANT 130829 HORZONTAL Condion - AVG. 54 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT-Auto RBW:1000.000KHz VBW-0.010KHz SWT-Auto
Detector eak Detector Peak
Project SN71109 Project SN271109
Av g Mode 2 Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B4 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Horizontal Fundamental

Date: 2016-11-10

1200
04|
1000
800 | PEAK BE 74,
700]

600] N .

s00)
a00)
309)
200)
100)

430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz SWT-Auto
Detector

Peak
Peak ’\Pny:éeed ZGJZ'H!'UQ Left blank

Date: 2016-11-10

1200f
00|
1000
a0l
800|
700|
600 | AvG BE 54
500 5
400|
300|
200
100]
430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW.0.010KHz SWT-Auto
Detector Peak
Project 5N2711-09

AVg. Mode 2 Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B5 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.10 Date: 2016-11.10
peaK] Be 74
1300) ! 1300)
1200) 1200
10g 110g
1000) 1000
904 900
800 800 seRkcra
700 700
600 . 600
e IR
s00) 50,0ttt hod i M
400 400
300) 300|
200) 200
100) 100
0720, 740 760, 760, 7400 770 P 000 00400 700 1900 Zi00. 700 2600 2700 3000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY site a3CHOTHY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector Peak
Project SN71109 Project sNa711-09
Peak Mode 2 Mode 2
Date: 20161110 Date: 2016-11.10
vl oe 54
1300) 1300)
1200) 1200)
110g 110g
1000) 1000
904 900
800 200
700 700
600 600 e
504 : 500
40.0( m.nM
300) 300|
200) 200
100) 100
S0z, 70, 7360, 780, 7400, 770 70 2450 000 001800 700 1900 700 700 2600 Z100. 3000
Frequency (HHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Condition 'AVG_54 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT-Auto RBW:1000.000KHz VBW-0.010KHz SWT-Auto
Detector Peak Detector Peak
Project sn71109 Project sNa711-09
Av g. Mode 2 Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B6 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Vertical Fundamental

Date: 2016-11-10

1200f
00|
1000
900|
809 PEAK_BE_74
00|
60|
. e
500|
400|
300|
200
100]
430 2440, 2450, 2461 470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector

Peak
Peak - Left blank

Date: 2016-11-10

1200f
00|

1000

80|
00|

600 AVG_BE 54

500|

400
300)
200)
100)

430 2440, 2450, 2461 470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT 130829 VERTICAL
RBW:1000.000KHz VBW0.010KHz SWT-Auto
Detector

Peak
Avg. - Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B7 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.10 Date: 2016-11.10
1300) 1300)
1200) 1200
10g 110g
1000 1000
904 900
809 PEAK_BE 74 809 PERK 74
700 700
" i
PP T——
50.0/ 50. Vnwwwwﬂwwwwww
400 400
300) 300
200) 200
100) 100
460 2463.2455.2457 2469, 2471, 24732475, 2477 2470, 2481 24832415 2457 2469, 2491 2495 2495 2407 2500 000 00 iS00 700 1900 Zi00. 700 2600 2700 000
Frequency (MHz) Frequency (MHz)
Site o3CHOT-HY Site a3CHOTHY
Condion - PEAK_BE_74 3m HF-ANT_130629 HORIZONTAL Condion - PEAK_74 3m HE-ANT 130829 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector Peak
Project SN2711-09 Project sN2711-09
Peak Mode 21 Mode 21
Date: 20164140 Date: 2016.11.10
130: 1300)
1200) 1200
1og 110g
1000 1000
904 904
a00) a0
700 700
609 Avd BE b 609 AV 54
s00) 500
40.0/ A0, =
300) 300
200 200
100) 100
960 2463.2465.2467 2469, 2471 247 275,477 2475, 2481 248324052487 2469 2491 2493, 4S5 247, 2500 000 TS0 iS00 700 100 7100 200 2800 2700, 000
Frequency (iz) Frequency (MHz)
sie 03CHOT-HY sie 03CHOTHY
Condition - AVG_BE_54 3m HF-ANT 130829 HORZONTAL Condion - AVG. 54 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT-Auto RBW:1000.000KHz VBW-0.010KHz SWT:Auto
Detector eal Detector eal
Project 5N2711-09 Project 5N2711-09
Av g. Mode 2 Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B8 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 20161110 Date: 20161110
1300 —— - — — - 1309
1209 1200
1100 1109
1009 1009
s04 s0g
00 PEAK_BE 74 800 PEAK 74
704 704
609 60
il el 000 b
509 EY, P ——
104 100
304 309
29 204
109 109
50 2463.2465. 2467 2463, 24712473 2475 2477 2470 24812483, 24052057 2489 2491 2493 TATS2A9T._ 2500 00 w00 w00 w0 s00.  zioo  z0 ze00 00 3000
Frequency (MHz) Frequency (MHz)
ste a3CHOT-HY sie a3CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector Peak
Project SN2 11.09 Project SN2 11.09
Peak Mode 21 Mode 2
Date: 20161110 Date: 20161110
1300 —— - — — - 1309
1209 1200
tog 1109
1009 1009
a0 s0g
500 500
704 704
600 AVG_BE 54 600 AVG 54
509 s0g
109 100
309 309
209 209
109 109
50 2463.2155. 2467 2460, 24712473 2475 2477 2470, 2481 2483, 24052497 2480 2401 2403 ATS2A9T._ 2500 00 00 w0 w0 s00.  zioo  za0 200 00 3000
Frequency (MHz) Frequency (MHz)
ste o3CHOTHY sie o3CHOTHY
Condiion - AVG_BE_54 3m HF-ANT 130829 VERTICAL Condiion - AVG_54 3m HF-ANT 130629 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT-Auto RBW:1000.000KHz VBW-0.010KHz SWT-Auto
Detector eak Detector Peak
Project sK2r11.09 Projct sN2T11.09
Av g. Vode 21 Vode 21

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B9 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

2 Horizontal Fundamental

09 g
g g
s s
o
Site 03CHO7-HY Site 03CHO7-HY
Project 5N2711-09 Project 5N2711-09
Peak 2 %
Levrgsovm [ N szt
100.0f 1

w9 f o
80/ 80.0|
0.0 / 60.0| |
50.0f 1 50.0f

40.0 .,——A"—"—‘_'fj

40t

300 309

200 200

10,0 100)

210 2320. 2340. . 2360. - 2380. 2400. 2415 1000 1300, 1500 1700, 1900.  2100.  2300.  2500. 2700 3000
Av requency (MH) Frequency (M)
g Site 03CHOT-HY
. Site 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130629 HORIZONTAL
> BE ¢ - Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBVW-1000.000KHz VBW:1.000KHz SWT-Auto

Detector Peak Detector Peak
Project EN2711-09 Project EN271109
Mode 2 Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2

FAX : 886-3-328-4978 Page Number : B10 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.09 Date: 2016.11.09
PEAK_BE 7
130.0| EAK_BE_74) 130.0|
1200) 1200
1og 10g 1
100.0| | 100.0|
904 90|
800 800 PEAK 74
700 700
604 600
50.0( 50. HWWWWWWMW Nt
400 400
300 300
200) 200
100) 100
310 7320, 7340, 7360, 7380, 740 7415 00 oo eee. 700 100 7100 200 2800 2700, 000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condion - PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condion - PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBW-3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711-09 Project 5N2711-09
Peak Mode 2 Mode 2
Date: 2016.11.09 Date: 2016.11.09
130.0| AVG,BE_54) 130.0|
1200) 1200
1og 10g
100.0| 100.0| 1
904 90|
a00) a0
700) 700
604 600 ]
s00) T 500
40.0| B e e e R B
300 300
200) 200
100) 100
310 7320, 7340, 7360, 7380, 740 7415 00 oo eee. 700 100 7100 200 2800 2700, 000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site O3CHOTHY
Condion - AVG_BE_54 Im HF-ANT 130829 VERTICAL Condion - AVG._54 3m HE-ANT_130629 VERTICAL
RBW:1000.000KHz VBW-1.000KHz SWT-Auto RBW:1000.000KHz VBW-1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711-09 Project 5N2711-09
Av g Mode 2 Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B11 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.09 Date: 2016.11.09
7
130.0| PEAKLBE74 130.0|
1200) 1200
10g 110g
1000 1000
904 900
809 809 PERK 74
700 700
604 600
g DR IETS W RR SEAEED S & eyt
B S00prencn
400 400
300) 300
200) 200
100) 100
S07320. 740 7360, 360, 7400 720 2440, 24 000 00 400 700 1900 Zi00 700 2600 2700 000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY. site 03CHOT-HY
Condion - PEAK_BE_74 3m HF-ANT_130629 HORIZONTAL Condion - PEAK_74 3m HE-ANT 130829 HORZONTAL
RBW:1000.000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector Peak
Project SN711-09 Project SN2711-09
Peak Mode 2 Mode 2
Date: 2016.11.09 Date: 2016.11.09
vl oe 54
1300) 1300)
1200) 1200
1og 110g
1004 1000
904 904
a00) a0
700 700
609 609 AV 54
s00) 500
00 400
300) 300
200 200
100) 100
S0z Ty 7360, 7360, 7420 7440 78 000 TS0 iS00 700 100 7100 200 2800 2700, 000
Frequency (WHz) Frequency (MHz)
sie 03CHOT-HY sie 03CHOTHY
Condition - AVG_BE_54 3m HF-ANT 130829 HORZONTAL Condion - AVG. 54 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KHz VBW-:1.000KHz SWT-Auto RBW:1000.000KHz VBW-1.000KHz SWT-Auto
Detector eal Detector eal
Project 5N2711-09 Project 5N2711-09
Av g. Mode 2 Mode 23

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B12 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

2 Horizontal Fundamental

Date: 2016-11-09

1200)
1109

e,
100.0/%*‘4 '“\

90|

509 M | PRk BE 74
700
600 T

500|
00|

300|
200|
100]

430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz SWT-Auto
Detector

Peak
Peak P Sl Left blank

Date: 20161109

1200)
109
1000)
904
800
700)

60| AVG_BE 54,

a0g)
300)
200)
100)

430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW.1.000KHz SWT-Auto
Datector Peak
Project 5N2711-09
23

Avg. Hode Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B13 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.09 Date: 2016.11.09
peaK] Be 74
1300) ! 1300)
1200) 1200
10g 110g
1000) 1000
904 900
800 800 seRkcra
700 700
600 600
b e .M,,M,»-NJ e
50.0( 50. VWNMM.AWWMWMW
400 400
300) 300|
200) 200
100) 100
0720, 740 7360, 760, 7400 770 70, 2450 000 00400 700 1900 Zi00. 700 2600 2700 000
Frequency (MHz) Frequency (HHz)
Site 03CHOT-HY site a3CHOTHY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector Peak
Project SN71109 Project sNaT11-09
Peak Mode % Mode 2
Date: 2016.11.09 Date: 2016.11.09
130.0| AV, BE_54) 130.0|
1200) 1200
1og 10g
1000 1000
904 90|
a00) a0
700) 700
604 600 ]
s00) 500 — —
40.0| Y e e ey B IS
300 300
200) 200
100) 100
S0z 7340 7360, 7380, p 7420 7440 78 00 oo eee. 700 100 7100 200 2800 2700, 000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site O3CHOTHY
Condion - AVG_BE_54 Im HF-ANT 130829 VERTICAL Condion - AVG._54 3m HE-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW-1.000KHz SWT-Auto
Detector eak Detector Peak
Project 5N2711-09 Project 5N2711-09
Av g Mode 2 Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B14 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

2 Vertical Fundamental

Date: 2016-11-09

1200f
00|

1000p~"

00|
00|

PEAK_BE_74

60| 5

s04)
400
300)
200)
100)

430 2440, 2450, 2461 470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector

Peak
Peak e Left Blank

Date: 2016-11-09

1200
100|

1000

800|
700|

60| AVG_BE 54,

500|

400|
300|
200|

100]

430 2440, 2450, 2460, 470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector

Peak
Avg. A Left Blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B15 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

2 Horizontal Fundamental

Date: 2016.11.09 Date: 2016.11.09
Y 1300|

1200) 1200|

1100 1100

1000) 1000|

900 900

500 500

o

Mﬂwmm 3 Mt ceisnbo

Iy oy I Y
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Peak B B
Setting 14.25 Setting 14.25
s
100.0| 100.0| 1
o —
oy oy
60| T~ [k I I AVG_BE 54 6007 Il I I | AVG_54
500/ It A O | 500/
40.0| 40.0f e
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL Condition 'AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg Mode 2 Mode 2
. Setting 14.25 Setting 14.25

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B16 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

2 Vertical Fundamental

Date: 2016.11.09 Date: 2016.11.09
130, 1300)
1200) 1200
1og 10g
1000 1000
904 90|
809 PEAK_BE 74 809 PERK 74
700) ; 700
604 600
v ————
500 P R
400 400
300 300
200) 200
100) 100
960 2463.2465.2467 2469, 2471 2473 2475, 2477 2475, 2481 2403, 24052487 2469 2431 2493, 2452407, 2500 00 oo see. 700 100 7100 200 2800 2700, 000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condion - PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condion - PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBW-3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711-09 Project 5N2711-09
Peak Mode 2 Mode 2%
Satting 1425 Setting 1425
Date: 2016.11.09 Date: 2016.11.09
130, 1300)
1200) 1200
1og 10g

1009 1000
904 904
300 300
700

g 700
e \,“ s 609 3]

s00) = 500
(R N O S Dt
400 400
300 300
200) 200
100) 100
960 2463.2465.2467 2469, 2471, 2473 2475, 2477 2475, 2481 2483, 24052487 2469 2431 2493, 24524072500 00 oo see. 700 100 7100 200 2800 2700, 000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site O3CHOTHY
Condion - AVG_BE_54 Im HF-ANT 130829 VERTICAL Condion - AVG._54 3m HE-ANT_130629 VERTICAL
RBW:1000.000KHz VBW-1.000KHz SWT-Auto RBW:1000.000KHz VBW-1.000KHz SWT-Auto
Detector eak Detector Peak
Project 5N2711-09 Project 5N2711-09
Av g Mode 2 Mode 2
. Setting 14.25 Setting 1426

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B17 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

- -
o o
. o
50.0| & FrY A ———————— Al
s
Site 03CHO7-HY Site 03CHO7-HY
Project 5N2711-09 Project 5N2711-09
Peak B %
p—— oue2te108
X
Avg
Frequency (MHz)
" RBW-1000 000KHz VBW 1 000KHz SWTAuto Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
Detector Peak RBW:1000.000KHz VBW.1.000KHz SWT:Auto
Detector eak
v

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant. 2
: B18 of B78




s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

2 Vertical Fundamental

Date: 20161109 Date: 2016-1.09
PEAK BE 72

130.0 EAK BE 74, 130.0

1200) 1200)

10g 110g .

1000 100.0f

900| 900|

809 809 PEAK_74]
700| 700|

60| 600| P

50.0] 50.0) MWWM
400 400
300 300
200) 200
100) 100
310 7320, 7340, 7360, 7380, 740 7415 00 oo eee. 700 100 7100 200 2800 2700, 000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condion - PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condion - PEAK_74 3m HF-ANT_130829 VERTICAL
REW:7000.000KHz VBW:3000.000KHz SWT:Auto REW:T000.000KHz VEW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project SN2711-09 Project sN2711-09
Peak Mode 2 Mode 2
Date: 2016.11.09 Date: 2016.11.09
avG_ee 54
1300) 1300)
1200) 1200)
tog t10g
1004) 1000 1
904 90|
900 800
70,0 / 70|
600 600 =
500 Y 500
00 00—
300) 300
200) 200
100) 100
310 2320, 7340, 7360, 7380, 700, 715 %00 TS0 W00 1700 1900 7100 206 2800 2100, 3000
Frequency (WHz) Frequency (MHz)
s 03CHOT-HY sie 03CHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130829 VERTICAL Condion - AVG_54 3m HF-ANT_130829 VERTICAL
REW-1000.000KHz VBW:1.000KHz SWTAuto REW-1000.000KHz VBW: 1.000KHz SWT-Auto
Detector Peak Detector Peak
Project SN271109 Project SN2711-09
Av g Mode 2% Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B19 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016.11.09 Date: 2016.11.09
7
130.0| PEAKLBE74 130.0|
1200) 1200
1100 110g
1000 1000
904 900
00 800 PEAK 74
700 700
604 600
50.0( . e
400 400
300) 300
200) 200
100) 100
S07320. 740 7360, 780, 7400 720 2440, 24 000 00 400 700 1900 Zi00 700 2600 2700 000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY. site 03CHOT-HY
Condion - PEAK_BE_74 3m HF-ANT_130629 HORIZONTAL Condion - PEAK_74 3m HE-ANT 130829 HORZONTAL
RBW:1000.000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector Peak
Project SN2711-09 Project sN2711-09
Peak Mode 2% Mode 2%
Date: 2016.11.09 Date: 2016.11.09
1300] V6, BE 54/ 1300]
1200) 1200
1og 10g
1000 1000
904 90|
a00) a0
700) 700
604 600 ]
s00) - 500
40.0| 40,0t e
300 300
200) 200
100) 100
S0z 7340 7360, 7380, 7400 7420 7440 78 00 oo eee. 700 100 7100 200 2800 2700, 000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site O3CHOTHY
Condiion - AVG_BE_54 3m HF-ANT 130829 HORZONTAL Condion - AVG. 54 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KHz VBW-1.000KHz SWT-Auto RBW:1000.000KHz VBW-1.000KHz SWT-Auto
Detector eak Detector Peak
Project 5N2711-09 Project 5N2711-09
Av g Mode 2% Mode 2%

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
FAX : 886-3-328-4978 Page Number : B20 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

2 Horizontal Fundamental

Date: 20161109

1200

100|

1000

004

809 y PEAK_BE 74
700

60 M 1

o SO VUSRI § S
400

300|
200|
100]

430 2440, 2450, 2460. 2470,
Frequency (MHz)
Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Datector

Peak . Left blank

Date: 2016-11-09

1200)
110,
1000|

L
309
700

600 | AvG BE 54

400|
300|
200

100]

430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL
RBW.1000.000KHz VBW.1.000KHz SWT-Auto
Detector Peak
Project 5N2711-09

AVg. Mode 2% Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant. 2
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5N2711-09C

Date: 2016.11.09 Date: 2016.11.09
pen oE 74
1300) 1300)
1200) 1200)
tog t10g
1004) 1000
904 90|
900 800 peak 74
700 700
600 o 500 ; —
500 Y, A
400 400
300) 300
200) 200
100) 100
S0 Ty 7360, 7360, 700 7% 7440 78 %00 TS0 Ws00. 1700 1900 7100 206 2800 2100, 3000
Frequency (Hz) Frequency (MHz)
s 03CHOT-HY sie 03CHOT-HY
Condtion - PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condion - PEAK_74 3m HF-ANT_130829 VERTICAL
REW:000.000KHz VBW:3000.000KHz SWT:Auto RBW:T000.000KHz VEW:3000.000KHz SWT Auto
Detector Peak Detector Peak
Project 5N2711-09 Project 5N2711-09
Peak Mode 2% Mode 2%
Date: 2016.11.09 Date: 2016.11.09
vl e 54
1300) 1300)
1200) 1200)
110g t10g
100.0| 100.0| 1
900 900
800 200
700 700
50| - el 50|
40.0| 40. BM
300) 300|
200) 200
100) 100
S07320. FTy 7360, 760, 7400, 770 7440, 2450 000 001800 700 1000 700 700 2600 Z100. 000
requency (Hz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Condition 'AVG_54 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Peak Detector Peak
Project sN271109 Project sN71109
Av g. Mode 2% Mode 2%

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant. 2

Page Number : B22 of B78



s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

2 Vertical Fundamental

Date: 2016-11-09

1300
1200f
00|

1000f

00| PEAK_BE 74
700|

60|

509
400
300)
200)

100]

TR T 7950, 7560, 270 2850, 7450 7500

Frequency (MHz)
ste G3CHOT Y
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW-3000.000KHz SWT-Auto

Detector Peak
Projet 27109
Peak Mode %

Left Blank

Date: 2016-11-09

1200f
00|

1000

00|
00|
60|

Y \ AVG_BE 54,
500|

o
Frequency (MHz)
RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector eak
Project 5N2711-09
Avg. [ Left Blank
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

2 Horizontal Fundamental

Date: 2016-11-06 Date: 2016-11-06
Y 1300|
1200f 1200f
100| 00|
1000 100.0|
00| 00|
809 PEAK_BE 74 800 PEAK 74|
700| 700|
60| i 600|
509 eyt bbb 500t i s
400| 40.0)
300| 300|
200 200|
100] 100]
460 2463.2465.2467.2469. 2471.2473.2475.2477.2479.2481.2483.2485.2437.2439.2491.2493.2495.2497. 2500 1000 300 1500, 1700, 1900,  2100. 2300 2500, 2700 3000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY. Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condtion PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:7000.000KHz VBW:3000.000KHz SWTAuto

Detector Detector

Peak » »

Date: 2016-11-06 Date: 2016-11-06

1200f
100|

1000)

800
700)
600
50.0) e )

400|

AVG_BE b4 AVG_54]

300|

200

100]

460 2463.2465.2467.2469. 2471.2473.2475.2477.2479.2481.2483,2485.2437.2439.2491.2493.2495.2497. 2500 1000 300 1500, 1700, 1900,  2100. 2300 2500, 2700 3000
Frequency (MHz) Frequency (MHz)
Site 03CHO-HY Site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL Condtion AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW.1.000KHz SWT-Auto RBW.1000.000KHz VBW.1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711-09 Project 5N2711-09
19 19

Avg. Mode Mode
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

2 Vertical Fundamental

Date: 20161105 Date: 20161105
1300 1309
1209 1200
1100 1109
1000 —mmnrr =TT e 100.0|
s04 s0g
00 PEAK_BE 74 800 PEAK 74
704 704
T
609 60
MWANWW‘W"“”N"“M ™
509 EP I S—— o
104 100
304 309
29 204
109 109
50 2463.2165. 2467 2463, 24712473 2475 2477 2470 24812483, A5 2497 2489 2491 2403 TATS2ATT._ 2500 00 w00 w00 w0 s00.  zioo  z0 ze00 00 3000
Frequency (MHz) Frequency (MHz)
ste a3CHOT-HY sie a3CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project SN2 1109 Project sz 11.09
Peak Mode 19 Mode 19
Date: 20161105 Date: 20161105
g 1309
1209 1200
1100 1109
1009 1009
509 s0g
%04 509
704 704
00 AVG_BE 54 09 AVG 54
500 = 500 ]
40.0| m.nM
304 309
24 24
109 109
50 2453.2465 2467 2468, 24712473 2475 2477 2AT0 2481 2483, 4852457 2489 2491 2403 TS 2AST. 2500 G0 00 00 700 s00 zioo  Z300 zo00 7100, 3000
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Condition 'AVG_54 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW-1.000KHz SWT-Auto
Detector Peak Detector Peak
Project SN2 1109 Project sz 11.09
Av g. Mode 19 Mode 19
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

Date: 20161110 Date: 20161110
PEAK| BE 74
1300 = ! 1300
1200 1200
0o 0| ;
1000 1000
90| 900
300] s00| Ak T
70.0| 70| J t
600 L 60|
. o
500] 500}~
400] 400
300 300]
200] 200]
100] 100
3102320, 2540, 2560, 2380, 2400, 220, 2440, 2050 000 300 1500 1700, 1900. 2100 2300, 2500 2700 3000
Frequency (MHz) Frequency (M)
site 3CHOT-HY. site 03CHOT-HY
Condition PEAK_BE 74 3m HF-ANT_130829 HORIZONTAL Condtion PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:T000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VEW:3000.000KHz SWT-Auto
Detector eak Detector eak
Project 5N2711.09 Project 5N2711.09
Peak Mode % Mode 2
Date: 2016-11-10
ave] e 4]
1300
Level dBuVim) Date: 2016.11-10
1200
100 1300
100.0| 1209
90, 100
00 100
700 00
600 00
500 - 709
400 60 VG 54
309 509 M s |
200, 40.0
Avg
. 200
3102320, 2540, 2360, 2380, 200, 2420, 2840, 24
Frequency (MHz) 100
site 03CHOT-HY
Condition AVG.BE. 54 3m HE-ANT 130829 HORZONTAL 000 300, 1500 1700, 1900 2100 2300, 2500 2700 3000
RBW-1000.000KHz VBW-3 000KHz SWT-Auto Fraquency iHz)
Detector Peak site 03CHOTHY
Project 5N2711.09 Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
Mode 23 RBV/-1000.000KHz VBW:3.000KHz SWT-Auto
Detector Peak
Project BN2711.09
Mode 23
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

2 Horizontal Fundamental

Date: 2016-11-10

1200
1100
1009
204
509 PERK BETE
709 -,
s00) M 1
o) kel
409
304
204
109
TR T 7450, 7450, 70 7450, 748 750
Froquency (WHz)
st a3CHOT-HY
Condion - PEAK_BE 74 3m HF-ANT_130829 HORIZONTAL
REW-1000 000KHz VEW.-3000.000KHz SWT-Auto
Detector Peak
Projoct sN2r 1109

Peak Mods 2 Left Blank

Date: 2016-11-10

1200
100|
1000

900|
800|
700|

600 AVG_BE 54

a0g)
300)
200)
100)

430 2440, 2450, 2460. 2470, 2480, 2490, 0
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW3.000KHz SWT-Auto
Detector

AVg . proc ST Left Blank
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

2 Vertical Fundamental

Date: 20161110 Date: 20161110
1300 peAK] BE 74 1300
1200) 1200|
1100 1100 :
1000| 1000|
900 900
500 500

PEAK 74|

700| 700|
60| 600|
v s b

500] 500)
100 00
300] 300]
200] 200]
100 100
3102320, 740, 2560, 2380, 200, 2420, 2440, 2450 000 300 1500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY Site 03CHOTHY
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condtion PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VEW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2T11.09 Project 5N2711.09
Peak Mode 28 Mode 28

Date: 20161110 Date: 2016.11.10
V6] BE 54
1300 1300
1200 1200
04| 00|
1000 1000 T
90| 900
s00) s00]
700| 700|
600] 60| | )
500 1 500] (S 5 L e —
400 40,
300] 300]
200) 200]
100] 100
3102320, 740, 2360, 2380, 2400, 2420, 2440, 2450 000 300 1500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
ste 03CHOTHY Site 03CHOTHY
Condition AVG_BE 64 3m HF-ANT_130829 VERTICAL Condition AVG_54 3m HF-ANT_130829 VERTICAL
RBW-1000.000KHz VBW:3.000KHz SWT-Auto RBW-1000.000KHz VBW:3.000KHz SWT-Auto
Detector Peak Detector Peak
Project 5N2711.09 Project 5N2711.09
AV g . Mode 28 Mode 28
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

2 Vertical Fundamental

Date: 2016-11-10

1300
1200f
00|

100.0fevc
00|
00 PEAK BE 74
700

60| R v 1

500
400|
300|
200|
100]
430 2440, 2450, 2460. 2470, 2a80. 2490, 2500
Frequency (MHz)
Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL

RBW:7000.000KHz VBW:3000.000KHz SWT-Auto
Detector

Peak
Peak - Left blank

Date: 2016-11-10

1200f
00|

1000

800|
700|
60| 6 o 5|

500 LS
400|
300|
200|
100]
430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT-Auto
Detector
Project

Avg. Left blank
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

Date: 2016-11-10 Date: 2016-11-10
2
130.0| = PEAKLBE74 130.0|
1200 1200
1100 110g
1000 Vi 1000
904 904
809 809 PERK 74
704 700
50 . 50
500 500fumbyerir
400 409
300 300
200 200
100 100
5107520, 7340 7360, 780, 7400 720 2440, 24 000 00 400 700 1900 Zi00 700 2600 2700 000
Frequency (MHz) Frequency (HHz)
site 03CHOT-HY. site 03CHOT-HY
Condition PEAK_BE 74 3m HF-ANT_130829 HORIZONTAL Contion PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector Peak
Project SN2711.09 Project SN2711.09
Peak Mode 2 Mode 29
Date: 2016-11-10 Date: 2016-11-10
AvG] e 54
1300 - & 1300
1200 1200
00| 00|
1009 1000
904 904
300 300
700 700
50 50 )
500| — 50. HM N ]
400 409
300 300
200 200
100 100
5107520, 7340 7360, Z80. 7400 220 240, 24 000 T00. 500 1700 o0 Zi00 2300 200, 2700 3000
Frequency (MHz) Frequency (HHz)
Site 03CHOT-HY Site a3CHOTHY
Condition AVG_BE 54 3m HF-ANT_130829 HORZONTAL Condtion - AVG_54 3m HE-ANT_130329 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT-Auto RBW:1000.000KHz VBW-:3.000KHz SWT-Auto
Detector eak Detector Peak
Project SN2711.09 Project SN2711.09
Av g Mode 2 Mode 2
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

2 Horizontal Fundamental

Date: 2016-11-10

1200
100|

000 b

90|
800| | PEAK BE 74
00|

60| N\"W_NM
e A

s00)
a00)
309)
200)
100)

430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz SWT-Auto
Detector

Peak
Peak g Left blank

Date: 2016-11-10

1200)

110
1000|

909

500

700

609 . AVG_BE 54
500 e S

400

300

200

100

430 2440, 250, 2460 2470, 250, 2490, 2500
Frequency (MHz)
site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW3.000KHz SWT-Auto
Detector Peak
Project N27109
Avg. Mode 29 Left blal’lk
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s=amranas. FCC RF Test Report Report No. : FR5N2711-09C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

2 Vertical Fundamental

Date: 20161110 Date: 2016-11.10
130.0f i 130.0
1200) 1200)
10g 109
1000) s ] 1000)

904 /“ 90|
500 s00) -
70 70
600 600

o

50.0| W-BWWWW’WMWW
400 400
300) 300
200) 200
100) 100
S0 Ty 7360 7360, 700 7% 7440 78 %00 TS0 Ws00. 1700 1900 7100 206 2800 2100, 3000
Frequency (Hz) Frequency (MHz)
s 03CHOT-HY sie 03CHOT-HY
Condtion - PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condion - PEAK_74 3m HF-ANT_130829 VERTICAL
REW:000.000KHz VBW:3000.000KHz SWT:Auto RBW:T000.000KHz VEW:3000.000KHz SWT Auto
Detector Peak Detector Peak
Project 5N2711-09 Project 5N2711-09
Peak Mode 2 Mode 2
Date: 2016.11.10 Date: 2016-11.10
vl e 54
1300) 1300)
1200) 1200)
110g t10g
1000) 1000 .
900 B i 900
800 200
700 700
600 600

AVG_54]

2
2

s00) s00)
200) 200)
100 100
Sz, a0, Zoo0, Toan. Za00. ) Zaan 2050 0 w0 w0 W o0 7t 60 200 200 £
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Condition /AVG_54 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector - Peak Detector - Peak
Prject sNz7109 Prject sNz7109
Av g. Mode 2 Mode 2
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